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This device has been shown to be capable of compliance for localized specific
absorption rate (SAR) for controlled environment/occupational population
exposure limits specified in FCC KDB procedures and had been tested in
accordance with the measurement procedures specified in FCC KDB procedures.

| attest to the accuracy of data. All measurements reported herein were performed
by me or were made under my supervision and are correct to the best of my
knowledge and belief. | assume full responsibility for the completeness of these
measurements and vouch for the qualifications of all persons taking them.
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The result shown in this test report refer only to the sample(s) tested unless
otherwise stated.
This test results were applied only to the test methods required by the standard.
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REVISION HISTORY

The revision history for this test report is shown in table.

Revision No. Date of Issue Description
0 Sep. 07, 2022 Initial Release
1 Oct. 1, 2022 Revised Sec. 12
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1. Test Regulations

The tests were performed according to the following regulations:

Test Standard IEEE Standard 1528-2013 & KDB procedures

- FCC KDB Publication 447498 D01 General SAR Guidance v06

- FCC KDB Publication 865664 D01 SAR measurement 100 Mz to 6 GHz vO1r04
Test Method - FCC KDB 248227 D01 802.11 Wi-Fi SAR v02r02

- FCC KDB Publication 865664 D02 SAR Reporting v01r02

- FCC KDB Publication 643646 D01 SAR Test for PTT Radios vO1r03

2. Test Location

2.1 Test Laboratory

Company Name HCT Co., Ltd.

74, Seoicheon-ro 578beon-gil, Majang-myeon, Icheon-si,

Add

ress Gyeonggi-do, 17383 KOREA
Telephone 031-645-6300
Fax. 031-645-6401

F-TP22-03 (Rev. 03) Page 5 of 119



-
h—d Report No. HCT-SR-2209-FI001-R1

3. Information of the EUT

3.1 General Information of the EUT

Model Name WO0C-0430

Equipment Type | Communication Module
FCCID | K44515050

Applicant | JVCKENWOOD Corporation

3.2 General Information of the Host EUT

Model Name VP8000-F2, VP8000-F3
Equipment Type MULTIBAND DIGITAL TRANSCEIVER
FCCID K44515000

* Limit Module specific host Device(Kenwood model: VP8000-F2/F3

3.3 Host DUT description

VP8000-F3 VP8000-F2
Full key Standard key
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3.4 Attestation of test result of device under test

The Highest Reported SAR (W/KQg)
Reported 1g SAR SAR (W/kg)
Band T Frequency Equipment Class
(W) Hand-held to Face | Body-Worn Belt clip
WLAN 2.4 GHz 2412 ~ 2462 DTS <0.10 <0.10
5180 ~ 5240 NII N/A N/A
5260 ~ 5320 NII <0.10 <0.10
WLAN 5 GHz

5500 ~ 5720 NII <0.10 <0.10
5745 ~ 5825 NII <0.10 <0.10
BLUETOOTH 2402 ~ 2 480 DSS <0.10 <0.10
Total Exposure Ratio 0.288 0.770

Date(s) of Tests: Jul. 04, 2022 ~ Jul. 21, 2022

Note : The Duty Cycle of PTT was 50 % applied.(VHF, UHF, 700/800MHz)
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4. Output Power Specifications

This device operates using the following maximum output power specifications. SAR values were scaled to
the maximum allowed power to determine compliance per KDB publication 447498 DO1v06.

412.4 Gz WIFI Maximum Outiut Power

2412 1 14.5
802.11b 2437 6 14.5
2462 Ll 14.5
2412 1 10.5
802.11¢g 2437 6 14.5
2462 Ll 1.0
2412 1 10.5
802.11n 2437 6 125
2462 Ll 10.5

(Tolerance: Target -2.5dB, +2.5dB)

4.2 5 GHz WIFI Maximum Output Power

5180 36 10.0
5200 40 10.0
5220 44 13.0
5240 48 13.0
5260 52 13.0
5280 56 13.0
5300 60 10.0
5320 64 10.0
5500 100 10.0
5520 104 10.0
5540 108 12.0
5560 12 12.0
802.11a 5580 116 12.0
5600 120 12.0
5620 124 12.0
5640 128 12.0
5660 132 12.0
5680 136 9.5
5700 140 9.5
5720 144 9.5
5745 149 9.5
5765 153 9.0
5785 157 12.0
5805 161 9.0
5825 165 9.0
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Mode Fgﬁg Channel Target Power(dBm)
5180 36 10.0
5200 40 10.0
5220 44 13.0
5240 48 13.0
5260 52 13.0
5280 56 13.0
5300 60 10.0
5320 64 10.0
5500 100 10.0
5520 104 10.0
5540 108 12.0
5560 12 12.0
?ﬁ%g{)‘ 5580 116 172.0
5600 120 12.0
5620 124 12.0
5640 128 12.0
5660 132 12.0
5680 136 9.0
5700 140 9.0
5720 144 9.0
5745 149 9.0
5765 153 8.5
5785 157 11.5
5805 161 8.5
5825 165 8.5
5190 38 8.0
5230 46 13.0
5270 54 13.0
5310 62 8.0
5510 102 8.0
802.11n 5550 110 12.0
(HT40) 5590 18 12.0
5630 126 12.0
5670 134 7.5
5710 142 7.5
5755 151 7.5
5795 159 7.0

F-TP22-03 (Rev. 03)
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Mode F(;ﬁz? Channel Target Power(dBm)
5180 36 10.0
5200 40 10.0
5220 44 13.0
5240 48 13.0
5260 52 13.0
5280 56 13.0
5300 60 10.0
5320 64 10.0
5500 100 9.5
5520 104 9.5
5540 108 12.0
5560 112 12.0
?\%%’E‘; 5580 116 120
5600 120 12.0
5620 124 12.0
5640 128 12.0
5660 132 12.0
5680 136 9.0
5700 140 9.0
5720 144 9.0
5745 149 9.0
5765 153 9.0
5785 157 11.5
5805 161 8.5
5825 165 8.5
5190 38 8.0
5230 46 13.0
5270 54 13.0
5310 62 8.0
5510 102 8.0
802.1ac 5550 110 12.0
(VHT40) 5590 118 12.0
5630 126 12.0
5670 134 8.0
5710 142 7.5
5755 151 7.5
5795 159 7.5
5210 42 8.0
5290 58 8.0
802.1ac 5530 106 7.5
(VHT80) 5610 122 8.0
5690 138 7.5
5775 155 7.0
(Tolerance: Target -2.0dB, +2.0dB)
4.3 Bluetooth Maximum Output Power
Band Mode Target Power (dBm)
DH1 5.0
Bluetooth DH3 45
DH5 45

F-TP22-03 (Rev. 03)

(DH1 Tolerance: Target -6.0dB, +1.0dB)
(DH3,5 Tolerance: Target -5.5dB, +1.0dB)
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4.4 Conducted Power measurement method

Un-Licensed Bands (DTS Band)

Test Procedure Used

Report No. HCT-SR-2209-FI001-R1

Test Description

Conducted Output Power

- KDB 558074 v05 - Section 8.3.2.3
- ANSI 63.10-2013 - Section 11.9.2.3

Test Procedure

1. Measure the duty cycle.
2. Measure the average power of the transmitter. This measurement is an average over both

the on and off periods of the transmitter.
3. Add 10 log (1/x), where x is the duty cycle, to the measured power in order to compute the

average power during the actual transmission times.

Test setup

EUT

Coax cable

Un-Licensed Bands(NIl Band)

Power Sensor

Power Meter

Test Procedure Used

' Test Description

Conducted Output Power

- KDB 789033 D02 v02r01 - Section E.3.a

Test Procedure

1. Measure the duty cycle.
2. Measure the average power of the transmitter. This measurement is an average over both

the on and off periods of the transmitter.
3. Add 10 log (1/x), where x is the duty cycle, to the measured power in order to compute the

average power during the actual transmission times.

Test setup

F-TP22-03 (Rev. 03)

EUT

Coax Cable

Spectrum Analyzer
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4.5 Output Average Conducted Power
4.512.4 (Hz WLAN Conducted Power

2412 1 15.46
802.11b 2437 6 15.31
2462 1 15.35
2412 1 11.40
802.11¢g 2437 6 15.30
2462 11 1.71
2412 1 11.30
802.11n 2437 6 13.40
2462 1 11.38

4525 Giz WLAN Conducted Power

5180 36 11.10
5200 40 11.13
5220 44 13.78
5240 48 13.68
5260 52 13.87
5280 56 13.97
5300 60 11.33
5320 64 11.31
5500 100 10.45
5520 104 10.41
5540 108 12.93
5560 112 12.99
802.11a 5580 116 12.96
5600 120 12.77
5620 124 12.74
5640 128 12.81
5660 132 12.75
5680 136 9.94
5700 140 9.94
5720 144 9.53
5745 149 9.64
5765 153 9.42
5785 157 12.06
5805 161 9.46
5825 165 9.27
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5180 36 10.44
5200 0 10,61
5220 ) 13.40
5240 78 13.37
5260 52 13.49
5280 56 1338
5300 &0 10.02
5320 64 10.87
5500 100 10.02
5520 104 10.02
5540 108 253
5560 1B 12.70
5(3%21(1)? 5580 16 12.66
5600 1720 12.39
5620 24 12.56
5640 1728 1233
5660 132 12.35
5680 136 9.70
5700 140 9.59
5720 Ta4 938
5745 149 938
5765 153 8.67
5785 157 155
5805 161 8.94
5825 165 8.80
5190 38 8.96
5230 76 1333
5270 54 .04
5310 &2 8.96
5570 102 8.8
802.11n 5550 710 12.40
(HT40) 5590 T8 143
5630 126 237
5670 134 7.88
5710 12 777
5755 151 7.63
5795 159 7.40

F-TP22-03 (Rev. 03)
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5.2 GHz~ 5.75 GHz
Mode F(ﬁg Channel Maximum Power (dBm)
5180 36 10.35
5200 40 10.60
5220 44 13.32
5240 48 13.27
5260 52 13.35
5280 56 13.46
5300 60 10.93
5320 64 10.89
5500 100 9.60
5520 104 9.73
5540 108 12.32
5560 12 12.24
?\%Pﬁ 5580 116 101
5600 120 12.10
5620 124 12.20
5640 128 12.31
5660 132 12.13
5680 136 9.41
5700 140 9.42
5720 144 9.29
5745 149 9.13
5765 153 9.01
5785 157 .72
5805 161 8.85
5825 165 8.80
5190 38 8.63
5230 46 13.32
5270 54 13.31
5310 62 9.19
5510 102 8.09
802.1ac 5550 110 12.35
(VHT40) 5590 118 12.40
5630 126 12.21
5670 134 8.01
5710 142 7.94
5755 151 7.59
5795 159 7.59
5210 42 9.53
5290 58 9.12
802.1ac 5530 106 7.89
(VHT80) 5610 122 8.01
5690 138 7.86
5775 155 7.46

F-TP22-03 (Rev. 03)
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4.5.3 BLUETOOTH

Mode channel Maximum Power (dBm)
0 4.41
DH1 39 5.07
78 4.36
0 3.87
DH3 39 4.64
78 3.85
0 3.65
DH5 39 452
78 3.75

Per October 2016 TCB Workshop Notes:

When call box and Bluetooth protocol are used for Bluetooth SAR measurement, time-domain plot is required
to identify duty factor for supporting the test setup and result.

Bluetooth duty cycle was measured by Bluetooth DH5 mode.

Agilent Spectrum Analyzer - Swopt SA
e —

Marker 3 A 3.76667 ms . Avg Type: Log-Pwr
PNO: Fast ~—»— 1rig:Free Run
IFGain:Low Atten: 14 dB

Ref Offset 30.156 dB
Ref 33.15 dBm

A 142 304
‘ ¢

{sbrverl [T P W I

Center 2.441000000 GHz B ] ' ) ] N Span 0 Hz|
iRes BW 8 MHz VBW 8.0 MHz Sweep 8.333 ms (1001 pts)

MKR MODE TRC

FUNCTION FUNCTION VALLDE ~

SCL

FUNCTION WIDTH

2892ms (&)  0.15dB!
5917 us| 449 dBm
3767 ms (D) 013 dBf

§91.7 us, 449 dBm|

Bluetooth Duty Cycle [BDR]
Duty Cycle = (BT-On time /BT-Full time) =(2.892/3.767) = 0.768 (DH5) / Duty factor= 1/Duty cycle : 1.302

F-TP22-03 (Rev. 03) Page 15 of 119
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5. Manufacturer’s Accessory List

Report No. HCT-SR-2209-FI001-R1

Accessory

Part Nol. Description Type Accessory
KRA-23M UHF Low Profile Helical Antenna (440-490 MHz) 1
KRA-23M2 UHF Low Profile Helical Antenna (470-520 MHz) 2
KRA-23M3 UHF Low Profile Helical Antenna (400-450 MHz) 3
KRA-27M UHF Whip Antenna (440-490 MHz) 4
KRA-27M2 UHF Whip Antenna (470-520 MHz) 5
KRA-27M3 UHF Whip Antenna (400-450 MHz) 6
KRA-42M UHF Stubby Antenna (440-490 MHz) 7
KRA-42M2 UHF Stubby Antenna (470-520 MHz) 8
KRA-42M3 UHF Stubby Antenna (400-450 MHz) 9
KRA-22M VHF Low Profile Helical Antenna (146-162 MHz) 10
KRA-22M?2 VHF Low Profile Helical Antenna (162-174 MHz) 11
KRA-26M VHF Helical Antenna (146-162 MHz) Antenna 12
KRA-26M?2 VHF Helical Antenna (162-174 MHz) 13
KRA-41M VHF Stubby antenna (146-162 MHz) 14
KRA-41M2 VHF Stubby antenna (162-174 MHz) 15

KRA-25 High gain VHF helically loaded whip antenna (148-162 MHz) 16

KRA-28 Broad-band VHF helically loaded whip antenna (140-170 MHz) 17

KRA-29 Broad-band UHFAntenna (380-430MHz) 18

KRA-36 700/800 MHz Stubby Antenna 19

KRA-32 700/800MHz Whip Antenna 20

KRA-29P Broad-band UHF Antenna (400-470MHz) 21
KRA-47MB | MULTIBAND ANTENNA (Helical,136-174 MHz, 380-520 MHz, 763-870 MHz) 22

5010900400 ANTENNA,MULTIBAND,700-800/VHF,GPS,LOGO,WHITE CORE 23
(Helical, 136-174 MHz, 762-870 MHz)

KNB-L2 2600mAh Li-ion Battery 1

KNB-L3 3400mAh Li-ion Battery 2

KNB-LS5 2000mAh Li-ion Battery Batter 3

KNB-LS7 3800mAh Li-ion Battery y 4

KNB-L11 4000mAh Li-ion Battery 5

KBP-8 AAXx12 Battery Case 6
KBH-11 Belt Clip 1
KW9140-LF VP8000 LEATHER CASE, BELT LOOP (SMALL BATT) 2
KW9140-LP VP8000 LEATHER CASE, D-SWIVEL (SMALL BATT) Carrvi 3
KW9140-NP VP8000 NYLON CASE, D-SWIVEL (SMALL BATT) Accaaord 4
KW9130-LF VP8000 LEATHER CASE, BELT LOOP (LARGE BATT) 5
KW9130-LP VP8000 LEATHER CASE, D-SWIVEL (LARGE BATT) 6
KW9130-NP VP8000 NYLON CASE, D-SWIVEL (LARGE BATT) 7
KCT-30 2.5mm Audio Accessory Adapter for KEP-3/4 1
KEP-1 3.5mm earphone 2
KEP-2 2.5mm earphone kit for KMC-49 Speaker Mic 3
KEP-3 30" Earphone kit w/ 2.5mm plug for KCT-30 4
KEP-4 48" Earphone kit w/ 2.5mm plug for KCT-30 5

KHS-TBE 2-wire mic w/earphone (Beige) 6
KHS-T1BL 2-wire mic w/earphone (Black) Mi h 7
KHS-12BE 3-wire mic w/earphone (Beige, non TDMA) Ig%p dQneS 8
KHS-12BL 3-wire mic w/earphone (Black, non TDMA) AccesL_i,olrci)es 9

KHS-14 Light Weight headset 10
KHS-15-BH Heavy-duty behind-the-headset (non TDMA) i
KHS-15-OH Heavy-duty over-the-headset (hon TDMA) 12

KMC-49 Mic. with Antenna Connector 13

KMC-70 Speaker Microphone 14
KMC-70GR Speaker Microphone 15
KMC-SMT Smart Speaker Microphone 16

F-TP22-03 (Rev. 03)
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* Note: Battery Dimensions

Report No. HCT-SR-2209-FI001-R1

KNB-L2 2600mAh Li-ion Battery WHD 58.0 x 116.4 x 20.5
KNB-L3 3400mAh Li-ion Battery WHD 58.0 x 138.9 x 25.9
KNB-LS5 2000mAh Li-ion Battery WHD 58.0 x 116.4 x 20.5
KNB-LS7 3800mAh Li-ion Battery WHD 58.0 x 116.4 x 27.1
KNB-L11 4000mAh Li-ion Battery WHD 58.0 x 116.4 x 27.9

KBP-8 AAX12 Battery Case WHD 67.0 x 218.3 x 53.9

KW9140-LF | VP8000 LEATHER CASE, BELT LOOP (SMALL BATT) v N4

KW9140-LP | VP8000 LEATHER CASE, D-SWIVEL (SMALL BATT) v N4

KW9140-NP VP8000 NYLON CASE, D-SWIVEL (SMALL BATT) v N4

KW9130-LF | VP8000 LEATHER CASE, BELT LOOP (LARGE BATT) v N4 v N4 v
with with

KW9130-LP VP8000 LEATHER CASE, D-SWIVEL (LARGE BATT) spacer | spacer v N4 v
with with

KW9130-NP VP8000 NYLON CASE, D-SWIVEL (LARGE BATT) spacer | spacer N4 N4 N4

This SAR report is the result of a change test for the addition of a battery Since the additional battery has
the biggest capacity of the battery, the Head Face SAR test were performed the Full SAR test and the body
worn SAR were evaluated under the thinnest battery.

F-TP22-03 (Rev. 03) Page 17 of 119
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Radio Body Test (Body-Worn)

1 No No No No No No
2 No No No No No No
3 No No No No No No
4 No No No No No No
5 No No No No No No
6 No No No No No No
7 No No No No No No
8 No No No No No No
9 No No No No No No
10 No No No No No No
n No No No No No No
12 No No No No No No
13 No No No No No No
14 Yes Yes Yes Yes Yes Yes
15 No No No No No No
16 Yes Yes Yes Yes Yes Yes

* Manufacture’s disclosed accessory listing information provided by Kenwood corporation.
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6. Introduction

The FCC has adopted the guidelines for evaluating the environmental effects of radio frequency radiation in
ET Docket 93-62 on Aug. 6, 1996 to protect the public and workers from the potential hazards of RF emissions
due to FCC-regulated portable devices.

The safety limits used for the environmental evaluation measurements are based on the criteria published by
the American National Standards Institute (ANSI) for localized specific absorption rate (SAR) in IEEE/ANSI
(€95.1-1992 Standard for Safety Levels with Respect to Human Exposure to Radio Frequency Electromagnetic
Fields, 3 kHz to 300 GHz. 1992 by the Institute of Electrical and Electronics Engineers, Inc., New York 10017.
The measurement procedure described in IEEE/ANSI (C95.3-1992 Recommended Practice for the
Measurement of Potentially Hazardous Electromagnetic Fields - RF and Microwave is used for guidance in
measuring SAR due to the RF radiation exposure from the Equipment Under Test (EUT). These criteria for SAR
evaluation are similar to those recommended by the National Council on Radiation Protection and
Measurements (NCRP) in Biological Effects and Exposure Criteria for Radio Frequency Electromagnetic Fields,”
NCRP Report No. 86 NCRP, 1986, Bethesda, MD 20814. SAR is a measure of the rate of energy absorption
due to exposure to an RF transmitting source. SAR values have been related to threshold levels for potential
biological hazards.

SAR Definition

Specific Absorption Rate (SAR) is defined as the time derivative of the incremental electromagnetic energy
(dW) absorbed by (dissipated in) an incremental mass (dm) contained in a volume element (d Vj of a given
density (r). It is also defined as the rate of RF energy absorption per unit mass at a point in an absorbing
body.

SAR — d (dU)
~dt \ d

Figure 1. SAR Mathematical Equation
SAR is expressed in units of Watts per Kilogram (W/kg)

SAR = o E*/p

Where:
o = conductivity of the tissue-simulant material (S/m)
p = mass density of the tissue-simulant material (kg/m’)
E = Total RMS electric field strength (V/m)

NOTE: The primary factors that control rate of energy absorption were found to be the wavelength of the
incident field in relations to the dimensions and geometry of the irradiated organism, the orientation of the
organism in relation to the polarity of field vectors, the presence of reflecting surfaces, and whether conductive
contact is made by the organism with a ground plane.
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7. Description of test equipment

7.1 SAR MEASUREMENT SETUP

These measurements are performed using the DASY4 automated dosimetric assessment system. It is made
by Schmid & Partner Engineering AG (SPEAG) in Zurich, Switzerland. It consists of high precision robotics
system (Staubli), robot controller, Pentium Il computer, near-field probe, probe alignment sensor, and the
generic twin phantom containing the brain equivalent material. The robot is a six-axis industrial robot

performing precise movements to position the probe to the location (points) of maximum electromagnetic
field (EMF) (see Figure.2).

A cell controller system contains the power supply, robot controller, teach pendant (Joystick), and remote
control, is used to drive the robot motors. The PC with Windows XP or Windows 7 is working with SAR
Measurement system DASY4 & DASY5, A/D interface card, monitor, mouse, and keyboard. The Staubli Robot
is connected to the cell controller to allow software manipulation of the robot. A data acquisition electronic
(DAE) circuit performs the signal amplification, signal multiplexing, AD-conversion, offset measurements,
mechanical surface detection, collision detection, etc. is connected to the Electro-optical coupler (EOC). The

EOC performs the conversion from the optical into digital electric signal of the DAE and transfers data to the
PC plug-in card.

~

W WA Vb i W W W WO W N N N Y

101

LControber )

Figure 2. HCT SAR Lab. Test Measurement Set-up

The DAE consists of a highly sensitive electrometer-grade preamplifier with auto-zeroing, a channel and gain-
switching multiplexer, a fast 16 bit AD-converter and a command decoder and control logic unit. Transmission
to the PC-card is accomplished through an optical downlink for data and status information and an optical
uplink for commands and clock lines. The mechanical probe mounting device includes two different sensor
systems for frontal and sidewise probe contacts. They are also used for mechanical surface detection and

probe collision detection. The robot uses its own controller with a built in VME-bus computer. The system is
described in detail in.
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7.2 ELI Phantom

Phantom for compliance testing of handheld and body-mounted wireless devices in the frequency range

of 30 Mz to 6 GHz. ELI is fully compatible with the IEC 62209-2 standard and all known tissue simulating
liquids. ELI has been optimized regarding its performance and can be integrated into our standard phantom
tables. A cover prevents evaporation of the liquid. Reference markings on the phantom allow installation of
the complete setup, including all predefined phantom positions and measurement grids, by teaching three
points. The phantom is compatible with all SPEAG diametric probes and dipoles.

Figure 6.1 ELI Phantom

Shell Thickness 2.0 £ 0.2mm
Filling Volume approx. 30 liters
Dimensions Major axis: 600 mm, Minor axis: 400 mm

7.3 Device Holder for Transmitters

Device Holder — Mounting Device

In combination with the SAM Phantom, the Mounting Device enables the rotation
of the mounted transmitter in spherical coordinates whereby the rotation points
is the ear opening. The devices can be easily, accurately, and repeatable
positioned according to the EN 50360:2001/A:2001 and FCC KDB specifications.
The device holder can be locked at different phantom locations (left head, right
head, flat phantom).

Note: A simulating human hand is not used due to the complex anatomical and
geometrical structure of the hand that may produced infinite number of
configurations. To produce the Worst-case condition (the hand absorbs antenna
output power), the hand is omitted during the tests.
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7.4 Validation Dipole

The reference dipole should have a return loss better than -20 dB (measured in the setup) at the resonant
frequency to reduce the uncertainty in the power measurement.

System Validation Dipole

ymmetrical dipole with A/4 balun. Enables measurement of
Description | feedpoint impedance with network analyzer (NWA). Matched for
use near flat phantoms filled with tissue simulating liquids.

Frequency 2450 Mz, 5000 Mz,
Return Loss > 20 dB at specified validation position
Power
Capability > 100 W (f < 1GHz), >40 W (f > 1 GHz)
. . D2450V2: dipole length : 52.0 mm ; overall height : 290.0 mm
Dimension

D5GHzV2: dipole length : 20.6 mm ; overall height : 300.0 mm

7.5 Brain & Muscle Tissue Simulating Mixture Characterization

The brain and muscle mixtures consist of a viscous gel using hydrox-ethyl cellulose (HEC) gelling agent and
saline solution (see Table 1). Preservation with a bactericide is added and visual inspection is made to make
sure air bubbles are not trapped during the mixing process. The mixture is calibrated to obtain proper
dielectric constant (permittivity) and conductivity of the desired tissue. The mixture characterizations used for
the brain and muscle tissue simulating liquids are according to the data by C. Gabriel and G. Hartsgrove.

Frequency (MHz) | EL] | 50 | 144 | 450 | [F | B00

Reclpe source number | 3 | 3 2 | 2 3 | 2 4 | 2 | 2 4

Ingredients (% by welght)

Deionised water 48 30 4830 53,53 85,12 48,30 48,53 56 50,36 50,31 56
Tween 44,70 43,31 48,51 4638 46,34

Oxidised mineral oil 44 44
Diethybenglycol

manohexylether

Triton X-100

Diacetin 50,00 50,00 50,00

DGBE

Mall 160 1.60 177 1,57 160 1.9 1.25 1,35

Additives and sall 0,10 0,10 0,10

Measured diglectric paramaeters

e’ 54,2 531 54,54 £2.81 51,0 43,25 42,3 418 410 408
F(5/m} 075 0,75 0,78 078 o077 0,88 0 B4 0,90 0,58 0,598
Temp. [#C} 21 21 21 20 21 21 20
e_temp_liquid,, o (%) 08 o1 01 o1 0,04 0,04
o_temp_Nquid, o 1) 2.8 28 26 4.2 16 16

Target values (from Table 1}

e’ 550 545 524 435 415 41.5

o (Sim) 075 0,75 078 087 0,80 057
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8. SAR Measurement Procedure

The evaluation was performed using the following procedure compliant to FCC KDB Publication 865664
DO1v01r04 and IEEE 1528-2013

1. The SAR distribution at the exposed side of the head or body was measured at a distance no more than
5.0 mm from the inner surface of the shell. The area covered the entire dimension of the DUT's head and
body area and the horizontal grid resolution was depending on the FCC KDB 865664 DO1v01r04 table 4-
1 & IEEE 1528-2013.

2. Based on step, the area of the maximum absorption was determined by sophisticated interpolations
routines implemented in DASY software. When an Area Scan has measured all reachable point. DASY
system computes the field maximal found in the scanned are, within a range of the maximum. SAR at
this fixed point was measured and used as a reference value.

3. Around this point, a volume was assessed according to the measurement resolution and volume size
requirements of FCC KDB 865664 D0O1v01r04 table 4-1 and IEEE 1528-2013. On the basis of this data set,
the spatial peak SAR value was evaluated with the following procedure (reference from the DASY manual.)

a. The data at the surface were extrapolated, since the center of the dipoles is no more than 2.7 mm
away from the tip of the probe (it is different from the probe type) and the distance between the surface
and the lowest measuring point is 1.2 mm. The extrapolation was based on a least square algorithm. A
polynomial of the fourth order was calculated through the points in z-axes. This polynomial was then
used to evaluate the points between the surface and the probe tip.

b. The maximum interpolated value was searched with a straight-forward algorithm. Around this
maximum the SAR values averaged over the spatial volumes (1 g or 10 g) were computed using the 3D-
Spline interpolation algorithm. The 3D-spline is composed of three one-dimensional splines with the
“Not a knot” condition (in x, y, and z directions. The volume was integrated with the trapezoidal algorithm.
One thousand points (10 x 10 x 10) were interpolated to calculate the average.

¢. All neighboring volumes were evaluated until no neighboring volume with a higher average value was
found.

4. The SAR reference value, at the same location as step 2, was re-measured after the zoom scan. If the
value changed by more than 5 %, the SAR evaluation and drift measurements were repeated.
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Area scan and zoom scan resolution setting follow KDB 865664 DO1v0O1r04 quoted below.

<3 GHz >3 GHz
Maximum distance from closest measurement point 51 mm 1/2-6-|n(2)i0.5 m
(geometric center of probe sensors) to phantom surface
Maximum probe angle from probe axis to phantom surface 30°41° 20°41°

normal at the measurement location

< 2 GHz: €15 mm 3-4 GHz: <12 mm
2-3 GHz: €12 mm 4-6 GHz: <10 mm

When the x or y dimension of the test
Maximum area scan Spatial resolution: AXares, AYares device, in the measurement plane
orientation, is smaller than the above, the
measurement resolution must be < the
corresponding x or y dimension of the test
device with at least one measurement
point on the test device.

. . R, < 2 GHz: <8mm 3-4 GHz: <5 mm*
Maximum zoom scan Spatial resolution: AX,eom, AY,00m 5.3 GHz: <5mm* T
uniform grid: Az,pom(N) 3-4 GHz <4 mm
<5mm 4-5 GHz: <3 mm
5-6 GHz: <2 mm
Maximum zoom scan
Spatial resolution AZ,00m(1) between 1 3-4 GHz: <3 mm
normal to phantom two Points closest to <4 mm 4-5 GHz: <2.5 mm
phantom surface 5-6 GHz: <2 mm
surface graded
9 s (no ) bet
Z,00m(N>1): between . )
subsequent Points <1.5-Azz00m(n-1)
- 3-4 GHz: 228 mm
C/(l)ﬂrr:zm Foom scan XYz > 30 mm 4-5 GHz: >25 mm
5-6 GHz: 222 mm

Note: & is the penetration depth of a plane-wave at normal incidence to the tissue medium; see draft
standard IEEE P1528-2011 for details.

* When zoom scan is required and the reported SAR from the area scan based 1-g SAR estimation
procedures of KDB447498 is < 1.4 W/kg, < 8 mm, < 7 mm and < 5 mm zoom scan resolution may be
applied, respectively, for 2 GHz to 3GHz, 3 GHz to 4 GHz and 4 GHz to 6 GHz.

F-TP22-03 (Rev. 03) Page 24 of 119



-
h’d Report No. HCT-SR-2209-FI001-R1

9. Description of Test Position

9.1 Body Holster/Belt Clip Configurations

Body-worn operating configurations are tested with the belt-clips and holsters attached to the device and
positioned against a flat phantom in a normal use configuration. A device with a headset output is tested with
a headset connected to the device. Body dielectric parameters are used.

Accessories for Body-worn operation configurations are divided into two categories: those that do not contain
metallic components and those that contain metallic components. When multiple accessories that do not
contain metallic components are supplied with the device, the device is tested with only the accessory that
dictates the closest spacing to the body. Then multiple accessories that contain metallic components are
tested with each accessory. If multiple accessory share an identical metallic component (i.e. the same metallic
belt-clip used with different holsters with no other metallic components) only the accessory that dictates the
closest spacing to the body is tested.

Body-worn accessories may not always be supplied or available as options for some Devices intended to be
authorized for body-worn use. In this case, a test configuration with a separation distance between the back
of the device and the flat phantom is used.

Since this EUT does not supply any body worn accessory to the end user a distance of 0 cm from the EUT
back surface to the liquid interface is configured for the generic test.
"See the Test SET-UP Photo"

Transmitters that are designed to operate in front of a person’s face, as in push-to-talk configurations, are
tested for SAR compliance with the front of the device positioned to face the flat phantom. For devices that
are carried next to the body such as a shoulder, waist or chest-worn transmitters, SAR compliance is tested
with the accessory(ies), Including headsets and microphones, attached to the device and positioned against
a flat phantom in a normal use configuration.

In all cases SAR measurements are performed to investigate the worst-case positioning. Worst case
positioning is then documented and used to perform Body SAR testing.
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9.2 Hand-held to Face device

A typical example of a front-of-face device is a two-way radio that is held at a distance from the face of the
user when transmitting. In these cases the device under test shall be positioned at the distance to the phantom
surface that corresponds to the intended use as specified by the manufacturer in the user instructions. If the
intended use is not specified, a separation distance of 25 mm?® between the phantom surface and the device
shall be used.
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10. RF Exposure Limits

SPATIAL PEAK SAR *
) 1.60 8.00
(Brain)
SPATIAL AVERAGE SAR ** 0.08 0.40
(Whole Body) ’ '
SPATIAL PEAK SAR *** 400 20.00
(Hands / Feet / Ankle / Wrist) ’ '

Table 10.1 Safety Limits for Partial Body Exposure

NOTES:

* The Spatial Peak value of the SAR averaged over any 1 g of tissue (defined as a tissue volume in
the shape of a cube) and over the appropriate averaging time.

** The Spatial Average value of the SAR averaged over the whole-body.

*** The Spatial Peak value of the SAR averaged over any 10 g of tissue (defined as a tissue volume
in the shape of a cube) and over the appropriate averaging time.

Uncontrolled Environments are defined as locations where there is the exposure of individuals who have no
knowledge or control of their exposure. The general population/uncontrolled exposure limits are applicable
to situations in which the general public may be exposed or in which persons who are exposed as a
consequence of their employment may not be mad fully aware of the potential for exposure or cannot
exercise control over their exposure. Members of the general public would come under this category when
exposure is not employment-related; for example, in the case of a wireless transmitter that exposes persons
in its vicinity.

Controlled Environments are defined as locations where there is exposure that may be incurred by persons
who are aware of the potential for exposure, (i.e.as a result of employment or occupation). In general,
occupational/controlled exposure limits are applicable to situations in which persons are exposed as a
consequence of their employment, who have been made fully aware of the potential for exposure and can
exercise control over their exposure. This exposure category is also applicable when the exposure is of a
transient nature due to incidental passage through a location where the exposure levels may be higher than
the general population/uncontrolled limits, but the exposed person is fully aware of the potential for exposure
and can exercise control over his or her exposure by leaving the area or by some other appropriate means.
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11. System Verification

11.1 Tissue Verification

The Head simulating material is calibrated by HCT using the DAKS 3.5 to determine the conductivity and
ermittivity.

2400 1.778 38.547 1.756 39.290 1.25 -1.89
07/21/2022 | 211 | 2450H 2450 1.839 38.325 1.800 39.200 2.7 -2.23
2500 1.895 38.129 1.855 39.140 2.16 -2.58
2400 1.803 37.863 1.756 39.290 2.68 -3.63
07/04/2022 | 22.3 | 2450H 2450 1.864 37.640 1.800 39.200 3.56 -3.98
2500 1.919 37.950 1.855 39.140 3.45 -3.04
5180 4.574 36.436 4.635 36.010 -1.32 1.18
5250 4.698 36.283 4.706 35.930 -0.17 0.98
07719/2022 1 205 | 5250H 5280 4.733 36.189 4.737 35.894 -0.08 0.82
5320 4.798 36.162 4.778 35.846 0.42 0.88
5180 4.574 36.186 4.635 36.010 -1.32 0.49
5250 4.684 35.936 4.706 35.930 -0.47 0.02
07/20/2022 | 206 | 5250H 5280 4.734 35.880 4.737 35.894 -0.06 -0.04
5320 4.792 35.914 4.778 35.846 0.29 0.19
5500 4.899 36.077 4.963 35.640 -1.29 1.23
07/19/2022 | 205 | 5600H 5600 4.981 35.702 5.065 35.530 -1.66 0.48
5500 4.907 35.759 4.963 35.640 -113 0.33
07/20/2022 | 20.6 | 5600H 5600 4.963 35.403 5.065 35.530 -2.01 -0.36
5750 5.252 35.515 5.219 35.360 0.63 0.44
07/19/2022 | 20.5 | 5750H 5800 5.237 35.559 5.270 35.300 -0.63 0.73
5825 5.224 35.502 5.296 35.270 -1.36 0.66
5750 5.246 35.172 5.219 35.360 0.52 -0.53
07/20/2022 | 20.6 | 5750H 5800 5.231 35.238 5.270 35.300 -0.74 -0.18
5825 5.21 35.215 5.296 35.270 -1.60 -0.16

11.2 System Verification
* Input Power: 50 mW

2450 | 07/21/2022 | 7732 | 743 | Head | 212 | 211 53.2 2.580 51.6 - 3.01 +10
2450 | 07/04/2022 | 3903 | 743 | Head | 22.4 | 223 53.2 2.520 50.4 -5.26 +10
5250 | 07/19/2022 | 7732 | 1253 | Head | 20.6 | 20.5 80.4 3.830 76.6 -4.73 +10
5250 | 07/20/2022 | 7732 | 1253 | Head | 20.7 | 20.6 80.4 3.910 78.2 - 274 +10
5600 | 07/19/2022 | 7732 | 1253 | Head | 20.6 | 20.5 82.1 4130 82.6 + 0.61 +10
5600 | 07/20/2022 | 7732 | 1253 | Head | 20.7 | 20.6 82.1 4.180 83.6 +1.83 +10
5750 | 07/19/2022 | 7732 | 1253 | Head | 20.6 | 20.5 79.9 3.730 74.6 - 6.63 +10
5750 | 07/20/2022 | 7732 | 1253 | Head | 20.7 | 20.6 79.9 3.740 74.8 - 6.38 +10
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11.3 System Verification Procedure

SAR measurement was prior to assessment, the system is verified to the + 10 % of the specifications at each

frequency band by using the system verification kit. (Graphic Plots Attached)

- Cabling the system, using the verification kit equipment.

- Generate about 50 mW Input level from the signal generator to the Dipole Antenna.

- Dipole antenna was placed below the flat phantom.

- The measured one-gram SAR at the surface of the phantom above the dipole feed-point should be within
10 % of the target reference value.

- The results are normalized to 1 W input power.

Note;

SAR Verification was performed according to the FCC KDB 865664 DO1v01r04.
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12. SAR Test Data Summary

12.1 Hand-held to Face SAR Results (with VP8000-F3)

Report No. HCT-SR-2209-FI001-R1

Spatial Peak
Controlled Exposure/ Occupational

1.6 W/kg (W/kg)
Averaged over 1 gram

2412 | 1180211b| 20 1 17.0 | 1546 | -0.12 |KNB-L11 25 0.0325 0.019 1.426 1.0M 0.027 -
2412 | 1180211b| 20 1 17.0 | 1546 | -0.10 |KNB-L11 25 0.0375| 0.028 1476 1.0M 0.040 |1
ANSI/ [EEE C95.1 - 2005 — Safety Limit Head

* Note : VP8000-F2

5270 |54[80211n| 40 |[MCS0O| 15.0 | 1324 | 0.00 |KNB-L11| 25 0.0866| 0.016 1.500 1150 0.028
5550 [110]80211n| 40 |[MCSO| 14.0 | 12.40 | 0.00 |KNB-L11| 25 0.115 0.016 1.445 1150 0.027
5785 |157|80211a| 20 6 | 140 | 12.06 | -017 |KNB-L11] 25 0.116 0.019 1.563 1.070 0032 |2
5785 |157]80211a| 20 6 [ 140 | 12.06 | 0.00 |[KNB-L11] 25 0.0371| 0.010 1.563 1.070 0017 | *
ANSI/ IEEE C95.1 - 2005 — Safety Limit Head
Spatial Peak 1.6 W/kg (W/kg)
Controlled Exposure/ Occupational Averaged over 1 gram
* Note : VP8000-F2
2441 | 39 | DH5 5.5 4.52 -0.15 KNB-L11 25 0.00000718 | 1.253 1.302 0.0000117 | 3
2441 | 39 | DH5 5.5 4.52 -0.11 KNB-L11 25 0.00000212 | 1.496 1.302 0.0000035 | *

ANSI/ IEEE C95.1 - 2005 — Safety Limit
Spatial Peak
Controlled Exposure/ Occupational

Head
1.6 W/kg (W/kg)

Averaged over 1 gram
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12.2 Body-waorn Belt clip SAR Results (with VP8000-F3 and KMC-SM1)

Report No. HCT-SR-2209-FI001-R1

Spatial Peak
Controlled Exposure/ Occupational

1.6 W/kg (W/kg)

Averaged over 1 gram

2412 | 1180211b| 20 1 17.0 | 1546 | 0.00 |KNB-L2 0 0.0265 | 0.00402 1.426 1.0M 0.0058 | -
2412 | 1180211b| 20 1 17.0 | 1546 | 0.00 |KNB-L2 0 0.0419 0.013 1.476 1.0M 0.019 [4*
ANSI/ IEEE C95.1 - 2005 — Safety Limit Body

* Note : VP8000-F2

Controlled Exposure/ Occupational

Averaged over 1gram

5270 |54[802.11n| 40 |[MCS0| 15.0 | 13.24 | 0.00 |KNB-L2 0 0.0242 | 0.000674 | 1.500 1150 0.00116
5550 |110]802.11n| 40 |[MCSO| 14.0 | 12.40 | 0.00 |KNB-L2 0 0 0 1.445 1150 0
5785 [157|802.11a| 20 6 | 14.0 | 12.06 | 0.00 |KNB-L2 0 0.00363| 0.020 1.563 1.070 0033 |5
5785 |157|802.11a| 20 6 | 14.0 | 12.06 | 0.00 |KNB-L2 0 0.0104 | 0.000441 | 1563 1.070 ] 0.000738 | *
ANSI/ IEEE C95.1 - 2005 — Safety Limit Body
Spatial Peak 1.6 W/kg (W/kg)

* Note : VP8000-F2

Controlled Exposure/ Occupational

Averaged over 1gram

2441 39| DH5 5.5 4.52 0.00 KNB-L2 0 1.253 1.302 0 6
2441 39| DH5 5.5 4.52 0.00 KNB-L2 0 1.496 1.302 0 *
ANSI/ IEEE C95.1 - 2005 — Safety Limit Body
Spatial Peak 1.6 W/kg (W/kg)

* Note : VP8000-F2
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12.3 SAR Test Notes

General Notes:
1. The test data reported are the worst-case SAR values according to test procedures specified in I[EEE
1528-2013, FCC KDB Procedure.
2. Batteries are fully charged at the beginning of the SAR measurements. A standard battery was used
for all SAR measurements.

Liquid tissue depth was at least 15.0 cm for all frequencies.

4. The manufacturer has confirmed that the device(s) tested have the same physical, mechanical and
thermal characteristics and are within operational tolerances expected for production units.

5. SAR results were scaled to the maximum allowed power to demonstrate compliance per FCC KDB
447498 DOO06.

6. Test signal call mode is Manual test cord.

7. The EUT was tested for face-held SAR with a 2.5 cm separation distance between the front of the
EUT and the outer surface of the planer phantom

8. The Body-worn SAR evaluation was performed with the Balt-clip body-worn accessory and audio
accessory attached to the DUT and touching the outer surface of the planar phantom.

9. The adjusted SAR value was calculated by first scaling the SAR value up by the drift. This value was
then scaled up based on the difference of the upper end the tolerance and the measured conducted
power. The resultant value is then multiplied by 0.5 to give the SAR value at 50% duty cycle.

10. SAR results were scaled to the maximum allowed power to demonstrate compliance per FCC KDB
447498 DOv06. Test Procedures applied in accordance with FCC KDB 643646 DO1vO1r03.

1. Measurement was reduced per KDB 643646 DO1vO1r03.

12. When the SAR for all antennas tested using the default battery is <3.5 W/kg, testing of all other
required channels is not necessary.

13. When the SAR of an antenna tested on the highest output power using the default battery is >3.5
W/Kg and <4.0 W/Kg, testing of the immediately adjacent channel(s) is not necessary, but testing
of other required channels may still be required.

14. When the SAR for all antennas tested using the default battery < 4.0 W/kg, test additional batteries
using the antenna and channel configuration that resulted in the highest SAR.

15. When the SAR of an antenna tested on the highest output power channel using the default battery
is > 4.0 W/kg and <6.0 W/kg, testing of the required immediately adjacent channel(s) is necessary.
For the remaining channels that cannot be excluded, this rule may be applied recursively with
respect to the highest output power channel among the remaining channels.

16. Based on the SAR measured in the body-worn test sequence with default audio accessory, if the
SAR for the antenna, body-worn accessory and battery combination(s) applicable to an audio
accessory is/are >4.0 W/kg and <6.0 W/kg, test that audio accessory using the highest body-worn
SAR combination (antenna, battery and body-worn accessory) and channel configuration previously
identified that is applicable to the audio accessory.

17. When the SAR of an antenna tested is > 6.0 W/kg, test that battery and antenna combination with
the default body-worn and audio accessory on the required immediately adjacent channels.

18. If the SAR measured >7.0 W/kg, test that battery, antenna, body-worn and audio accessory
combination on all required channels.

w
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WLAN Notes:

1. For held-to-ear and hotspot operations, the initial test position procedures were applied. For initial
test position, the highest extrapolated peak SAR will be used. When reported SAR for the initial test
position is < 0.4 W/kg for 1g SAR and < 1.0 W/kg for 10g SAR, no additional testing for the remaining
test positions was required. Otherwise, SAR is evaluated at the subsequent highest peak SAR
positions until the reported SAR results is < 0.8 W/kg for 1g SAR and < 2.0 W/kg for 10g SAR or all
test position are measured.

2. Per KDB 2482227 D01v02r02 justification for test configurations of 2.4 GzWiFi Single transmission
chain operations, the highest measured maximum output power channel for DSSS was selected for
SAR measurement. SAR for OFDM modes (2.4 Gz 802.11 g/n) was not required due to the maximum
allowed powers and the highest reported DSSS SAR.

3. Per KDB 2482227 D01v02r02 justification for test configurations of 5 @HzWiFi Single transmission
chain operations, the initial test configuration was selected according to the transmission mode with
the highest maximum allowed powers. Other transmission mode was not investigated since the
highest reported SAR for initial test configuration adjusted by the ration of maximum output powers
is less than 1.2 W/kg for 1g SAR and less than 3.0 W/kg for 10 g SAR.

4. When the maximum reported 1g averaged SAR is < 0.8 W/kg, SAR testing on additional channels
was not required. Otherwise, SAR for the next highest output power channel was required until the
reported SAR result was < 1.20 W/kg or all test channels were measured.

5. The device was configured to transmit continuously at the required data rated, channel Bandwidth
and signal modulation, using the highest transmission duty factor supported by the test mode tools.
The reported SAR was scaled to the 100% transmission duty factor to determine compliance.
Procedures used to measure the duty factor are identical to that in the associated WLAN test reports.

Bluetooth Notes:

1. Bluetooth SAR was measured with the device connected to a call box with hopping disabled with
DH5 operation and Tx Tests mode type. Per October 2016 TCBC Workshop Notes, the reported SAR
was scaled to 100% transmission duty factor to determine compliance. Please see sec.11 for the time-
domain plot and calculation for duty factor of the device.

2. Head and Bluetooth tethering SAR were evaluated for BT BR tethering applications.
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13. Simultaneous SAR Analysis

This device is containing transmitters that may operate simultaneously. Therefore, simultaneous transmission
analysis is required. Per KDB Publication 447498 DO1v06 4.3.2, simultaneous transmission SAR test exclusion
may be applied when the sum of 1g SAR and 10g SAR for all the simultaneous transmitting antennas in a
specific a physical test configuration is <1.6W/kg for 1g SAR and <4 W/kg for 10g SAR. The different test
positions in an exposure condition may be considered collectively to determine SAR exclusion according to
the sum of 1g or 10g SAR.

The Bluetooth and WLAN can transmit simultaneously with the PTT Radio. But The 2.4GHz WLAN and 5GHz
WLAN are not simultaneously transmitted. WLAN when used only during program installation.

For the simultaneous transmission analysis of this model, it was evaluated by referring to the report
[no : HCT-SR-2208-FC003] of the original model.

13.1 Hand-held to Face SAR Simultaneous Transmission Analysis

Applicable Limit 8 1 1.6 1 1.6 1 1
Hand-held to Face SAR 2.10 0.263 0.040 0.025 0.0000117 0.00000731 0.288

Applicable Limit 8 1 1.6 1 1.6 1 1

Hand-held to Face SAR 2.10 0.263 0.032 0.020 0.0000117 0.00000731 0.283

13.2 Body-worn Belt clip SAR Simultaneous Transmission Analysis

Applicable Limit 8 1 1.6 1 1.6 1 1
Body-worn Belt clip SAR 5.99 0.749 0.019 0.012 0 0 0.761

Applicable Limit 8 1 1.6 1 1.6 1 1
Body-worn Belt clip SAR 5.99 0.749 0.033 0.021 0 0 0.770

13.3 Simultaneous Transmission Conclusion

The above numerical summed TER results for all the worst-case simultaneous transmission
conditions were below the TER limit. Therefore, the above analysis is sufficient to determine that
simultaneous transmission cases will not exceed the TER limit. And therefore no measured
volumetric simultaneous SAR summation is required per FCC KDB Publication 447498 DO1v06 and
IEEE 1528-2013.
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14. Measurement Uncertainty

Measurement Uncertainty for DUT SAR test
a ¢ d € f 9 c )f(l f_/ e c ><I g: /e K
Source of uncertainty Uncertainty | Probability Div. Ci Ci Standard | Standard | vi or veff
+ % distribution Uncertainty |Uncertainty
(19 (109) % + %
(19 (109)
Measurement system
Probe calibration 6.65 N 1 1 1 6.65 6.65 o
Axial isotropy 4.70 R 1.73 0.71 0.71 1.92 1.92 o
Hemispherical isotropy 9.60 R 1.73 0.71 0.71 3.92 3.92 oo
Boundary effect 2.00 R 1.73 1 1 1.15 1.15 o
Linearity 4.70 R 1.73 1 1 2.71 271 oo
Detection limits 1.00 R 1.73 1 1 0.58 0.58 S8
Readout electronics 0.30 N 1 1 1 0.30 0.30 S8
Response time 0.80 R 1.73 1 1 0.46 0.46 oo
Integration time 2.60 R 1.73 1 1 1.50 1.50 o
RF ambient conditions - noise 3.00 R 1.73 1 1 1.73 1.73 S8
RF ambient conditions - reflections 3.00 R 1.73 1 1 1.73 1.73 S8
Probe positioner mechanical tolerance 0.80 R 1.73 1 1 0.46 0.46 oo
s;zgfosqoigrmg with respect o 6.70 R 173 1 1 3.87 3.87 o
Max. SAR Evaluation 4.00 R 1.73 1 1 231 231 S8
Test sample related
Test sample positioning 5.51 N 1 1 1 5.51 5.51 47
Device holder uncertainity 2.99 N 1 1 1 2.99 2.99 5
SAR drift measurement 5.00 R 1.73 1 1 2.89 2.89 S8
SAR scaling 0.00 R 1.73 1 1 0.00 0.00 =
Phantom and set-up
Fsr;waar::gr:mznfh?gfrl\gt:s uncertainty) 7.60 R 173 1 . 439 4.39 °
Liquid conductivity (measured) 1.54 N 1 0.78 0.71 1.20 1.09 ©o
Liquid permittivity (measured) 1.17 N 1 0.23 0.26 0.22 0.25 SN
Liquid conductivity (temperature uncert 2.93 R 1.73 0.78 0.71 1.32 1.20 o
Liquid permittivity (temperature uncertal 0.95 R 1.73 0.23 0.26 0.13 0.14 S8
Liquid conductivity - deviation from targ 5.00 R 1.73 0.64 0.43 1.85 1.24 oo
Liquid permittivity - deviation from targeg 5.00 R 1.73 0.6 0.49 1.73 1.41 oo
Combined standard uncertainty RSS 13.34 13.21 oo
(6555 confidence mterval) <=2 %08 | 2042

F-TP22-03 (Rev. 03) Page 35 of 119



aCT

Report No. HCT-SR-2209-FI001-R1

15. SAR Test Equipment

Manufacturer Type / Model S/N Calib. Date |Calib.Interval| Calib.Due
SPEAG ELI Phantom - N/A N/A N/A
HP SAR System Control PC - N/A N/A N/A
Staubli CS8Cspeag-TX90 FO7/55B8A1/C/01 N/A N/A N/A
Staubli CS8Cspeag-TX90 FO7/56W9A1/C/01 N/A N/A N/A
Staubli TX90 XLspeag FO7/55B8A1/A/01 N/A N/A N/A
Staubli TX90 XLspeag FO7/56W9A1/A/01 N/A N/A N/A
Staubli Teach Pendant (Joystick) D21139902 S-0306 N/A N/A N/A
Staubli Teach Pendant (Joystick) D21142102 S-0602 N/A N/A N/A
Staubli Light Alignment Sensor SE UKS 030 AA N/A N/A N/A
Staubli Light Alignment Sensor SE UKS 030 AA N/A N/A N/A
TESTO 608-H1/Thermometer 83348021 04/29/2022| Annual |04/29/2023
TESTO 608-H1/Thermometer 83406789 07/07/2022 | Annual | 07/07/2023
SPEAG DAE4 1225 12/01/2021 Annual 12/01/2022
SPEAG DAE4 446 09/30/2021| Annual [09/30/2022
SPEAG E-Field Probe EX3DV4 3903 03/29/2022 | Annual |03/29/2023
SPEAG E-Field Probe EX3DV4 7732 06/30/2022 | Annual | 06/30/2023
SPEAG Dipole D2450V2 743 05/31/2022 | Annual | 05/31/2023
SPEAG Dipole D5GHzV?2 1253 05/31/2022 | Annual | 05/31/2023
Agilent Power Meter E4419B MY41291386 | 10/06/2021 Annual | 10/06/2022
Agilent Power Meter N1911A MY45101406 | 06/27/2022 Annual | 06/27/2023
EMPOWER RF Power Amplifier 1084 06/20/2022 Annual | 06/20/2023
AR RF Power Amplifier 0359498 04/20/2022 Annual | 04/20/2023
EMPOWER RF Power Amplifier 1011 10/06/2021 Annual | 10/06/2022
Agilent Power Sensor N1921A MY55220026 | 08/25/2021 Annual | 08/25/2022
Agilent Power Sensor SG1091286 | 10/06/2021 Annual | 10/06/2022
Agilent Power Sensor MY41090873 | 02/27/2022 Annual | 02/27/2023
SPEAG DAKS 3.5 1038 03/28/2022|  Annual | 03/28/2023
SPEAG DAKS_VNA R140 0141013 03/25/2022|  Annual | 03/25/2023
Agilent Directional Bridge 86205A 3140A04581 | 05/26/2022|  Annual | 05/26/2023
Agilent Signal Generator N5182A MY47070230 | 04/28/2022|  Annual | 04/28/2023
Agilent MXA Signal Analyzer N9020A MY50510407 | 10/22/2021 Annual | 10/22/2022
HP Attenuator (3dB) 33340A 02427 09/06/2021|  Annual | 09/06/2022
HP Attenuator (20dB) 8493C 09271 09/06/2021|  Annual | 09/06/2022
Aeroflex/Weinschel Fixed Coaxial Attenuator (30 dB) CE6106 11/11/2021 Annual 11/11/2022
MICRO LAB LP Filter / LA-30N - 10/06/2021 Annual | 10/06/2022
MICRO LAB LP Filter / LA-60N 32011 10/06/2021 Annual | 10/06/2022

1. The E-field probe was calibrated by SPEAG, by the waveguide technique procedure. Dipole Verification measurement is
performed by HCT Lab. before each test. The brain/body simulating material is calibrated by HCT using the DAK-12 to
determine the conductivity and permittivity (dielectric constant) of the brain/body-equivalent material.
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16. Conclusion

The SAR measurement indicates that the EUT complies with the RF radiation exposure limits of the ANSI/IEEE
€95.1-2005.

These measurements are taken to simulate the RF effects exposure under worst-case conditions. Precise
laboratory measures were taken to assure repeatability of the tests.

The SAR measurement indicates that the EUT complies with the RF radiation exposure limits of the FCC and
Industry Canada. These measurements were taken to simulate the RF effects of RF exposure under worst-case
conditions. Precise laboratory measures were taken to assure repeatability of the tests. The results and
statements relate only to the item(s) tested.
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Attachment 1. — SAR Test Plots
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Test Laboratory: HCT CO., LTD

EUT Type: 2.4GHz TRANSCEIVER
Liquid Temperature: 21.1°C

Ambient Temperature:  21.2 °C

Test Date: 07/21/2022

Plot No.: 1

Communication System: UID 0, 2450MHz FCC (0); Frequency: 2412 MHzDuty Cycle: 1:1
Medium parameters used (interpolated): f = 2412 MHz; 6 = 1.794 S/m; €, = 38.494; p = 1000 kg/m?
Phantom section: Flat Section

DASY5 Configuration:

Probe: EX3DV4 - SN7732; ConvF(8.42, 8.42, 8.42) @ 2412 MHz; Calibrated: 2022-06-30
Sensor-Surface: 1.4mm (Mechanical Surface Detection)

Electronics: DAE4 Sn446; Calibrated: 2021-09-30

Phantom: ELI V5.0 (20deg probe tilt); Type: QD OVA 002 Ax; Serial: xxxx

Measurement SW: DASY52, Version 52.10 (3); SEMCAD X Version 14.6.14 (7501)

802.11b Hand-Held to Face Mbps 1ch/Area Scan (10x21x1): Measurement grid: dx=12mm, dy=12mm.
Maximum value of SAR (measured) = 0.0375 W/kg

802.11b Hand-Held to Face 1Mbps 1ch/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm,
dz=5mm

Reference Value = 0.9100 V/m; Power Drift = -0.10 dB

Peak SAR (extrapolated) = 0.0540 W/kg

SAR(1 g) = 0.028 W/kg; SAR(10 g) = 0.015 W/kg

Maximum value of SAR (measured) = 0.0429 W/kg

-3.548

-F7

-10.76

-14.34

-17.93

0 dB = 0.0429 W/kg = -13.68 dBW/kg
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Test Laboratory: HCT CO., LTD

EUT Type: 5.GHz TRANSCEIVER
Liquid Temperature: 20.5°C

Ambient Temperature: ~ 20.6 °C

Test Date: 07/19/2022

Plot No.: 2

Communication System: UID 0, WIFI 5GHz (0); Frequency: 5785 MHz;Duty Cycle: 1:1
Medium parameters used (interpolated): f = 5785 MHz; o = 5.25 S/m; €, = 35.55; p = 1000 kg/m?
Phantom section: Flat Section

DASY5 Configuration:

Probe: EX3DV4 - SN7732; ConvF(5.25, 5.25, 5.25) @ 5785 MHz; Calibrated: 2022-06-30
Sensor-Surface: 1.4mm (Mechanical Surface Detection)

Electronics: DAE4 Sn446; Calibrated: 2021-09-30

Phantom: ELI V5.0 (20deg probe tilt); Type: QD OVA 002 Ax; Serial: xxxx

Measurement SW: DASY52, Version 52.10 (3); SEMCAD X Version 14.6.14 (7501)

802.11a Hand-Held to Face 6Mbps 157ch/Area Scan (12x26x1): Measurement grid: dx=10mm, dy=10mm
Maximum value of SAR (measured) = 0.0504 W/kg

802.11a Hand-Held to Face 6Mbps 157ch/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=4mm,
dy=4mm, dz=1.4mm

Reference Value = 1.319 V/m; Power Drift = -0.17 dB

Peak SAR (extrapolated) = 0.295 W/kg

SAR(1 g) = 0.019 W/kg; SAR(10 g) = 0.00839 W/kg

Maximum value of SAR (measured) = 0.0567 W/kg

-10.00

-20.00

-30.00

-40.00

-50.00

0 dB = 0.0567 W/kg = -12.46 dBW/kg
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Test Laboratory: HCT CO,, LTD

EUT Type: Bluetooth TRANSCEIVER
Liquid Temperature: 223°C

Ambient Temperature: ~ 22.4°C

Test Date: 07/04/2022

Plot No.: 3

Communication System: UID 0, Bluetooth (0); Frequency: 2441 MHz,Duty Cycle: 1:1
Medium parameters used (interpolated): f = 2441 MHz; o = 1.853 S/m; €, = 37.677; p = 1000 kg/m?
Phantom section: Flat Section

DASY5 Configuration:

Probe: EX3DV4 - SN3903; ConvF(7.7, 7.7, 7.7) @ 2441 MHz; Calibrated: 2022-03-29
Sensor-Surface: 1.4mm (Mechanical Surface Detection)

Electronics: DAE4 Sn1225; Calibrated: 2021-12-01

Phantom: ELI V4.0 (20deg probe tilt); Type: QD OVA 001 Bx; Serial: xxxx
Measurement SW: DASY52, Version 52.10 (4); SEMCAD X Version 14.6.14 (7507)

Bluetooth Hand-held to face DH5 39ch/Area Scan (10x29x1): Measurement grid: dx=12mm, dy=12mm
Maximum value of SAR (measured) = 0.00293 W/kg

Bluetooth Hand-held to face DH5 39ch/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm,
dz=5mm

Reference Value = 0.8410 V/m; Power Drift = -0.15 dB

Peak SAR (extrapolated) = 0.00282 W/kg

SAR(1 g) = 7.18e-006 W/kg; SAR(10 g) = 1.28e-006 W/kg.

Maximum value of SAR (measured) = 0.00384 W/kg

dB

-1.24

-2.47

-3.71

-4.94

-b.18

0 dB = 0.00384 W/kg = -24.16 dBW/kg
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Test Laboratory: HCT CO., LTD

EUT Type: 2.4 GHz TRANSCEIVER
Liquid Temperature: 21.1°C

Ambient Temperature: ~ 21.2 °C

Test Date: 07/21/2022

Plot No.: 4

Communication System: UID 0, 2450MHz FCC (0); Frequency: 2412 MHzDuty Cycle: 1:1
Medium parameters used (interpolated): f = 2412 MHz; ¢ = 1.794 S/m; €, = 38.494; p = 1000 kg/m?
Phantom section: Flat Section

DASY5 Configuration:

Probe: EX3DV4 - SN7732; ConvF(8.42, 8.42, 8.42) @ 2412 MHz; Calibrated: 2022-06-30
Sensor-Surface: 1.4mm (Mechanical Surface Detection)

Electronics: DAE4 Sn446; Calibrated: 2021-09-30

Phantom: ELI V5.0 (20deg probe tilt); Type: QD OVA 002 Ax; Serial: xxxx

Measurement SW: DASY52, Version 52.10 (3); SEMCAD X Version 14.6.14 (7501)

Body-worn Belt clip 802.11b 1Mbps 1ch/Area Scan (12x26x1): Measurement grid: dx=12mm, dy=12mm
Maximum value of SAR (measured) = 0.0260 W/kg

Body-worn belt clip 802.11b IMbps 1ch/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm,
dz=5mm

Reference Value = 0 V/m; Power Drift = 0.00 dB

Peak SAR (extrapolated) = 0.0280 W/kg

SAR(1 g) = 0.013 W/kg; SAR(10 g) = 0.00562 W/kg

Maximum value of SAR (measured) = 0.0228 W/kg

dbB

-10.00

-20.00

-30.00

-40.00

-50.00

0 dB = 0.0228 W/kg = -16.42 dBW/kg
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Test Laboratory: HCT CO., LTD

EUT Type: 5 GHz TRANSCEIVER
Liquid Temperature: 20.6 °C

Ambient Temperature: ~ 20.7 °C

Test Date: 07/20/2022

Plot No.: 5

Communication System: UID 0, WIFI 5GHz (0); Frequency: 5785 MHz;Duty Cycle: 1:1
Medium parameters used (interpolated): f = 5785 MHz; 0 = 5.247 S/m; €, = 35.23; p = 1000 kg/m?
Phantom section: Flat Section

DASY5 Configuration:

Probe: EX3DV4 - SN7732; ConvF(5.25, 5.25, 5.25) @ 5785 MHz; Calibrated: 2022-06-30
Sensor-Surface: 1.4mm (Mechanical Surface Detection)

Electronics: DAE4 Sn446; Calibrated: 2021-09-30

Phantom: ELI V5.0 (20deg probe tilt); Type: QD OVA 002 Ax; Serial: xxxx

Measurement SW: DASY52, Version 52.10 (3); SEMCAD X Version 14.6.14 (7501)

Body-worn Belt clip 802.11a 6Mbps 157ch/Area Scan (12x26x1): Measurement grid: dx=10mm, dy=10mm.
Maximum value of SAR (measured) = 0.0172 W/kg

Body-worn Belt clip 802.11a 6Mbps 157ch/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=4mm,
dy=4mm, dz=1.4mm

Reference Value = 0 V/m; Power Drift = 0.00 dB

Peak SAR (extrapolated) = 0.198 W/kg

SAR(1 g) = 0.020 W/kg; SAR(10 g) = 0.00444 W/kg.

Maximum value of SAR (measured) = 0.0393 W/kg

dbB
0

-10.00

-20.00

-30.00

-40.00

-50.00

0 dB = 0.0393 W/kg = -14.06 dBW/kg
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Test Laboratory: HCT CO., LTD

EUT Type: Bluetooth TRANSCEIVER
Liquid Temperature: 22.3°C

Ambient Temperature: ~ 22.4 °C

Test Date: 07/04/2022

Plot No.: 6

Communication System: UID 0, Bluetooth (0); Frequency: 2441 MHz;Duty Cycle: 1:1
Medium parameters used (interpolated): f = 2441 MHz; o = 1.853 S/m; €, = 37.677; p = 1000 kg/m?
Phantom section: Flat Section

DASY5 Configuration:

Probe: EX3DV4 - SN3903; ConvF(7.7, 7.7, 7.7) @ 2441 MHz; Calibrated: 2022-03-29
Sensor-Surface: 1.4mm (Mechanical Surface Detection)

Electronics: DAE4 Sn1225; Calibrated: 2021-12-01

Phantom: ELI V4.0 (20deg probe tilt); Type: QD OVA 001 Bx; Serial: xxxx
Measurement SW: DASY52, Version 52.10 (4); SEMCAD X Version 14.6.14 (7501)

Body-worn Belt clip Bluetooth DH5 39ch/Area Scan (10x29x1): Measurement grid: dx=12mm, dy=12mm.
Maximum value of SAR (measured) = 0.00396 W/kg

dB
0

-10.00

-20.00

-30.00

-40.00

-50.00

0 dB = 0.00396 W/kg = -24.02 dBW/kg
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Attachment 2. — Dipole Verification Plots
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M Verification Data (2 450 Wz Head)

Test Laboratory: HCT CO,, LTD
Input Power 50 mw

Liquid Temp: 21.2 °C

Test Date: 07/21/2022

Communication System: UID 0, CW (0); Frequency: 2450 MHzDuty Cycle: 1:1
Medium parameters used: f = 2450 MHz; g = 1.839 S/m; €, = 38.325; p = 1000 kg/m?
Phantom section: Flat Section

DASY5 Configuration:

Probe: EX3DV4 - SN7732; ConvF(8.42, 8.42, 8.42) @ 2450 MHz; Calibrated: 2022-06-30
Sensor-Surface: 1.4mm (Mechanical Surface Detection)

Electronics: DAE4 Sn446; Calibrated: 2021-09-30

Phantom: ELI V5.0 (20deg probe tilt); Type: QD OVA 002 Ax; Serial: xxxx

Measurement SW: DASY52, Version 52.10 (3); SEMCAD X Version 14.6.13 (7474)

2450MHz Head Verification/Area Scan (7x8x1): Measurement grid: dx=12mm, dy=12mm
Maximum value of SAR (measured) = 4.04 W/kg

2450MHz Head Verification/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 50.85 V/m; Power Drift = -0.07 dB

Peak SAR (extrapolated) = 5.60 W/kg

SAR(1 g) = 2.58 W/kg; SAR(10 g) = 1.17 W/kg

Maximum value of SAR (measured) = 4.45 W/kg

dB

-4.57
914
-13.70

-18.27

-22.84

0 dB = 4.45 W/kg = 6.48 dBW/kg
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M Verification Data (2 450 Wz Head)

Test Laboratory: HCT CO,, LTD
Input Power 50 mW

Liquid Temp: 223 °C

Test Date: 07/04/2022

Communication System: UID 0, CW (0); Frequency: 2450 MHzDuty Cycle: 1:1
Medium parameters used: f = 2450 MHz; o = 1.864 S/m; €, = 37.64; p = 1000 kg/m>
Phantom section: Flat Section

DASY5 Configuration:

Probe: EX3DV4 - SN3903; ConvF(7.7, 7.7, 7.7) @ 2450 MHz; Calibrated: 2022-03-29
Sensor-Surface: 1.4mm (Mechanical Surface Detection)

Electronics: DAE4 Sn1225; Calibrated: 2021-12-01

Phantom: ELI V4.0 (20deg probe tilt); Type: QD OVA 001 Bx; Serial: xxxx
Measurement SW: DASY52, Version 52.10 (4); SEMCAD X Version 14.6.13 (7474)

2450MHz Head Verification/Area Scan (7x8x1): Measurement grid: dx=12mm, dy=12mm
Maximum value of SAR (measured) = 4.38 W/kg

2450MHz Head Verification/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=5mm, dy=5mm, dz=5mm
Reference Value = 49.61V/m; Power Drift = 0.01 dB

Peak SAR (extrapolated) = 5.63 W/kg

SAR(1 g) = 2.52 W/kg; SAR(10 g) = 1.15 W/kg

Maximum value of SAR (measured) = 4.33 W/kg

dB

-4.84
-9.68
-14.52

-19.36

-24.20

0 dB = 4.33 W/kg = 6.36 dBW/kg
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M Verification Data (5 250 Wz Head)

Test Laboratory: HCT CO,, LTD
Input Power 50 mw

Liquid Temp: 20.5 °C

Test Date: 07/19/2022

Communication System: UID 0, CW (0); Frequency: 5250 MHz;Duty Cycle: 1:1
Medium parameters used: f = 5250 MHz; o = 4.698 S/m; g, = 36.283; p = 1000 kg/m3
Phantom section: Flat Section

DASY5 Configuration:

Probe: EX3DV4 - SN7732; ConvF(5.84, 5.84, 5.84) @ 5250 MHz; Calibrated: 2022-06-30
Sensor-Surface: 1.4mm (Mechanical Surface Detection)

Electronics: DAE4 Sn446; Calibrated: 2021-09-30

Phantom: ELI V5.0 (20deg probe tilt); Type: QD OVA 002 Ax; Serial: xxxx

Measurement SW: DASY52, Version 52.10 (3); SEMCAD X Version 14.6.13 (7474)

5250MHz Head Verification/Area Scan (7x7x1): Measurement grid: dx=10mm, dy=10mm
Maximum value of SAR (measured) = 9.16 W/kg

5250MHz Head Verification/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=4mm, dy=4mm, dz=14mm
Reference Value = 49.24 V/m; Power Drift = -0.17 dB

Peak SAR (extrapolated) = 15.0 W/kg

SAR(1g) = 3.83 W/kg; SAR(10 g) = 1.1 W/kg

Maximum value of SAR (measured) = 9.56 W/kg

dB

-7
-15.42
-23.13

-30.84

-38.55

0 dB = 9.56 W/kg = 9.80 dBW/kg
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M Verification Data (5 250 Wz Head)

Test Laboratory: HCT CO,, LTD
Input Power 50 mw

Liquid Temp: 20.6 °C

Test Date: 07/20/2022

Communication System: UID 0, CW (0); Frequency: 5250 MHz;Duty Cycle: 1:1
Medium parameters used: f = 5250 MHz; 0 = 4.684 S/m; €, = 35.936; p = 1000 kg/m?3
Phantom section: Flat Section

DASY5 Configuration:

Probe: EX3DV4 - SN7732; ConvF(5.84, 5.84, 5.84) @ 5250 MHz; Calibrated: 2022-06-30
Sensor-Surface: 1.4mm (Mechanical Surface Detection)

Electronics: DAE4 Sn446; Calibrated: 2021-09-30

Phantom: ELI V5.0 (20deg probe tilt); Type: QD OVA 002 Ax; Serial: xxxx

Measurement SW: DASY52, Version 52.10 (3); SEMCAD X Version 14.6.13 (7474)

5250MHz Head Verification/Area Scan (7x7x1): Measurement grid: dx=10mm, dy=10mm
Maximum value of SAR (measured) = 9.54 W/kg

5250MHz Head Verification/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=4mm, dy=4mm, dz=14mm
Reference Value = 49.90 V/m; Power Drift = -0.10 dB

Peak SAR (extrapolated) = 15.3 W/kg

SAR(1 g) = 3.91 W/kg; SAR(10 g) = 1.12 W/kg

Maximum value of SAR (measured) = 9.77 W/kg

dB

-f.39
-14.77
-22.16

-29.54

-36.93

0 dB = 9.77 W/kg = 9.90 dBW/kg
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M Verification Data (5 600 Wz Head)

Test Laboratory: HCT CO,, LTD
Input Power 50 mw

Liquid Temp: 20.5 °C

Test Date: 07/19/2022

Communication System: UID 0, CW (0); Frequency: 5600 MHz;Duty Cycle: 1:1
Medium parameters used: f = 5600 MHz; o = 4.981S/m; €, = 35.702; p = 1000 kg/m?
Phantom section: Flat Section

DASY5 Configuration:

Probe: EX3DV4 - SN7732; ConvF(5.12, 5.12, 5.12) @ 5600 MHz; Calibrated: 2022-06-30
Sensor-Surface: 1.4mm (Mechanical Surface Detection)

Electronics: DAE4 Sn446; Calibrated: 2021-09-30

Phantom: ELI V5.0 (20deg probe tilt); Type: QD OVA 002 Ax; Serial: xxxx

Measurement SW: DASY52, Version 52.10 (3); SEMCAD X Version 14.6.13 (7474)

5600MHz Head Verification/Area Scan (7x7x1): Measurement grid: dx=10mm, dy=10mm
Maximum value of SAR (measured) = 10.4 W/kg

5600MHz Head Verification/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=4mm, dy=4mm, dz=14mm
Reference Value = 50.49 V/m; Power Drift = -0.05 dB

Peak SAR (extrapolated) = 17.7 W/kg

SAR(1 g) = 413 W/kg; SAR(10 g) = 1.17 W/kg

Maximum value of SAR (measured) = 10.7 W/kg

dB

-8.74
-17.48
-26.23

-34.97

-43.71

0 dB = 10.7 W/kg = 10.29 dBW/kg
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M Verification Data (5 600 Wz Head)

Test Laboratory: HCT CO,, LTD
Input Power 50 mw

Liquid Temp: 20.6 °C

Test Date: 07/20/2022

Communication System: UID 0, CW (0); Frequency: 5600 MHz;Duty Cycle: 1:1
Medium parameters used: f = 5600 MHz; o = 4.963 S/m; g, = 35.403; p = 1000 kg/m3
Phantom section: Flat Section

DASY5 Configuration:

Probe: EX3DV4 - SN7732; ConvF(5.12, 5.12, 5.12) @ 5600 MHz; Calibrated: 2022-06-30
Sensor-Surface: 1.4mm (Mechanical Surface Detection)

Electronics: DAE4 Sn446; Calibrated: 2021-09-30

Phantom: ELI V5.0 (20deg probe tilt); Type: QD OVA 002 Ax; Serial: xxxx
Measurement SW: DASY52, Version 52.10 (3); SEMCAD X Version 14.6.13 (7474)

5600MHz Head Verification/Area Scan (7x7x1): Measurement grid: dx=10mm, dy=10mm
Maximum value of SAR (measured) = 10.5 W/kg

5600MHz Head Verification/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=4mm, dy=4mm, dz=1.4mm
Reference Value = 50.84 V/m; Power Drift = -0.09 dB

Peak SAR (extrapolated) = 17.9 W/kg

SAR(1 g) = 4.18 W/kg; SAR(10 g) = 1.18 W/kg

Maximum value of SAR (measured) = 10.8 W/kg

dB

-f.7h
-15.52
-23.27

-31.03

-38.79

0 dB = 10.8 W/kg = 10.33 dBW/kg
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B Verification Data (5 750 Miz Head)

Test Laboratory: HCT CO,, LTD
Input Power 50 mw

Liquid Temp: 20.5 °C

Test Date: 07/19/2022

Communication System: UID 0, CW (0); Frequency: 5750 MHz;Duty Cycle: 1:1
Medium parameters used: f = 5750 MHz; o = 5.252 S/m; €, = 35.515; p = 1000 kg/m?
Phantom section: Flat Section

DASY5 Configuration:

Probe: EX3DV4 - SN7732; ConvF(5.36, 5.36, 5.36) @ 5750 MHz; Calibrated: 2022-06-30
Sensor-Surface: 1.4mm (Mechanical Surface Detection)

Electronics: DAE4 Sn446; Calibrated: 2021-09-30

Phantom: ELI V5.0 (20deg probe tilt); Type: QD OVA 002 Ax; Serial: xxxx

Measurement SW: DASY52, Version 52.10 (3); SEMCAD X Version 14.6.13 (7474)

5750MHz Head Verification/Area Scan (7x7x1): Measurement grid: dx=10mm, dy=10mm
Maximum value of SAR (measured) = 9.53 W/kg

5750MHz Head Verification/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=4mm, dy=4mm, dz=1.4mm
Reference Value = 46.93 V/m; Power Drift = -0.06 dB

Peak SAR (extrapolated) = 16.4 W/kg

SAR(1 g) = 3.73 W/kg; SAR(10 g) = 1.07 W/kg

Maximum value of SAR (measured) = 9.74 W/kg

dB

-9.80
-19.60
-29.11

-39.21

-49.M

0 dB = 9.74 W/kg = 9.89 dBW/kg
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B Verification Data (5 750 Miz Head)

Test Laboratory: HCT CO,, LTD
Input Power 50 mw

Liquid Temp: 20.6 °C

Test Date: 07/20/2022

Communication System: UID 0, CW (0); Frequency: 5750 MHz;Duty Cycle: 1:1
Medium parameters used: f = 5750 MHz; 0 = 5.246 S/m; €, = 35.172; p = 1000 kg/m3
Phantom section: Flat Section

DASY5 Configuration:

Probe: EX3DV4 - SN7732; ConvF(5.36, 5.36, 5.36) @ 5750 MHz; Calibrated: 2022-06-30
Sensor-Surface: 1.4mm (Mechanical Surface Detection)

Electronics: DAE4 Sn446; Calibrated: 2021-09-30

Phantom: ELI V5.0 (20deg probe tilt); Type: QD OVA 002 Ax; Serial: xxxx

Measurement SW: DASY52, Version 52.10 (3); SEMCAD X Version 14.6.13 (7474)

5750MHz Head Verification/Area Scan (7x7x1): Measurement grid: dx=10mm, dy=10mm
Maximum value of SAR (measured) = 9.49 W/kg

5750MHz Head Verification/Zoom Scan (7x7x7)/Cube 0: Measurement grid: dx=4mm, dy=4mm, dz=1.4mm
Reference Value = 47.30 V/m; Power Drift = -0.12 dB

Peak SAR (extrapolated) = 16.5 W/kg

SAR(1 g) = 3.74 W/kg; SAR(10 g) = 1.07 W/kg

Maximum value of SAR (measured) = 9.81 W/kg

dB

-8.00
-15.99
-23.99

-31.98

-39.98

0 dB = 9.81 W/kg = 9.92 dBW/kg
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Attachment 3. — SAR Tissue Characterization

The brain and muscle mixtures consist of a viscous gel using hydrox-ethyl cellulose (HEC) gelling agent and
saline solution (see Table 3.1). Preservation with a bacteriacide is added and visual inspection is made to make
sure air bubbles are not trapped during the mixing process. The mixture is calibrated to obtain proper
dielectric constant (permittivity) and conductivity of the desired tissue. The mixture characterizations used for
the brain and muscle tissue simulating liquids are according to the data by C. Gabriel and G. Harts grove.

Ingredients AregIEnEy (1
(% by weight) 2 450 - 2 700 3500 - 5 800
Tissue Type Head Head
Water 71.88% 65.52%
Salt (NaCl) 0.16% 0.0%
Sugar 0.0% 0.0%
HEC 0.0% 0.0%
Bactericide 0.0% 0.0%
Triton X-100 19.97% 17.24%
DGBE 7.99% 0.0%
Diethylene glycol hexyl ether - -

Salt: 99 % Pure Sodium Chloride Sugar: 98 % Pure Sucrose
Water: De-ionized, 16M resistivity HEC: Hydroxyethyl Cellulose
DGBE: 99 % Di(ethylene glycol) butyl ether,[2-(2-butoxyethoxy) ethanol]
Triton X-100(ultra-pure): Polyethylene glycol mono[4-(1,1,3,3-tetramethylbutyl)phenyl] ether

Composition of the Tissue Equivalent Matter
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Attachment 4. — SAR System Validation

Per FCC KCB 865664 D02v01r02, SAR system validation status should be document to confirm measurement
accuracy. The SAR systems (including SAR probes, system components and software versions) used for this
device were validated against its performance specifications prior to the SAR measurements. Reference
dipoles were used with the required tissue- equivalent media for system validation, according to the
procedures outlined in IEEE 1528-2013 and FCC KDB 865664 DO1v01r04. Since SAR probe calibrations are
frequency dependent, each probe calibration point was validated at a frequency within the valid frequency
range of the probe calibration point, using the system that normally operates with the probe for routine SAR
measurements and according to the required tissue-equivalent media.

A tabulated summary of the system validation status including the validation date(s), measurement
frequencies, SAR probes and tissue dielectric parameters has been included.

-FI001-R1

Dielectric Parameters CW Validation Modulation Validation

Probe s Probe

Probe

Type

Calibration
Point

Dipole

Date

Measured
Permittivity

Measured
Conductivity

Sensitivity

Probe
Linearity

Isotrop

MOD.
Type

Duty

Factor PAR

7732

EX3DV4

Head

2450

743

2022-07-06

39.2

1.83

PASS

PASS

PASS

OFDM

N/A | PASS

3903

EX3DV4

Head

2450

743

2022-04-25

39.2

1.83

PASS

PASS

PASS

OFDM

N/A | PASS

7732

EX3DV4

Head

5250

1253

2022-07-05

357

4.70

PASS

PASS

PASS

OFDM

N/A | PASS

7732

EX3DV4

Head

5600

1253

2022-07-05

353

5.05

PASS

PASS

PASS

OFDM

N/A | PASS

7732

EX3DV4

Head

5750

1253

2022-07-05

35.6

5.24

PASS

PASS

PASS

OFDM

N/A | PASS

SAR System Validation Summary 1g

Note;

All measurement were performed using probes calibrated for CW signal only. Modulations in the table above
represent test configurations for which the measurement system has been validated per FCC KDB Publication
865664 DOTvO1r04. SAR system were validated for modulated signals with a periodic duty cycle, such as GMSK,
or with a high peak to average ratio (>5 dB), such as OFDM according to KDB 865664 DO1v01r04.
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Attachment 5. — Probe Calibration Data
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Calibration Laboratory of RAED T Skt ol e

Schmid & Partner % “ g Sarvice suisse d'étalonnage
Engineering AG g g Servirio swizzero di taratura

Zsughousstrasse 43, 0004 Zurich, Switzertand g \* A, Swiss Calibration Service

Accredbed by the Swess Accreditation Serice (SAS)

Accreditation No.: SCS 0108

The Swiss Accreditation Sarvice is one of the signatories to the EA
Mulslateral Agreement for the recognition of callbration certificates

Client

Copace

Caltraton procedure(s)

Calteation date:

he and he

wath canfl

Al callby have bean

Calitration Equipment used (MATE crilical for calibration)

mmm-mmmwmm.mmuwmammm
prababilty are given on (he following pages and a6 par of e certiicate

in the closed inbaratory faciity, environment temperatire (22 = 31°C and humiitty < 70%.

mmmmmummmummmuu b Y.

Primaty St 2] Cal Date (Centficate No.) Scheduled Calbvation
Powar meter NRP S 104778 08-Apr-21 (No. 217-03201/03262) Apt-22
Power sensot NRP-ZB1 SN 103244 09-Apr-21 (No. 217-03291) Apr-22
Power sensor NRP- 281 SN 103245 09-Apr-21 (No. 217-03292) Apr-z2
Ref 20 dB Attenuator SN: CC2552 {20x) 09-Apr-21 (No. 217-03343) Apr2z
DAE4 SN. 660 13-0ct-21 (No. DAEA-660_Oct21) Oct-22
Referonce Probe ES3DV2 SN: 3013 27-Dec-23 (No. ES3-3013_Dec21) Dec-22
Secondary Standards D Check Date (in housa) Scheduled Check
Power meter E44198 SN: GB4 1203474 05-Apr-16 {in house check Jun-20j I housa check: Jun-22
Power sensor E4412A SN: MY4 1425087 O5-Ape-16 (in houze check Jun20j | In houss chack: Jun-22
Power sansor E4412A4 SN: D00110210 06-Ape-16 {in house check Jun-20) In house check: Jun-22
R ganeralor HP SE48C SN: US38420U01700 {in house check Jun20) In house chack: Jun-22
Netwuek Arafyzer EB3SAA SN: LS41080477 31-Mar-14 (I houss check Oct-20) In house check: Oct-22
Name Function
Callbrated by
Appraved by:

Issued: Apnl 4, 2022

Centificate No: EX3-2903_Msr22
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Calibration Laboratory of S Schweizerischer Kalibr

Schmid & Partner C  Service sulsse d'etalonnage
Engineering AG g Servizio svizzero di taratura

Zoughausstrassse 43, 8004 Zurich, Switzerland Swiss Calibration Service

Accredited by the Swiss Accraditation Service (SAS) Accreditation No.: SCS 0108

The Swiss Accreditation Service is one of the signatories to the EA

Multitateral Agreament for the recognition of calibration certificates

Glossary:

TSL tissue simulating liquid

NORMx.y,z sensitivity in free space

ConvF sensifivity in TSL / NORMx.y,z

DCP diode compression point

CF crest factor (1/duty_cycle) of the RF signal

AB.C.D modukation dependent linearization parameters

Palarization o ¢ rotation around probe axis

Polarization 3 # rofation around an axis that Is in the plane normal to prabe axis {(at measurement center),

L&, 8 = 0 s normal to probe axis
Connactor Angle Information used in DASY system to align probe sensor X to the robot coordinate system

Calibration is Performed According to the Following Standards:
a) |EC/EEE 62209-1528, "Measurement Procedure For The Assessment Of Specific Absorption Rate Of Human
Exposure To Radio Frequency Fields From Hand-Held And Body-Worn Wireless Communication Devices -
Part 1528: Human Models, Instrumentation And Procedures (Frequency Range of 4 MHz to 10 GHz)", October
2020,
b) KDB 865664, “SAR Measurement Requirements for 100 MHz to 6 GHz"

Methods Applied and Interpretation of Parameters:

* NORMx,y,2: Assessed for E-field polarization 5 = 0 (f < 900 MMz in TEM-cell; f > 1800 MHz R22 waveguide).
NORMx,y,z are only intermediate values, Le., the uncertaintios of NORMx.y,z does not affect the E*-field
unceriainty inside TSL (see below ConvF).

*  NORM(flx,y.z = NORMx.y,z * frequency_responss (see Fraquency Response Chart). This linearization is
Implemented in DASY4 software versions later than 4.2. The uncertainty of the frequency response is included
in the stated uncertainty of ConvF.

* DOCPxy,z: DCP are numerical linearzation parameters assessed based on the data of power sweep with CW
signal (no uncertainty required). DCP does not depand on frequency nor media.

* PAR!PAR is the Peak to Average Ratlo that is not calibrated but determined basad on the signal
characteristics

s Axyz Bxy.z; Cryz; Dxyz VRxyz: A B, C, D are numerical linearization parameters assessed based on
the data of powar sweep for specific medulation signal. The parameters do not depend on frequency nor
media. VR s the maximum calibration range expressed in RMS voltage across the diode.

*  ConvF and Boundary Effect Parameters: Assessed in fat phantom using E-fleld (or Temperature Transfer
Standard for f < 800 MHz) and inside waveguide using analytical field distributions based on power
measurements for { > 800 MHz. The same selups are used for assessment of the parameters applied for
boundary compensation (alpha, depth) of which typical uncertainty values are given. These parameters are
used in DASY4 software to improve probe accuracy close to the boundary. The sensitivity in TSL corresponds
to NORMx,y,z * ConvF whereby the uncertainty corresponds to that given for ConvE, A frequency dependent
CanivF s used In DASY version 4.4 and higher which alows extending the validity from £ 50 MHz to £ 100
MHz

« Spherical isotropy (3D deviation from isotropy): in a field of low gradients realized using a flat phantom
exposed by a patch antenna.

* Sensor Offset; The sensor offset cormesponds 1o the offset of virtual measuremant center from the probe tip
(an probe axis). No tolerance required.

= Connector Angfe: The angle Is assessed using the information gained by determining the NORMx (no
uncertainty required).

Cenificate No: EX3-3903_Mar22 Page2 ol 24
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EX3DV4 - SN-3903 March 29, 2022
DASY/EASY - Parameters of Probe: EX3DV4 - SN:3903
Basic Calibration Parameters
Sensor X Sensor Y Sensor Z Unc (k=2)
Norm (uVAV/imy» 043 0.36 0.54 +£10.1%
OCP (mV)® 101.8 103.6 100.5
Calibration Results for Modulation Response
uiD Communication System Name A B c 1] VR Max Max
dB | dBuv de mv dev. UncE
(k=2) |
0 oW X | 000 D.00 00 000 | 1461 | £33 % | £4.7%
Y |_0.00 5.00 00 1375
Z | 000 .00 100 1438
10352 | Pulse Wavelorm (200kz, 105%) X | 2000 96 | 2133 | 1000 | 600 | +30% | £96%
AAA Y | 2000 | 9083 | 2001 500
Z | 2000 | 93.48 | 23.74 ©0.0
10353- | Pulse Waveform {200Hz, 20%) X | 2000 | 0086 | 1997 | 599 | BOO | +16% | £06%
ARA ¥ | 2000 | 9183 | 2021 801
Z | 2000 | 9345 | 2242 80.0
10354 | Puise Wavelorm (200Hz, 40%) X | 2000 | 91.76 | 1890 | 398 | 950 | +12% | 296%
AAA Y | 2000 | 9539 | 2043 95.0
Z | 2000 | 9485 | 21.49 95.0
10355- | Pusse Waveform (200Hz, 60%) X | 2000 | 9332 | 1833 | 222 | 1200 | #1.1% | 96%
AAA Y | 2000 | 102.00 | 2234 120.0
Z | 2000 | 6724 | 2147 1200
10387- | OPSK Wavedarm, 1 MHz X | 163 3485 | 1436 | 100 | 1500 | #21% | 96 %
AAA Y | 179 | 67890 | 1588 1500
Z 72 | 6495 | 14.62 150.(
10388- | OPSK Waveform, 10 MHz X | 214 [ 67.03 | 1504 | 000 | 1500 | £09% | =96 %
AAA Y | 237 | 6952 | 1653 | 1500
Z | 225 | 67.43 | 1522 50.0
10396~ | 64-QAM Waveform, 100 kHz X | 315 77075 | 1857 | 301 | 1500 | 07 % | £06%
ARA Y 14 | 7284 | 1076 150.0
z 32 | 7051 | 1855 150.0
10399 | 64-QAM Wavelorm, 40 MHz X 45 | B6.73 | 1544 | 00D | 1500 | +14% | £9.8%
AAA Y | 347 | 67.33 | 1580 150.0
Z | 354 | 6694 | 1557 150.0
10414~ [ WLAN CCDF, 64-QAM, 40MHz X | 487 | 6543 | 1532 | 000 | 1500 | 231% | 296%
AAA Y | 476 | 6568 | 1550 150.0
Z | 501 | 6558 | 15.44 150.0

Note: For details cn UID paramelers see Appendix

The reported uncertainty of measurement is stated as the standard uncertainty of measurement
multiplied by the coverage factor k=2, which for 2 normal distribution corresponds to a coverage
probability of approximately 95%.

" mmmdu«mx.vzmwmms‘mwmrsumms“u
¥ Numencal Sneanzation paramesar uncerainty not requined.
::mmkmmnm.mmmmmw““ 1 and is exp for iha squaee of the
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EX3DV4- SN:3003

Report No. HCT-SR-2209-FI001-R1

DASY/EASY - Parameters of Probe: EX3DV4 - SN:3903

March 29, 2022

Sensor Model Parameters
c1 c2 a T T2 T3 T4 T5 76
F F v ms.V* | ms.V™ ms v v
X 53.4 394.62 34,79 15.85 0.79 5.04 1.27 0.34 1.01
¥ 415 297.03 33.03 12.65 0.4 5.03 1.63 0.08 1.01
Z 62.1 465.36 35.71 25.03 1.11 510 0.48 0.59 1.01
Other Probe Parameters
Sensor Arrangement Trangular
Connector Angle (") 1266
Meachanical Surfacs Detection Mode enabled
Optical Surface Detection Mode disabled
Probe Overall Length 337 mm
Probe Body Diameter 10 mm
Tip Length 9 mm
Tip Diameter 2.5mm
Probe Tip to Sensor X Calibration Point 1mm
Probe Tip to Sensor Y Calibration Point 1 mm
"Probe Tip to Sensor Z Calibration Point 1 mm
Recommended Measurement Distance from Surface 1.4 mm

Nm:MaaumnemdismMsumcecanboMeasedmummbfanMScmjob.

Cortificate No: EX3-3803_Mar22
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EXIDVa- SN-3003 March 28, 2022

DASY/EASY - Parameters of Probe: EX3DV4 - SN:3903

Calibration Parameter Determined in Head Tissue Simulating Media

Relative Conductivity Depth & Unc
f{MHz)C | Permittivity” (Sim)* ConvF X | ConvFY | ConvFZ | Alpha® | (mm) (k=2)
150 523 0.78 13.49 13.49 1349 0.00 100 | £#133%
450 43.5 0.87 11.23 11.23 11.23 0.16 130 | +133%
750 419 0.80 10.01 10.01 10.01 0.49 080 | £120%
835 415 0.80 9.64 9,64 9.64 0.52 080 | $120%
200 415 0.97 9.48 9.48 9.48 0:48 080 | +£120%
1450 40.5 1.20 8.88 8.88 8.88 0.39 080 | +120%
1750 40.1 1.37 8.68 8.68 8.68 0.38 086 | +120%
1900 40.0 1.40 8.48 8.48 8.48 0.38 086 | +120%
2300 395 1.67 7.81 7.81 7.81 0.39 090 | +120%
2450 362 1.80 7.70 7.70 7.70 0.40 080 | 2120%
2600 38.0 1.96 757 1.57 7.67 0.34 080 | £120%
3300 38.2 2m 7.00 7.00 7.00 0.25 130 | #1314 %
3500 3re 2.91 6.80 6.90 6.90 0.35 130 | #1341 %
3700 37.7 312 6.80 6.80 6.80 0.35 130 | £131%
3900 375 3.32 6.60 6.60 6.60 0.35 160 | £131%
4100 37.2 3.53 8.27 6.27 6.27 0.35 180 | +131%
4400 388 3.84 6.14 8.14 6.14 0.35 180 | #131%
4600 36.7 404 6.08 6.08 6.08 0.35 180 | £13.14%
4800 36.4 425 6.02 6.02 8.02 0.45 160 | £131%
5250 359 4.1 5.25 525 5.25 0.40 180 | £131%
5600 35.5 507 4.85 4.85 4.85 0.40 180 | £131%
5750 354 522 495 4.95 495 0.40 180 | +13.1% |
5800 353 5.27 4.85 4.85 4.85 0.40 180 | £131%

" Freguancy valdty above 300 MHz of & 100 MMz only appiies for DASY va.4 and Nigher {506 Page 2), siee & is restricted 1o = 50 MHz. The
Wnnmdummamwmmwfwmwmmmm
below 300 MHz 15 = 10, 25, 40, S0 and 70 MHZ for ConvF assessments st 30, 64, 128, 150 and 220 MHz respecivety. Validity of Comv assessed at
6 MHz is 4.8 MHz, and ConvF asssssed ol 13 MHz 15 9-10 MHz, Above § Gz frequancy validity can be extended 1o = 110 MHz.
'Almmsm,mmdmmuwa)mummz1uumwwwhwb
measured SAR vikies. Al frequencies above 3 GHz, the vality of tissu parameters (c and a) i restncted 1o = 5%, The uncertainty is the RSS ot
the Comv® uncarainty for ndicared targat tissua parameaters.

° are that the g due to the Y offect

detamined during calbration. SPEAG alter is
Aways less then + thWSMzwmzmumumucwmwmmum»wmmm
darnoter from the boundary.
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h’a Report No. HCT-SR-2209-FI001-R1

EXI0V4- SN:28903 March 20 2022

DASY/EASY - Parameters of Probe: EX3DV4 - SN:3903

Calibration Parameter Determined in Head Tissue Simulating Media

Relative Conductivity T Depth® Unc
1 (MHz) © Parmittivity” | (Sim)” ConvF X | ConvFY | ConvFZ | Alpha® (mm) (k=2)
6500 345 6.07 545 5.45 545 | 0.20 2.50 2186 %
© Frequency alidity above 8GHz 5 + 700 MHz. Tha uncedainty is the RSS of ihe Comd uncertainty al caliration frag y 8nd the inty for
e ndicated fraquency band.
" At freguencies §-10 GHz, the validity of tissue parametens (z &nd o) can be relaxed o + 10% # iguid compes f is applied o
SAR vslpes, mmsmmammrwwmmmmwm

O AlphaiDapth sre wd turing ci SPEAG that the due lo y eflact aftor ¢
shways less than + 1%1ummbom3wbdwszﬁkxmm3-60w wmu*hmmwo
GHz at sty distance larger than half the probe Tip dgiameter from the boundary
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Frequency Response of E-Field
(TEM-Cell:ifi110 EXX, Waveguide: R22)
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Uncertainty of Frequency Response of E-field: £ 6.3% (k=2)
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Receiving Pattern (¢), 8 = 0°
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Uncertainty of Axial Isotropy Assessment:  0.5% (k=2)
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EXIDVe- SN.3903
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Dynamic Range f(SARhead)
(TEM cell , fevar= 1900 MHz)
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Uncertainty of Linearity Assessment: £ 0.6% (k=2)
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Conversion Factor Assessment

f = B35 MH2WGLS RO (H_convF) f = 1900 MHz, WGLS R22 (H_convF)
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Deviation from Isotropy in Liquid
Error (§, 8), f = 900 MHz

Daviation
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Uncertainty of Spherical Isotropy Assessment: + 2.6% (k=2)
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Report No. HCT-SR-2209-FI001-R1

EX30Vé- SN-3903 March 20, 2022
I_\gpendlx’ Modulation Calibration n Parameters
Rev | Communication System Name Group PAR Unc®
(aB) | (k=2) |
0l- cw cw 0.00 +47%
10010 | CAA | SAR Validation (Square, 100ms, 10ms) Test 1000 | +96%
10011 | CAB | UMTS-FDO (WCDMA) WCDMA 29 +96%
10012 | CAB | IEEE 802110 WIFi 2.4 GHz (DSSS, 1 Mbps) WLAN 1.87 296%
10013 | CAB | IEEE 802.11g WIFi 2.4 GHz (DSSS-OFDM, & Mbips) WLAN 9.46 +96%
10021 | DAC | GSM-FDD (TDMA, GMSK) GSM 9.30 296%
10023 | DAC | GPRS-FDO (TOMA, GMSK, TN 0) GSM 057 +96%
10024 | DAC | GPRS-FDO (TOMA, GMSK, TN 0-1) GSM 6.56 296%
10025 | DAC | EDGE-FDD (TOMA, 8PSK. TN 0) GSM 1262 |298%
10026 | DAC | EDGE£DD (TDMA. 8PSK. TN 0-1) GSM 955 =96%
10027 | DAC | GPRS-FDD (TDMA, GMSK. TN 0-1-2) GSMm 4.80 +96%
10028 | DAC | GPRS-FDD (TDMA, GMSK., TN 0-1-2-3) GSM 355 +96%
10029 | DAC | EDGE-FDD (TDMA, BPSK, TN 0-1-2) GSM 7.78 +096%
10030 | CAA | IEEE 802151 Bwetooth (GFSK. DH1) Bluetooth 5.30 +06%
10031 | CAA | IEEE 802,15.1 Blustooth (GFSK. DH3) Biuetooth 1.87 +06%
10032 | CAA | IEEE 802.15.1 Bruetooth (GFSK. DH5) Biuetoath 1.16 +96%
10033 | CAA | IEEE 802,15.1 Blustooth (PU4-DOPSK, DH1) Bluetoath 7.74 +96%
10034 | CAA | IEEE BG2.15.1 Bluetoo (PY4-DQPSK, DH3I) Bluetooth 453 +986%
10035 | CAA | IEEE 802 15.1 Blustoot (PU4-DOPSK. DHS) Bluetooth 383 +96%
10036 | CAA | IEEE B02.15.1 Blustooth (B-DPSK, DH1) Blustooth 8.01 296 %
10037 | CAA | IEEE 802.15.1 Bluetooth (E-DPSK, DH3) Bluetooth 477 £96%
10038 | CAA | IEEE 802 15.1 Bluetooth (B-DPSK, DMS) Blustooth 410 296 %
10039 | CAB | COMA2000 (1xRTT, RC1) COMA2000 457 296%
10042 | CAB | 1S-64/15-135 FDD (TDMAFDM, PU4-DQPSK, Halfrats) AMPS 7.78 =98%
10044 | CAA | ISOUEIATIA553 FOD (FOMA, FM) AMPS 0.00 296 %
10048 | CAA | DECT (TDD, TDMAFDM, GFSK. Full Sol, 28) DECT 1380 | +96%
10049 | CAA | DECT (TOD. TDMAFDM, GFSK. Doudle Siot, 12) DECT 1079 | +96%
10056 | CAA | UMTS-TDD (TD-SCDMA, 1.28 Mcps) TD-SCOMA 11.01 +9.6%
10058 | DAC | EDGE-FDD [TDMA, B8PSK, TN 0-1-2-3) GSM 6.52 +96%
10059 | CAB | IEEE B02 11b WIF| 2.4 GHz (DSSS, 2 Mbps) WLAN 212 296 %
10060 | CAB | IEEE 802.11b WIFi 2.4 GHz (DSSS, 5.5 Mops) WLAN 2.83 +96%
10061 | CAB | [EEE B02.11b WIFi 2.4 GHz (DSSS, 11 Mbps) WLAN 3.60 296%
10062 | CAD | IEEE 802.11ah WIFi 5 GHz {OFDM. & Mops) WLAN B8.6G8 296%
10063 | CAD | IEEE 802 11ah WIFi 5 GHz (OFDM. 8 Mbps) WLAN 863 296%
10064 | CAD | IEEE 802.11ah Wi 4 GHz (OFDM, 12 Mbps) WLAN 9.09 £96%
10065 | CAD | IEEE 802.11ah WiFi § GHz (OFDM, 16 Mops) WLAN 900 £ 96%
10066 | CAD | IEEE 802.11ah WFi § G (OFDM, 24 Mops) WLAN 9.3a +£96%
10067 | CAD | IEEE 802 11aM WiFi 5 GHz (OFDM, 36 Mops) WLAN 1012 | +96%
10068 | CAD | IEEE 802.11aM WiFi 5 GHz (OFDM, 48 Mbps ) WLAN 1024 | £96%
10069 | CAD | IEEE B02.11aM WIFi 5 GHz (OFDM, 54 Mbos) WLAN 1056 |[296%
10071 | CAB | IEEE 802.11g WiFi 2.4 GHz (DSSSVOFDM. 9 Mbps) WLAN 9.83 +96%
10072 | CAB | IEEE £02.11g WIFI 2.4 GHz (DSSSIOFDM, 12 Mbos) WLAN 882 +96%
10073 | CAB | IEEE BO2 11g WIFI 2.4 GHz (DSSS/OFDM, 18 Mbos) WLAN 9.94 296%
10074 | CAB | IEEE 802 11g WIF: 2.4 GHz {DSSSIOFDM, 24 Mbos) WLAN 1030 |296%
10075 | CAB | |EEE 802.11g WiFi 2.4 GHz (DSSS/OFDM, 36 Mbps) WLAN 1077 | +96%
10076 | CAB | IEEE 802,119 WiFi 2.4 GHz (DSSS/OFDM. 48 Mbps) WLAN 1094 | £96%
10077 | CAB | IEEE 802119 WiFi 2.4 GHz (DSSS/OFDM. 54 Mops) WLAN 1100 |[£96%
10081 | CAB | COMA2000 {1xRTT, RC3) CDMA2000 397 £ 0.6%
10082 | CAB | IS-54 /15-136 FDD {TOMAFDM, PI{4-DAPSK, Fullrale) AMPS 477 +96%
10090 | DAC | GPRS-FDD (TOMA, GMSK, TN 0-4) GSM 6.56 +9.6 %
10087 | CAB | UMTS-FDD (HSDPA)} WCDMA 3.98 +96%
10098 | CAB | UMTS-FDO (HSUPA, Subitast 2) WCDMA 398 96 %
10099 | DAC | EDGE-FDO (TOMA, BPSK. TN 0-4) GSM 9.55 296%
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10100 | CAE | LTE-FDD (SC-FDMA, 100% RB, 20 MHz, QFSK) LTE-FDD 567 |=98%
10101 | CAE | LTE-FDD (SC-FDMA, 100% RB, 20 MHz. 16-QAM) LTE-FDD 642 |+96%
10102 | CAE | LTE-FDD (SC-FDMA, 100% 2B, 20 MHz, 64-QAM) LTE-FOD 860 |+96%
10103 | CAG | LTE-TDD (SC-FDMA, 100% RB, 20 MHz, QPSK) LYE-TDD 929 [+96%
10104 | CAG | LTE-TDD (SC-FDMA, 100% RB, 20 MHz, 16-QAM) LTE-TDD 2997 |+96%
10105 | CAG | LTE-TDD (SC-FDMA, 100% RB, 20 MHz, 64-QAM) LYE-TOO 1001 | £96%
10108 | CAG | LTE-FDD (SC-FDMA, 100% RB. 10 MHz, QPSK) LTE-FBO 580 |+96%
10109 | CAG | LTE-FDD (SC-FDMA, 100% RB. 10 MHz, 16-QAM) LTE-FDD 643 | +86%
10110 | CAG | LTE-FDD (SC-FDMA, 100% RB. 5 MHz. GPSK) LTE-FDD 575 | +96%
10111 | CAG | LTE-FDD (SC-FDMA, 100% RB. 5 MHz, 16-QAM) LTE-FDD 644 | +06%
10412 | CAG | LTE-FDD {SC-FDMA, 100% RB, 10 MHz, 64-QAM) LTE-FDD 659 | +96%
10113 | CAG | LTE-FDD (SC-FOMA, 100% RB. 5 MHz, 84-QAM) LTE-FDD 662 |+06%
10114 | CAD | [EEE 802.11n (HT Greenfieid, 13.5 Mbps, BPSK) WILAN 810 |+96%
10115 | CAD | IEEE 802.11n (HT Greenfield, 81 Mbps. 16.QAM) WLAN 646 | +96%
10116 | CAD | IEEE 802 11n (HT Greenfieid, 135 Mops, 64-QAM) WLAN 815 |+96%
10117 | CAD | IEEE 80Z.11n (HT Mixed, 13.5 Mbps, BPSK) WLAN 807 |[296%
10118 | CAD | IEEE 802 11n (HT Mixed, 81 Mbps. 16-QAM) WLAN B59 |=96%
10119 | CAD | IEEE 802.11n (HT Mixed, 135 Mops, 63-0AM) WLAN 813 | +96%
10140 | CAE | LTE-FDD (SC-FDMA, 100% RB, 15 MHz, 16-QAM) LTE-FDD 649 [ 206%
10141 | CAE | LTE-FOD (SC-FDMA, 100% RB, 15 MHz, 64-QAM) LTE-FOD 653 | +96%
10142 | CAE | LTE-FDD (SC-FDMA, 100% RB, 3 MHz, CPSK) LYE-FDD 573 |[+06%
10143 | CAE | LTE.FOD (SC-FDMA, 100% RB, 3 MHz. 16-QAM) LTE-FDD 635 | +06%
10144 | CAE | LTE-FOD (SC-FDMA, 100% RB, 3 MHz. 64-0AM) LTE-FDD 665 | +06%
10145 | CAF | LTE-FDD (SC-FDMA, 100% RB. 1.4 MHz, QPSK) LTE-FDD 576 | +06%
10146 | CAF | LTE-FDD (SC-FDMA, 100% RB. 7.4 MHz, 16-QAM) LTE-FDD 641 | 296%
10147 | CAF | LTE-FDD (SC-FOMA. 100% RB, 1.4 MHz, 64-QAM) LTE-FDD 672 |+96%
10140 | CAE | LTE-FDD (SC-FOMA. 50% RB, 20 MHz, 16-QAM) LTE-FOD 642 | +96%
10150 | CAE | LTE-FDO (SCFOMA. 50% RB, 20 MHz, 64-QAM) LTE-FDD 660 |296%
10151 | CAG | LTE-TDO (SC-FOMA, 50% RB, 20 MHz, QPSK) LTE-TDD 928 |296%
10152 | CAG | LTE-TDO (SC-FDMA. 50% RB, 20 MHz, 16-QAM) LTE-TDD 002 |296%
10153 | CAG | LTE-TDD (SC-FDMA, 50% RB, 20 MHz, 64-QAM) LTE.TOD 1005 | =296%
10154 | CAG | LTE-FDO (SC-FDMA, 50% RB. 10 MHz, QPSK) LTE-FDD 575 |:96%
10155 | CAG | LTE-FDD (SC-FDMA, 50% RB, 10 MHz, 16-0AM) LTE-FDD 643 +06%
10156 | CAG | LTE-FDD (SC-FDMA. 50% RB, & MHz, GPSK) LTE-FDD 579 | +96%
10157 | CAG | LYE-FDD (SC-FDMA, 50% RB, & MHz, 16-QAM) LTE-FDD 649 | +66%
10156 | CAG | LTE-FDD (SC-FDMA. 50% RS, 10 MHz. 64-QAM) LTE-FDD 662 | +06%
101598 | CAG | LTE-FDD (SC-FOMA, 50% RB, 5 Mz, 64-QAM) LTE-FDD 656 | 206%
10160 | CAE | LTE-FDD {SCFOMA, 50% RB, 15 MHz, QPEK) LTE-FOD 582 | 2965
10161 | CAE | LTE-FDO (SCFOMA_50% RB. 15 MHz, 16-QAM) LTE-FDD 643 [296%
10162 | CAE | LTE-FDO (SC-FDMA. 50% RB. 15 MHz, 64-QAM) LTE-FDD 658 |[296%
10166 | CAF | LTE-FDD (SC-FDMA, 50% RB, 14 MHz, QPSK) LTE-FDD 546 [+96%
10167 | CAF | LTE-FDD (SC-FDMA, 50% RB, 1.4 MHz, 16-QAM) LTE-FDO 6.21 £96%
10188 | CAF | LTE-FDD (SC-FOMA, 50% RB, 1.4 MHz, 64-QAM) LTE-FDO 679 | +96%
10168 | CAE | LTE-FDD (SC-FOMA, 1 R8, 20 MHz, GPSK) LTE-FDD 573 | +96%
10170 | CAE | LTE-FDD (SC-FOMA, 1 RB, 20 MHz, 16-QAM) LTE-FDD 652 | +96%
10171 | AAE | LTE-FDD (SC-FOMA, 1 RB, 20 MHz, 64-GAM) LTE-FDD 649 | 296 %
10172 | CAG | LTE-TDD (SC-FDMA. 1 RS, 20 MHz. GPSK) LTE-TDD 021 |296%
10173 | CAG | LTE-TDD (SC-FOMA, 1 RB, 20 MHz. 16-0AM) LTE-TDD 048 | 296%
10174 | CAG | LTE-TDO (SC-FOMA, 1 RB, 20 MHz, 64-QAM) LTE-TDD 1025 | 296%
10175 | CAG | LTE-FOD (SC-FDMA, 1 RB, 10 MHz, QPSK) LTE-FOD 572 | 296%
10176 | CAG | LTE-FDD (SC-FDMA, 1 RB, 10 MHz, 16-QAM) LTE-FOD 652 |296%
10177 | CAl | LTE-FDD (SC-FDMA, 1 RB, § MHz. QPSK) LTE-FDD 573 | +96%
10175 | CAG | LTE-FDD (SC-FDMA, 1 RB. b MHz, 15-QAM) LTE-FCO 652 | +96%
10178 | CAG | LTE-FDD (SC-FDMA. 1 RB, 10 MHz, 64-QAM) LTE-FDO 650 |+08%
10180 | CAG | LTE-FDD (SC-FOMA, 1 RS, 5 MHz, 64-QAM) LTE-FDD 650 |+96%
10181 | CAE | LTE-FDD (SC-FOMA, 1 RB. 15 Mz, OPSK) LTE-FDD 573 | +96%
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10182 | CAE | LTE-FDO (SC-FOMA, 1 RS, 15 MHz. 16-QAM) LTE-FDD 6.52 £96%
10183 | AAD | LTE-FDO (SCFOMA 1 RS, 15 MHz, 64-QAM) LTE-FDD 6.50 +06%
10184 | CAE | LTE-FDO {SC-FOMA. 1 RB, 3 MRz, QPSK) LTE-FDD 573 +96%
10185 | CAE | LTE-FDOD (SC-FOMA 1 RS, 3 MHz, 16-QAM) LTE-FDD 651 +96%
10186 | AAE | LTE-FDOD {SC-FOMA, 1 RB, 3 MKz, 64-QAM) LTE-FDD 6.50 £96%
10187 | CAF | LTE-FDO (SC-FOMA, 1 RSB, 1.4 MHz, QPSK) LTE-FDD 573 +96%
10188 | CAF | LTE-FDD (SC-FOMA, 1 RS, 1.4 MHz, 16-QAM) LTE-FDD 6.52 +96%
10189 | AAF | LTE-FDD (SC-FDMA, 1 RS, 1.4 MMz, 64-QAM) LTE-FDD 6.50 +96%
10193 | CAD | IEEE 802.11n (HT Greenfield, 6.5 Mbps, BPSK) WLAN 8.09 +96%
10194 | CAD | [EEE 802.11n (HT Greenfisld, 38 Mbps, 16-QAM) WLAN 8.12 96 %
10195 | CAD | IEEE 802.11n (HT Groenfiold, 65 Mbps, 84-QAM) WLAN 8.21 £96%
10196 | CAD | IEEE 802.11n (HT Mixed, 6.5 Mbps, BPSK) WLAN 8.10 296 %
10197 | CAD | IEEE 802.11n (HT Mixed, 38 Mbps, 16-QAM) WLAN 8.13 296 %
10198 | CAD | IEEE 502.11n (HT Mixad, 65 Mbps, 84-QAM) WLAN 827 £96%
10219 | CAD | |EEE 802.11n (HT Mixad, 7.2 Mbps, BPSK) WLAN 8.03 +£96%
10220 | CAD | IEEE 802.11n (HT Mixad, 43.3 Mbps, 16-QAM) WLAN 813 +96%
10221 | CAD | IEEE 802.11n (HT Mixed, 72.2 Mbps, 64-QAM) WLAN 8.27 £96%
10222 | CAD | IEEE 802.11n (HT Mxad, 15 Mbos, BPSK) WLAN 8.06 £96%
10223 | CAD | IEEE 802.1n (HT Muad, 80 Mbps, 16-QAM) WLAN 848 £96%
10224 | CAD | |EEE 802.11n (HT Mxad, 150 Mops, 64-0AM) WLAN 808 296%
10225 | CAB | UMTS-FDD (HSPA+) WCDMA 597 +96%
10226 | CAB | LTE-TDD (SC-FDMA, 1 RB. 1.4 MHz, 16-QAM) LTE-TDD 949 £96%
10227 | CAB | LTE-TOD (SC-FOMA, 1 RB. 1.4 MHz, 84-QAM) LTE-TDOD 1026 | £9.6%
10228 | CAB | LTE-TDD (SC-FDMA, 1 RB. 1.4 MHz, QPSK) LTE-TDD 922 +0.6%
10229 | CAD | LTE-TOD (SC-FDMA, 1 RB. 3 MHz, 16-QAM) LTE-TDD 9.48 + 9.6 %
10230 | CAD | LTE-TOD (SC-FDMA, 1 RB, 3 MHz, 64-QAM) LTE-TDD 1025 | +86%
10231 | CAD | LTE-TDD (SC-FDMA, 1 RB, 3 MHz, QPSK) LTE-TDD 2.19 + 0.6 %
10232 | CAG | LTE-TDD (SC-FDMA, 1 RE, 5 MHz, 16-QAM) LTE-TDD .48 + 9.6 %
10233 | CAG | LTE-TDD (SC-FOMA, 1 RB, 5 MMz, 64-QAM) LTE-TDD 1025 | +96%
10234 | CAG | LTE-TDD {SC-FOMA, 1 RS, 5 MHz, QPSK) LTE-TDD 921 +96 %
10235 | CAG | LTE.TDD (SCFDMA. 1 RS, 10 MHz. 16-QAM) LTE-TDD 9.48 296 %
10238 | CAG | LTE-TDO (SC-FOMA, 1 RB, 10 MHz. 54-QAM) LTE-TOD 1025 [296%
10237 | CAG | LTE-TDO (SC-FDMA. 1 RB, 10 MHz, OPSK) LTE.-TDD 821 296%
10238 | CAF | LTE-TDO (SC-FDMA, 1 RB, 15 MHz 18-0AM) LTE-TOD 948 £96%
102398 | CAF | LTE-TDO (SC-FDMA, 1 RB. 15 MHz, 64-QAM) LTE-TDD 1025 £96%
10240 | CAF | LTE-TDD (SC-FDMA, 1 RB, 15 MHz, QPSK) LTE-TDD a2 £96%
10241 | CAB | LTE-TDD (SC-FDMA, 50% RB, 1.4 MKz, 16-QAM) LTYE-TCO 982 £9.6%
10242 | CAB | LTE-TDD (SC-FDMA, 50% RB, 1.4 Mz, 64-QAM) LTE-TDD 986 +96%
10243 | CAB | LTE-TDD (SC-FDMA, 50% RS, 1.4 MKz, 0PSK) LTE-TDD 9.468 + 9.6 %
10244 | CAD | LTE-TDD {SC-FDMA, 50% RS, 3 MHz, 18-QAM) LTE-TDD 10.06 | £96%
10245 | CAD | LTE-TDD {SC-FDMA, 50% RS, 3 MHz, 84-QAM) LTE-TDD 10.06 | 2956%
10246 | CAD | LTE-TDD {SC-FOMA, 50% RB, 3 MHz, OPSK) LTE-TDD 9.30 296 %
10247 | CAG | LTE-TDD (SC-FDMA, 50% RB, 5 MHz. 168-QAM) LTE-TDD 9.91 296 %
10248 | CAG | LTE-TDO (SC-FOMA, 50% RB. 5 MHz. 64-QAM) LTE-TDD 1009 |296%
10249 | CAG | LTE-TDO (SC-FDMA, 50% RB. 5 MHz. OPSK) LTE.-TDD 9.20 296%
10250 | CAG | LTE-TDO (SC-FDMA, 50% RE. 10 MHz, 16-QAM) LTE-TOD 9.81 £96%
10261 | CAG | LTE-TDD (SC-FDMA, 50% RB, 10 MHz, 84-QAM) LTE-TDD 1017 | £96%
10252 | CAG | LTE-TDD (SC-FDMA, 50% RB, 10 MHz, QPSK) LTE-TDD 224 +96%
10253 | CAF | LTE-TDD (SC-FDMA, 50% RB, 15 MMz, 16-QAM) LTE-TDO 9.90 +9.6%
10254 | CAF | LTE-TDD (SC-FOMA, 50% RB, 15 MHz. B4-QAM) LTE-TOOD 1014 | +56%
10255 | CAF | LTE-TDD (SC-FDMA, 50% RS, 15 MHz. QPSK) LTE-TDD 920 +86%
10256 | CAB | LTE-TDD {SC-FOMA, 100% RB, 1.4 MHz, 18-QAM) LTE-TDD 9.96 +86%
10257 | CAB | LTE-TDD (SCFOMA, 100% RS, 1.4 MHz, 64-QAM) LTE-TDD 1008 | +96%
10258 | CAB | LTE-TDO (SC-FOMA. 100% RB, 1.4 MMz, OPSK) LTE-TDD 9.34 296%
10259 | CAD | LTE-TDO (SC-FOMA, 100% RS, 3 MHz, 16-QAM) LTE-TDD 998 +96%
10260 | CAD | LTE.TRO (SC-FOMA, 100% RS, 3 MMz, 54-GAM) LTE-TDD 997 296%

Cemificate No: EX3-3903_Mar22

Page 130124

Page 71 of 119



Report No. HCT-SR-2209-FI001-R1

EX3DV4~ SN:3903 March 29, 2022
10261 | CAD | LTE-TDD (SC-FDMA, 100% RB, 3 MMz, QPSK) LTE-TOD 824 296%
10262 | CAG | LTE-TDD (SC-FDMA, 100% RB, 5 MMz, 18.0AM) LTE-TDD 983 +96%
10263 | CAG | LTE-TDD [SC-FDMA, 100% RB, 5 MHz. B84-0AM) LTE-TDD 1016 | =296%
10264 | CAG | LTE-TDD (SC-FDMA, 100% RB, 5§ MHz, QPSK) LTE-TDD 823 =2968%
10265 | CAG | LTE-TDD [SC-FDMA, 100% RB, 10 MMz, 15-QAM) LTE-TOOD 952 +96%
10266 | CAG | LTE-TDD (SC-FDMA, 100% RB. 10 MHz, 84-OAM) LTE-TDD 1007 | +96%
10267 | CAG | LTE-TDD (SC-FDMA, 100% RB. 10 MHz, QPSK) LTE-TODO 9.30 +96%
10268 | CAF | LTE-TDD (SC-FOMA, 100% RB. 15 MHz, 16-QAM) LTE-TDD 1006 |+86%
10269 | CAF | LTE-TDD (SC-FOMA, 100% RB. 15 MHz, 84-QAM) LTE-TDD 1013 | 296%
10270 | CAF | LTE-TDD {SC-FOMA, 100% RB. 15 MHz, OPSK) LTE-TOD 8.58 +86%
10274 | CAB | UMTS-FDD (HSUPA, Subsest 5. 3GPP ReiB. 10} WCOMA 487 + 86 %
10275 | CAB | UMTS-FDD (HSUPA, Subtest 5, 3GPP RalB 4) WCDMA 3.96 +06%
10277 | CAA | PHS (QPSK) PHS 1181 | 296%
10278 | CAA | PHS (QPSK, BW BB4MHZ, Rolkoff 0.5) PHS 11.81 +86%
10279 | CAA | PHS (QPSK. BW 884MHz. Rollot 0.38) PHS 1218 [ 296%
10290 | AAB | COMA2000, RC1, 5085, Full Rate CDMA2000 3 196 %
10291 | AAB | COMA2000, RC3, S085, Full Rate CDMA2000 346 296%
10292 | AAB | COMA2000, RC3, S032, Full Rate COMA2000 3.39 296 %
10293 | AAB | CDMAZODA, RC3, S03, Full Rate CDMA2000 3.50 296%
10295 | AAB | CDMAZ000, RC1, SO, 1/5th Rate 25 fr. CDMAZ000 1248 | 296%
10297 | AAD | LTE-FDO (SC-FDMA, 50% RB. 20 MHz, QPSK) LTE-FDD 581 296 %
10298 | AAD | LTE-FDO (SC-FDMA, 50% RB. 3 MHz, QFSK) LTE-FDD 572 :96%
10299 | AAD | LTE-FDD (SC-FOMA, 50% RB, 3 MHz. 16-QAM) LTE-FDD 6.38 +96%
10300 | AAD | LTE-FDD (SC-FDMA, 50% RB, 3 MHz, 62-QAM) LTE-FDD 6.60 £0.6%
10301 | AAA | IEEE 802.16e WIMAX (29:18, Sms, 10MHz, QPSK, PUSC) WIMAX 1203 | £96%
10302 | AAA | IEEE B02. 180 VWMAX (29:18, 5ms, 10MHz, QPSK, PUSC, 30TRL] | WiMAX 1257 | +96%
10302 | AAA | IEEE 802,160 WIMAX (31:15, Sms, 10MHz, 84QAM, PUSC) WiMAX 1252 [ +96%
10304 | AAA | IEEE BOZ2 180 WIMAX (28:18, Sms, 10MHz, B4QAM, PUSC) WiMAX 1186 | +06%
10305 | AAA | IEEE B02.160 WIMAX (31:15, 10ms, 10MHz 84QAM. PUSC) WiMAX 1524 | +96%
10306 | AAA | IEEE BOZ 16e VIMAX (22:18, 10ms, 10MHz. 840AM, PUSC) WiIMAX 1467 | £96%
10307 | AAA | IEEE B0Z 18e WIMAX {28:18, 10ms. 10MHz, QPSK. PUSC) WIMAX 1449 | £96%
10308 | AAA | IEEE B02 168 WIMAX {28:18, 10ms, 10MHz. 16QAM, PUSC) WMAX 1446 | +98%
10309 | AAA | IEEE 802 168 WIMAX {25:18, 10ms, 10MHz, 16QAM AMC 2x3) WiMAX 1458 | £96%
10310 | AAA | IEEE 802 160 WIMAX (28:18, 10ms, 10MHz, QPSK, AMC 23 WIMAX 1457 | 296%
10311 | AAD | LTE-FDD (SC-FDMA, 100% RS, 15 MMz, QPSK) LTE-FDD 6.06 £96%
10313 | AAA | IDEN 12 iDEN 1051 | £9.6%
10314 | AAA | IDEN 18 iDEN 1348 [ +06%
10315 | AAB | IEEE B02.11b Wi 2.4 GHz (DSSS, 1 Mbps. 96oc dc) WLAN 1.71 + 9.6 %
10316 | AAB | IEEE 802.11g WiFi 2.4 GHz (ERP-OFDM, & Mbps. 98pc dc) WLAN 8.36 +96%
10317 | AAD | IEEE BO2. 118 WiFI 5 GHz (OFDM, 8 Mbps, 96pc dc) WLAN 8.36 +9.6 %
10352 | AAA | Pulse Waveform (200Hz, 10%) Generic 1000 [+96%
10353 | AAA | Pulse Wavadorm (200Hz, 20%) Generic 6.90 +96%
10364 | AAA | Pulse Waveform (200Hz, 40%) Generic 3.08 +96%
10355 | AAA | Pulse Wavefarm {200Hz, 60%) Gener 222 +06%
10356 | AAA | Puisa Wavegform (200Hz, 80%) Genedc 007 £90.6%
10367 | AAA | QPSK Wavefarm, 1 MHz Ganerlo 510 £06%
10388 | AAA | QPSK Wavef 10 MHz Generic 522 +96%
10396 | AAA | B4-0AM Waveform, 100 kHz Genaric 627 +86%
10389 | AAA | 64-QAM Wayeform, 40 Mz Genernc 8.27 +86%
10400 | AAE | IEEE 802 11a¢ WiFl (20MHz, B4-QAM, $9pc dc) WLAN 8.37 + 0.6 %
10401 | AAE | IEEE B2 11ac WIFi (40Mz, 84-QAM, 59pc de) WLAN 8.60 +9.6 %
10402 | AAE | IEEE 802 113c WIFi {80MHz2. 54-QAM, 99pc dc) WLAN 8.53 +9.6 %
10403 | AAB | CDMA2000 (1xEV-DO, Rev. 0) CDMAZ000 376 196 %
10404 | AAB | COMA2000 (3xEV-DO, Rev. A) COMAZ000 377 [ £96%
10406 | AAB | COMA2000, RCS, S032, SCHO, Full Rate CDMAZ000 522 296%
10410 | AAG | LTE-TDD (SC-FDMA, 1 RB, 10 MHz, QPSX, UL 8ub=2,34,7.8,9) LTE-TDD 782 +96%
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10414 | AAA | WLAN CCDF, 64-QAM, 40MH2 Genaric 854 +96%
10415 | AAA | IEEE B02.11b VWWFI 2.4 GHz (DSSS, 1 Mbps, 98pc de) WLAN 154 +96%
10416 | AAA | IEEE 802.11g WiFi 2.4 GHz (ERP-OFDAM. 6 Mbps, 88pc do) WLAN 823 +96%
10417 | AAC | IEEE BOZ.11aM WIFi 5 GHz (OFDM, 8 Mbps, 98pc da) WLAN 823 +96%
10418 | AAA | IEEE 802.11g WIFi 2.4 GHz (DSSS-OFDM, 6 Mbps, 98pc, Long) WLAN 8.14 +9.6%
10419 | AAA | IEEE 802.11g WIFi 2.4 GHz (DSSS-OFDM, 6 Mops, 99pc, Short) WLAN 819 + 9.6 %
10422 | AAC | IEEE 802.11n (HT Graenfieid, 7.2 Mbps, BPSK) WLAN 8.32 +96%
10423 | AAC | IEEE 802.11n (HT Greenfieid, 43.3 Mbps, 16-QAM) WLAN 8.47 +9.6%
10424 | AAC | IEEE 802.11n (HT Greenfigid, 72.2 Mbps, 84-QAM) WLAN 8.40 +96%
10425 | AAC | IEEE 802.11n (HY Greenfield, 15 Mbps. BPSK) WLAN B.41 +96%
10426 | AAC | IEEE BOZ 110 (HT Graenfield, B0 Mbps. 16-QAM) WLAN B8.45 +96%
10427 | AAC | IEEE BO2.11n (HT Greerffisld, 150 Mops. 64-QAM) WLAN 8.41 96 %
10430 | AAD | LTE-FDO (OFDMA, 5 MHz, E-TM 3,1} LTE-FOD 8.28 +96%
10431 | AAD | LTE-FDO (OFDMA, 10 MHz, E-TM 3.1) LTE-FDD 8.38 +96%
10432 | AAC | LTE-FDD (OFDMA, 14 MHz, E-TM 3.1) LTE-FDD 8.34 296 %
10433 | AAC | LTEFDO (OFDMA. 20 MHz, E-TM 3.1) LTE-FDD 8.34 +96%
10434 | AAA | W-CDMA (BS Test Moded 1, 64 DPCH) WCDMA 8.60 +236%
10435 | AAF | LTE-TOD (SC-FDMA, 1 RB, 20 MHz, QPSK, UL Sub) LTE-TDD 782 £96%
10447 | AAD | LTE-FDD (OFDMA. 5 Mz, E-TM 3.1, Clipping 44%) LTE-FODD 756 £96%
10448 | AAD | LTE-FDD (OFDMA, 10 MHz, E-TM 3.1, Clippin 44%,) LYE-FDD 753 £96%
10449 | AAC | LTE-FDD (OFDMA, 15 MMz, E-TM 3.1, Cliping 44%) LTE-FDD 7.51 +96%
10450 | AAC | LTE-FDO (OFDMA. 20 MHz, E-TM 3.1, Clipping 44%) LTE-FDD 7.48 +96%
10451 | AAA | W.COMA (BS Test Model 1, 84 DPCH, Clipping 44%) WCDMA 759 £96%
10453 | AAD | Validation (Square. 10ms, 1ms) Test 10.00 +£9.6%
10456 | AAC | IEEE 802.11ac WIFI (160MH2. 84-QAM, 990c dc) WLAN 8.63 +9.6%
10457 | AAA | UMTS-FDD (DC-HSDPA) WCDMA 6.62 +06%
10458 | AMA | COMAZ000 (1xEV-DO, Rev. B, 2 carmers) COMA2000 6.56 296%
10459 | AAA | COMA2000 (1xEV-D0, Rav, B, 3 carnars) COMA2000 8.25 1+96%
10480 | AAA | UMTS-FDD (WCDMA, AMR) WCDMA 2.39 +98%
10461 | AAB | LTE-TDD (SCFDMA, 1 RS, 1.4 MHz, QPSK, UL Sud) LTE-TODD 7.82 496 %
10462 | AAB | LTE-TDO (SC-FOMA, 1 RS, 1.4 MHz, 16-QAM. UL Sub) LTE-TOD 8.30 296%
10463 | AAB | LTE-TDO (SC-FDMA. 1 RB, 1.4 Mz, 62-QaM, UL Sub) LTE-TDD B.50 296 %
10464 | AAC | LTE-TDO (SC-FDMA 1 RB, 3 MHz, QPSK, UL Sub) LTE-TDD 7.82 2986 %
10465 | AAC | LTE-TDD (SC-FDMA, 1 RB, 3 MHz. 168-QAM, UL Sub) LTE-TDD 8.32 £96%
10466 | AAC | LTE-TDD (SC-FDMA, 1 RB, 3 MHz, 64-QAM, UL Sub) LTE-TDD 8.57 + 96 %
10467 | AAF | LTE-TDD (SC-FDMA, 1 RB, 5 MHz, QPSK, UL Sub) LTE-TDD 782 + 9.6 %
10468 | AAF | LTE-TDD (SC-FDMA, 1 RB, 5 MHz, 16-QAM, UL Sub) LTE-TDD 8.32 +06%
10460 | AAF | LTE-TDD (SC-FDMA, 1 R, 5 MHz, 64-QAM, UL Sub) LTE-TDD B8.56 +06%
10470 | AAF | LTE-TDD (SC-FOMA, 1 R8, 10 MHz, OPSK. UL Sub) LTE-TDD 7.82 +96%
10471 | AAF | LTE-TDD {SC-FOMA. 1 RS, 10 MMz, 16-QAM, UL Sub) LTE-TDD 8.32 +06%
10472 | AAF | LTE-TDD (SC-FOMA. 1 RS, 10 Mz 84-QAM, UL Sub) LTE-TDD 857 +96%
10473 | AAE | LTE-TDO (SC-FOMA. 1 RB, 15 MHz. QPSK, UL Sub) LTE-TDD 7.82 £96%
10474 | AAE | LTE-TOD (SC-FDMA, 1 RB, 15 MHz, 16-QAM, UL Sub) LTE-TDD 832 £96%
10475 | AAE | LTE-TDOD (SC-FDMA, 1 RB, 15 MHz, 64-QAM, UL Sub) LTE-TDD 857 £96%
10477 | AAF | LTE-TDD (SC-FDMA, 1 RB, 20 MHz, 18-QAM, UL Sutr) LTE-TDD 832 +96%
10478 | AAF | LTE-TDD (SC-FDMA, 1 RB. 20 MHz, 64-QAM, UL Sub) LTE-TDD 857 £9.6 %
10479 | AAB | LTE-TDD (SC-FDMA, 50% RS, 1.4 MHz, OPSK, UL Sub) LTE-TDD 7.74 +96%
10480 | AAB | LTE-TDD (SC-FDMA, 50% RS, 1.4 MHz, 16-QAM. UL Sub) LTE-TDD 818 +9.6 %
10481 | AAB | LTE-TDD (SC-FDMA, 50% RSB, 1.4 MHz, 63-QAM, UL Sub) LTE-TDD B8.45 +96%
10482 | AAC | LTE-TDD (SC-FOMA, 50% RS, 3 MHz, QPSK, UL Sut) LTE-TDD 77 +96%
10483 | AAC | LTE-TDD (SCFDMA, 50% RB, 3 MHz, 16-QAM. Sub) LTE-TDD 839 +56%
10484 | AAC | LTE-TDOD {SC-FOMA, 50% REB, 3 MHz, 63-0AM. UL Sub) LTE-TDD 847 +96%
10485 | AAF | LTE-TDO (SC-FDMA, 50% RB, 5 Mz, OPSK, UL Sud) LTE-TDD 7.50 +96%
10486 | AAF | LTE-TDO (SC-FDMA, 50% RB. 5 MHz, 18-QAM, UL Sub) LTE-TDD B.38 196%
10487 | AAF | LTE-TDD (SC-FOMA, 50% RB. 5 MHz, 84-QAM, UL Sub) LTE-TDD B60 496%
10488 | AAF | LTE-TDD (SC-FDMA, 50% RB. 10 MHz, GPSK, UL Sub) LTE-TDD 7.70 206%
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10489 | AAF | LTE-TOO (SC-FDMA. 50% RB, 10 MHz. 16-QAM, UL Sub} LTE-TDD 831 | 206%
10490 | AAF | LTE-TDD {SC-FOMA_ 50% RB, 10 MHz, 64-QAM, UL Sub) LTE-TDD 858 |+906%
10491 | AAE | LTE-TOO (SC-FDMA. 50% RB, 15 MHz, QPSK, UL Sub) LTE-TDD 774 | 206%
10492 | AAE | LTE-TDD {SC-FOMA, 50% RB, 15 MHz, 16-QAM, UL Sub) LTE-TDD 841 | 296%
10493 | AAE | LTE-TOO (SC-FDMA_50% RB, 15 MHz, 64-QAM, UL Sub) LTE-TDD 855 | +96%
10494 | AAF | LTE-TDO (SC-FOMA_50% RB. 20 MHz, QPSK, UL Sub) LTE-TDD 774 | 296%
10495 | AAF | LTE-TOD (SC-FDMA, 50% RB. 20 MHz, 16-QAM, UL Sub) LTE-TDD B37 | +96%
10496 | AAF | LTE-TDD (SC-FDMA, 50% RB, 20 MHz, 64-0AM, UL Sub) LTE-TOD BSI | =96%
10497 | AAB | LTE-TDD (SC-FDMA, 100% R, 1.4 MHz, GPSK. UL Sub) LTE-TDD 767 | =06%
10498 | AAB | LTE-TDD (SC-FDMA, 100% RB, 1.4 Mz, 16-QAM, UL Sub) LTE-TOD 8B40 |+96%
10499 | AAB | LTE-TDD (SC-FDMA, 100% RB, 1.4 MHz. 64-QAM, UL Sub) LTE-TOD 868 |=06%
10500 | AAC | LTE-TDD (SC-FDMA, 100% RB, 3 MHz, QPSK, UL Sub) LTE-TOD 767 | +96%
10501 | AAC | LTE-TDD (SC-FDMA, 100% RB, 3 Mz, 16-OAM, LA Sub) LTE-TDO 844 | +06%
10502 | AAC | LTE-TDD (SC-FDMA, 100% RB, 3 Mz, 64-QAM, U Sub) LTE-TDD 852 | £06%
10503 | AAF_| LTE-TDD (SC-FDMA, 100% RB. 5 Miz, GPSK. UL Sub) LTE-TDD 772 | +96%
10504 | AAF | LTE-TDD (SC-FDMA, 100% RB, 5 Mz, 16-GAM, UL Sub) LTE-TDD 831 | +96%
10505 | AAF | LTE-TOD (SC-FDMA, 100% RB, 5 Mz, B4-QAM, UL Sub) LTE-TDD 854 | +96%
10506 | AAF | LTE-TDD (SC-FDMA, 100% RB. 10 MHz, QPSK, UL Sub) LTE-TDD 774 | £96%
10507 | AAF | LTE-TDD (SG-FDMA, 100% RB. 10 MHz, 16-GAM., UL Sub) LTE-TOD 836 | +96%
10508 | AAF | LTE-TDD (SC-FDMA, 100% RB. 10 MHz, 84-QAM. UL 5ub) LTE-TDD 855 | +96%
10509 | AAE | LTE.TDD (SC-FDMA, 100% RB, 15 Mz, GPSK, UL Sub) LTE-TDD 799 | +96%
10510 | AAE | LTE-TOD (SC-FOMA, 100% RB. 15 MHz, 16-QAM. UL Sub) LTE-TDD 849 | 196%
10511 | AAE | LTE-TDD {SC-FOMA, 100% RB, 15 MHz. 64-GAM, UL Sub) LTE-TDD 851 | +96%
10512 | AAF | LTE-TDO (SC-FOMA. 100% RS, 20 MHz. OPSK. UL Sub) LTE-TDD 774 | +96%
10513 | AAF | LTE-TDO (SC-FOMA. 100% RS, 20 Méz, 16-QAM, UL Sub) LTE-TOD 642 | +96%
10514 | AAF | LTE-TDO (SC-FDMA. 100% RS, 20 Mblz, 64-0AM, UL Sab) LTE-TOD 845 |296%
10515 | AAA | IEEE 802,115 WiFs 2.4 Gz [DSSS. 2 Mops, $pc do) WLAN 158 | =06%
10516 | AAA | IEEE 802110 Wi 2.4 GHz (DSSS, 5.5 Mbps. 99pc dc) WLAN 157 | +96%
10517 | AAA | IEEE 802,110 WiFi 2.4 GHz (DSSS, 11 Mbps, 99pc dc) WLAN 158 | =96%
10518 | AAC | IEEE 802 11ah WiFi 5 GHz (OFDM, @ Mbps, 99pc dc) WLAN 823 | +096%
10519 | AAC | IEEE B02.11aih Wi § GHz (OFDM, 12 Mbps, 99pc dc) WLAN 839 | +06%
10520 | AAC | IEEE 802.11a/h WIFI 5 GHz (OFDM, 18 Mops, S9pe do) WLAN 812 | +096%
10521 | AAC_| IEEE B02.11a/h WiF| § GHz (OFDM, 24 Mops, 89pc de) WLAN 797 | 206%
10522 | AAC | IEEE B0Z.11a/ WIFI 5 GHz (OFDM, 36 Mbps, 89pc dc) WLAN 845 | +06%
10523 | AAC | [EEE B02.1 1 VAFI & GHz (OFDM, 48 Mbgs. 89pc dc) WLAN 808 | 206%
10524 | AAC | IEEE B02.11ah WiFi 5 GHz (OFDM, 54 Mbos, S8pc dc) WLAN 827 | 06%
10525 | AAC | IEEE B02.11ac WiFi (Z0MHz. MGS0. Bipe dc) WLAN 836 | 296%
10526 | AAC | IEEE BO2 11ac WIF) (20MHz. ICS1, 89pe dc) WLAN 842 | 296%
10527 | AAC | IEEE 802 11ac WIFi (20MHz. MCS2, 89pc dc) WLAN B21 | +96%
10528 | AAC | IEEE B02.11ac WIFI (20MHz. MCS3, 89pc do) WLAN 836 | 296%
10528 | AAC | IEEE 802 11ac WIF {20MHz, MCS4, 9pc dc) WLAN 836 |+96%
10531 | AAC | IEEE 802.11ac WiFi (20MHz, MCS#6, 98pc d) WLAN 843 | 296%
10832 | AAC | IEEE 802.11az WIFi (20MHz, MCS7, 98pc dc) WLAN 829 | +06%
10533 | AAC | IEEE 802,118 WiFl (20MHz, MCS8, 99pc 0c) WLAN 838 | :06%
10634 | AAC | IEEE 802,118¢ Wiri (40MHz, MCS0, 99pc 6c WLAN 845 | +06%
10535 | AAC | IEEE B02.118c Wiri (40MHz, MCS1, 99pc oc) WLAN 845 | +06%
10536 | AAC | IEEE B02.115c WiFi (40MHz, MOSZ, 99pc dc} WLAN 832 | +06%
10537 | AAC | IEEE B02.11ac WIF (40MHz, MCS), 99pc dc) WLAN BA4 | 296%
10538 | AAC | IEEE B02 11ac WIF (40MHzZ. MCSA. Bpc dc) WLAN 854 | £96%
10540 | AAC | IEEE 802 11ac WiF) (40M&{z, MCSS, B3pe dc) WLAN 839 | +96%
10541 | AAC | IEEE 802.11ac WiFi (40MHz. MCST. 89pc dc) WLAN B4B | +96%
10642 | AAC | IEEE 802.11ac WIF (40MHz. MCS3, 89pc dc) WLAN BE5 | 296%
10643 | AAC | IEEE 802.11ac Wik (40MHz, MCS9, 850¢ de) WLAN 865 |296%
10544 | AAC | IEEE 802.11ac WiFi {80MHz, MCSD, 990c dc) WLAN 847 |+96%
10545 | AAC | IEEE 802.11ac Wiri (80MHz, MCS1, 99pc d) WLAN 855 | +96%
10546 | AAC | IEEE 802.11ac WiFi (B0MHz, MCS2, 99pc oc) WLAN 835 | +06%
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10547 | AAC | IEEE 802.11ac Wifi (80MHz, MCS3, 9%c de) WLAN .43 296%
10548 | AAC | IEEE 802.11ac WiFi (80MHz, MCS4, 99pc de) WLAN B8.37 296%
10550 | AAC | IEEE 802.11ac WiFi (80MHz2, MCS8, 98pc de) WLAN 8.39 =96%
10551 | AAC | IEEE 802.11ac WiFi (80MHz, MCS7, 98pc d¢) WLAN 8.50 $96%
10552 | AAC | IEEE 802.11ac WiF| (80MHz, MCS8, 98pc o) WLAN 842 +96%
10553 | AAC | {EEE 802.11ac WiFl (80MHz, MCS9, 98pc o) WLAN B.45 +96%
10554 | AAD | IEEE B02.11ac WiF| (180MHz. MCS0, $8pc dc) WLAN §.48 +96%
10855 | AAD | IEEE 802.11ac WiFI (160MHz, MCS1. 89pc dc) WLAN 847 +9.6%
10556 | AAD | IEEE 802.11ac W (160MHz. MCS2, 89pc dc) WLAN 8.50 +96%
10557 | AAD | IEEE 802.11ac WiFi (160MHz, MCS3. 89pc de) WLAN 852 +9.6%
10558 | AAD | IEEE 802.11ac WWFI (180MHz. MCS4, 99pc dc) WLAN 8.61 +06%
10560 | AAD | IEEE 802.11ac WFi (160MHz, MCS8, $9pc dc) WLAN 8.73 +06%
10561 | AAD | IEEE 802.11ac WFi (160MHz. MCS?, $9pc dc) WLAN 8.56 +96%
10562 | AAD | EEEE 802.11ac WFI (160MHz. MCS4, 99pc dc) WLAN 8.69 +96%
10563 | AAD | IEEE 802.11ac WIFI (160MHz, MCS9, 88pc dc) WLAN 8.77 +96%
10564 | AAA | [EEE 802.11g WiF| 2.4 GHz (DSSS-OFDM, 8 Mbps, 93pc do) WLAN 8.25 +06%
10565 | AAA | IEEE 802.11g VIFI 2.4 GHz (DSSS-OFDM, 12 Mbps, 88pc dc) WLAN B.45 +96%
10566 | AAA | IEEE 802.11g WIFI 2.4 GHz (DSSS-OFDM, 18 Mbps, 99pc de) WLAN 813 +96%
10867 | AAA | IEEE B02.11g WIFi 2.4 Gz (DSSS-OFDM, 24 Mbps, 9%pc de) WLAN 8.00 +96%
10568 | AAA | IEEE 802 11g WiFi 2.4 GHxz (DSSS-OFDM. 36 Mbps, 29pc do) WLAN 837 296%
10569 | AAA | IEEE BOZ.11g WiFi 2.4 GHz {DSSS-OFDM, 48 Mbps, 9%pc oc) WLAN 810 96 %
10570 | AAA | IEEE 802 11g WIFI 2.4 GHz (DSSS-OFDM, 54 Mbps, 9%pc de) WLAN 8.30 +96%
10571 | AAA | IEEE B02.110 WIFI 2.4 GHz (DSSS, 1 Mbps, 80pc da) WLAN 1,99 296%
10572 | AAA | IEEE 802.110 WIFI 2.4 GHz (DSSS, 2 Mops, 80pc de) WLAN 1.99 £9.6%
10573 | AAA | IEEE 802.11b WIF 2.4 GHz (DSSS. 5.5 Mbpe. 80pc de) WLAN 1.98 +96%
10574 | AAA | IEEE 802.11b WIFi 2.4 GHz (DSSS. 11 Mbps, 80pc dc) WLAN 1.8 +96%
10575 | AAA | IEEE 802.11g WiFi 2.4 GHz (DSSS-OFOM, & Mbos, 30pc dc) WLAN 859 +96%
10576 | AAA | IEEE B02.11g WiFi 2.4 GHz {DS55-OF DM, 2 Mbps, 90pc de) WLAN 860 +96%
10577 | AAA | IEEE 802.11g WIFi 2.4 GHZ (DSSS-OFDM, 12 Mbps, 80pc ¢) WLAN 8.70 +9.6%
10578 | AAA | IEEE 802.11g WiFi 2.4 GHz (DSSS-OFDM, 18 Mops, Blpe de) WLAN 849 +96%
10579 | AAA | IEEE 802.11g WIFi 2.4 GHz (DSSS-OFDM, 24 Mbps, $0pc dc) WLAN 8.36 + 0.6 %
10580 | AAA | IEEE 802.11g WiFi 2.4 GHz (DSSS-DFDM, 36 Mbps. i0pc dc) WLAN 8.76 +86%
10581 | AAA | IEEE 802.11g WIFi 2.4 GHz (DSSS-OFDM, 48 Mbps, $0pc dc) WLAN 8.35 +0.6%
10582 | AAA | IEEE B02.11g WIF| 2.4 GHz (DSSS-OFDM, 54 Mbps, 80pc dc) WLAN 8.67 +96%
10583 | AAC | IEEE 802.11a/m WIFI 5 GHz (OFDM, 8 Mbps, 90pc de) WLAN 8.59 9.6 %
10584 | AAC | IEEE BO2.11aM WIFI 5 GHz (OFDM, 8 Mops, 90p: dc) WLAN 8.60 496 %
10585 | AAC | IEEE BO2.11am WiFI 5 GHz (OFDM, 12 Mbps, 80pc de) WLAN 8.70 296 %
10586 | AAC | IEEE 802 11ah WIFi 5 GHz {OFDM. 18 Mbps, 90pc dc) WLAN B.A4S 296%
10587 | AAC | IEEE 802 11ah WiFi 5 GHz {QFDM. 24 Mbps, 90pc dc) WLAN 8.36 296 %
10588 | AAC | IEEE 802 11ah WiFi 5 GHz [OFDM, 36 Mops, 90pc oc) WLAN 8.76 £96%
10589 | AAC | IEEE 802.11ah Wi 5 GHz {OFDM, 48 Mops, Q0pc o5) WLAN 8.35 +96%
10590 | AAC | IEEE 802.11ah Wi 5§ GHz (OFDM, 54 Mbps, 80pc de) WLAN 8.67 +9.6%
10591 | AAC | IEEE 802.11n (HT Muxed, 20MHz, MCSO0, S0pc dc) WLAN 8.63 +8.6%
10582 | AAC | IEEE 802.11n (HT Mixad. 20MHz. MCS1, 80pe de) WLAN 8.79 +96%
10583 | AAC | 1EEE 802.11n (HT Mixed, 20MHz, MCS2. 80pe dc) WLAN 8.64 +8.6%
10594 | AAC | FEEE BOZ.51n {HT Mixed, 20MHz. MCS3. B0pe dc) WLAN 8.74 +96%
10595 | AAC | IEEE B02.11n (HT Mixed, 20MHz, MCSA4, 80pc dc) WLAN 8.4 +06%
10896 | AAC | IEEE B0Z.11n (HT Mixed, 20MHz, MCSS, 90pc de) WLAN 8.71 +96%
10597 | AAC | IZEE BO2.11n (HT Mixed, 20MHz, MCS8, S0pc dc) WLAN 8.72 296 %
10598 | AAC | IEEE BOZ.11n (HT Mixed, 200MHz, MCS7, 90pc de) WLAN B850 +£96%
10599 | AAC | IEEE BO2.11n (HT Mixed, 40MHz, MCS0, 80pc de) WLAN 8.79 296 %
10600 | AAC | IEEE 802.11n (HT Mixod, $00MHz, MCS1, 90pe de) WLAN B.B8 +96%
10601 | AAC | IEEE 802 11n (HT Mued, 4MHz, MCS2, 90pc dc) WLAN B8.82 296 %
10602 | AAC | IEEE 802.11n (HT Mixed, 40MHz, MCS3, 90pc oc) WLAN B4 296%
10603 | AAC | [EEE 802.11n (HT Mixed, 40MHz, MCS4, 90pc da) WLAN 9.03 206%
106804 | AAC | IEEE 802.14n (HT Mixed, 40MHz, MCSS5, Qpc co) WLAN 876 +96%
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10605 | AAC | IEEE 802.11n (HT Mixed, 40MHz, MCSS, 90pc dej WLAN 897 196%
10606 | AAC | IEEE BO2 110 (HT Mixed, A0MHz, MCS7, 90pc dc) WLAN 8.82 +96%
10607 | AAC | IEEE B02.11ac WIFi (20Mbz, MCSD, Hpc de) WLAN 8.64 +96%
10608 | AAC | IEEE 802 11ac WiFi (20Mbz, MCS1, Spc dc) WLAN B.77 +96%
10609 | AAC | IEEE 802 11ac WiFI (20MMz, MCS2, Mpc de) WLAN 857 £96%
10610 | AAC | |IEEE 802 11ac WIFi (20MHz. MCS1, %pc dc) WLAN B.78 +96%
10611 | AAC | IEEE B02.118c WiFi (2002, MCS4, S0pc de) WLAN 8.70 +96%
10812 | AAC | IEEE B02.11ac WiFi (20MHz. MCSS, 80pc dc) WLAN B.77 +96%
10613 | AAC | IEEE 802 11ac WiFi (20Mriz. IACS6, S0pc de) WLAN 8.94 +96%
10614 | AAC | IEEE B02.11ac WiFi (20MHz. MCS7, 80pc dc) WLAN 6.59 +96%
10615 | AAC | IEEE 802.11ac WiFi {20MHz, MCS8, 80pc dc) WLAN 882 +96%
10616 | AAC | IEEE B02.11ac WiFi (40MHz, MCS0, 80pe dc) WLAN B.82 +96%
106817 | AAC | IEEE 802 11ac WiFi (40MMz, MCS1, 80pc dc) WLAN B.81 296%
10618 | AAC | IEEE 802.11ac WiFi (40MHz, MCS2, 80pc dc) WLAN 8.58 96 %
10619 | AAC | IEEE 802.11ac \WiFl {40MMz, MCS3, 80pc dc) WLAN B.66 +96%
10620 | AAC | IEEE B02.11ac WiFi {40MHz, MCS4, 80pc dc) WLAN BEB7 296 %
10621 | AAC | IEEE 802.11ac WiF (40MHz. MCSS5, 80pc de) WLAN B77 296%
10622 | AAC | IEEE 802.11ac WiFi {80MHz, MCS8, 80pc de) WLAN 868 296 %
10623 | AAC | IEEE 802.1%ac WIF {40MHz, MCS7, 80pc de) WLAN 8.82 +96%
10624 | AAC | IEEE 802.11ac WIF {40MHz, MCSS, 90pc dc) WLAN 8.96 +96%
10625 | AAC | IEEE 802, 11ac WIF (40MHz, MCS9, 90pc de) WLAN 896 +96%
10626 | AAC | IEEE 802.11ac WiFi (80MHz, MCS0, 90pc do) WLAN 883 +96%
10627 | AAC | IEEE 802.11ac WiFi (80MHz, MCS1, 90pc dc) WLAN 888 +06%
10628 | AAC | IEEE 802.11ac WiFi (80MMz, MCSZ, 90pc de) WLAN 8.7 +96%
10629 | AAC | IEEE 802.11ac WiFl (80MMz, MCS3, 90pc oc) WLAN 8.85 + 0.6 %
10630 | AAC | IEEE 802.11ac WiFi (80MHz, MCS4, 80pc dc) WLAN 8.72 +86%
10631 | AAC | IEEE 802.11ac Wil (BOMHz, MCS5, 90pc dc) WLAN 8.81 +96%
10632 | AAC | IEEE 802.11ac WiF (80MHz, MCS6, 90pc da) WLAN 874 +06%
10633 | AAC | IEEE B02.11ac WIFI (BOMH2, MCST, 80pe de) WLAN 8.83 196%
10634 | AAC | IEEE B02.11ac WAFI (BOMHz, MCSE, B0pc d¢) WLAN 8.80 496%
10635 | AAC | IEEE B02.11ac WFI (80MHz, MCS8, B0pe dej WLAN 8.81 196 %
10636 | AAD | IEEE BOZ.11ac WiFi (160MMz, MCS0, 90pc de) WLAN 8.83 496 %
10637 | AAD | IEEE B02.11ac WiFi (160MHz, MCS1, 90pc do) WLAN 8.79 296 %
10638 | AAD | IEEE BOZ 11ac WiFi {160MHz, MCS2, 90pc da) WLAN 8.86 *96%
10639 | AAD | IEEE 802 11ac WIFi (180MHz, MCS3, 90pz dc) WLAN 8.85 =296 %
10640 | AAD | IEEE 802 11ac WIFi {160MHz, MCS4, 90pc do) WLAN 5.88 296%
10641 | AAD | IEEE 802.11ac WIF {180MHz, MCSS, 90pc dc) WLAN 9.06 +96%
10642 | AAD | IEEE 802.11ac WIFi {160MHz, MCS6, 80pc dc) WLAN 9.06 +96%
10643 | AAD | IEEE 802.11ac WIFi {150MH2, MCS7, 80pc de) WLAN 8.89 +9.6%
10644 | AAD | IEEE 802 11ac WIFi {160Mrz2. MCSB. 80pc dc) WLAN 905 |+96%
10645 | AAD | IEEE 8021 1ac WiFi (160MHz, MCS9, 800c de) WLAN 9.11 +96%
10646 | AAG | LTE-TDD (SC-FDMA, 1 RS, § MHz, QPSK, UL Sub=27) LTE-TDD 1196 | +96%
10647 | AAF | LTE-TDD (SC-FOMA, 1 RS, 20 MHz, QPSK. UL Sub=2.7) LTE-TDD 1196 | +96%
10648 | AAA | COMA2000 (1x Ad d) COMA2000 3,45 +96%
10652 | AAE | LTE-TDO (OFDMA, 5 MHz, E-TM 3.1, Clipping 44%) LTE-TDD 691 298 %
10653 | AAE | LTE-TDO (OFDMA, 10 MHz, E-TM 1.1, Clipping 44%) LTE-TDD 742 296 %
10654 | AAD | LTE-TDO (OFDMA, 15 MHz, E-TM 3.1, Clipping 44%) LTE-TODD 6.96 296 %
10655 | AAE | LTE-TOD (OFDMA, 20 MHz, E-TM 3.1, Clipping 44%) LTE-TDD 721 296%
10658 | AAA | Pulse Wavefarm {200z, 10°%) Test 1000 |=296%
10650 | AAA | Pusse YWaveform (20012, 209%) Test 6.99 £86%
10660 | AAA | Puisa Wavelorm (200Mz, 40%) Test 308 +96%
10661 | AAA | Puise Wavelorm (200Hz, 60%) Teet 22 +96%
10662 | AAA | Pulse Waveform (200Hz, B0%) Test 097 + 9.6 %
10670 | AAA | Bluelcoth Low Energy Biuetooth 219 +£9.6%
10671 | AAC | IEEE B02.11ax {20MHz. MCS0, S0pc dc) WLAN 9.09 +96%
10672 | AAC | [EEE B02.11ax {20MHz, MCST, 90pc dc) WLAN 857 +96%
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10673 | AAC | IEEE 802.11ax (20MHz, MCS2, 90pc do) WLAN 8.78 +96%
10674 | AAC | IEEE BOZ.11ax (20MHz, MCSS, 80pc de) WLAN B8.74 +86%
10675 | AAC | IEEE 802.11ax (20MHz, MCS4, 90pc oc) WLAN ‘8.80 +96%
10676 | AAC | IEEE BOZ.11ax (20MHz, MCSS, 80pc de) WLAN 8.77 +96%
10677 | AAC | IEEE 802.11ax (20MHz, MCS6, 90pc dc) WLAN B8.73 +96%
10678 | AAC | IEEE 802.11ax (20MHz, MCS7, Blpe o) WLAN 8.78 +96%
10679 | AAC | IEEE 802 11ax (20MHz, MCSS, 80pc dc) WLAN B.89 296%
10680 | AAC | IEEE BO2.11ax (20MHz, MCSS, Bipe da) WLAN 8.80 £96%
10681 | AAC | IEEE 802 11ax (20MHz, MCS510, 90p¢ dc) WLAN 8.62 296%
10682 | AAC | IEEE 802.11ax (20MHz, MCS511, §0pc do) WLAN 883 £96%
10683 | AAC | IEEE 802 11ax (20MHz, MCS0, 88pc de) WLAN 8.42 206%
10684 | AAC | IEEE 802.1%ax (20MHz, MCS1, Bfipo do} WLAN 826 £96%
10685 | AAC | IEEE 802.1%ax (20MMz, MCS2, 89pc dc) WLAN 833 £96%
10686 | AAC | IEEE B02.11ax (20MHz, MCS3, 99ipe da) WLAN 828 +£96%
10687 | AAC | IEEE 802 11ax (20MHz, MCS4, 29pc dcj WLAN 845 +96%
10688 | AAC | IEEE 802.11ax (20MHz, MCS5. 89pc de) WLAN 829 +96%
10689 | AAC | IEEE 802.1%ax (20MHz, MCS6, $9pc de) WLAN 8.55 + 0.6 %
10690 | AAC | IEEE 802.11ax (20MHz, MCST, #8ipc de) WLAN 829 +06%
10691 | AAC | IEEE B02.11ax (20MMz, MCSS. 89pc do) WLAN 8.25 1 9.6 %
10882 | AAC | IEEE B0Z.11ax {20MHz, MCSS, 89pc de) WLAN 829 +96%
10693 | AAC | IEEE B02.11ax {20MMz, MCS10, $3pc oe) WLAN 8.25 9.6 %
10684 | AAC | JEEE B02.11ax (20MHz, MCS11, 99pc oc) WLAN 857 +96%
10685 | AAC | IEEE BOZ.118x {A0MHz. MCS0, 90pc dc) WLAN 8.78 9.6 %
10696 | AAC | IEEE BOZ 11ax (40MH2. MCS1, 80pc dc) WLAN 8.91 486 %
10697 | AAC | IEEE B02.11ax {40MHz, MCS2, 90pc de) WLAN 8.61 196 %
10698 | AAC | IEEE BO2.11ax (40MHz, MCS3, 90pc dc) WLAN B8.89 296%
10899 | AAC | IEEE B02.11ax (40MHz, MCS4, 90pc de) WLAN 8.82 +96%
10700 | AAC | IEEE BO2 1 1ax (40MHz, MCS5, 90pc de) WLAN B8.73 +96 %
10701 | AAC | IEEE BQZ 11ax (40MHz, MCSE, 90pc oc) WLAN 8.86 296 %
10702 | AAC | IEEE 802 11ax (40MHz, MCS7, 80pc da) WLAN 8.70 +96%
10703 | AAC | IEEE 802 11ax (40MHz, MCS8, 90pc de) WLAN 8.82 +96%
10704 | AAC | IEEE 802 11ax (40MHz, MCS8, 80pe da) WLAN 8.56 £96 %
10705 | AAC | IEEE 802.11ax (40MHZ, MCS10, S0pc de) WLAN 8.69 +06%
10706 | AAC | IEEE 802.11ax (40MHz, MCS11, 90pc de) WLAN 866 +96%
10707 | AAC | 1EEE 802.11ax (40MHz. MCS0, 88pe de) WLAN 8,32 +86%
10708 | AAC | IEEE B02.1Tax (40MHz. MCS1. Bpe dc) WLAN 8.55 +96%
10708 | AAC | IEEE BOZ.11ax {40MHz, MCS2, 99pc do) WLAN 833 +9.6%
10710 | AAC | IEEE B02. % 1ax {40MHz, MCS3, 990c dc) WLAN 8.20 +96%
10711 | AAC | IEEE B0Z 1 1ax (S0MMz, MCS4, 99pc de) WLAN 8.30 +96%
10712 | AAC | IEEE B02.11ax {(40MHz, MCS5, 98pc di) WLAN B.6T +96%
10713 | AAC | IEEE BOZ. 11ax (40MHz, MCS8, 9%pc dc) WLAN 833 +56%
10714 | AAC | IEEE 802 11ax (40MHz, MCS7, 9%pc da) WLAN 8.26 £96%
10715 | AAC | IEEE £02.11ax (40MHz, MCSS, 98pc dc) WLAN B45 296 %
10716 | AAC | IEEE 802.11ax {40MHz, MCSS, 88pc de) WLAN 8.30 £96%
10717 | AAC | IEEE 802 11ax (40MHz, MCS10, 98p¢ de) WLAN 848 +9.6%
10718 | AAC | IEEE 802.1%ax (40MHz. MCS11, 98pc de) WLAN 824 +96%
10719 | AAC | IEEE 802.11ax (80MHz. MCS), S0pc de) WLAN 881 +86%
10720 | AAC | IEEE B02.11ax (80MH2. MCST, $0pc dc) WLAN 8.87 + 9.6 %
10721 | AAC | IEEE B0Z.11ax (80MHz. MCS2, §0pc dc) WLAN 8.76 +9.6%
10722 | AAC | IEEE 802.11ax (80MHz. MCS3, 90pc dc) WLAN 855 +9.6%
10723 | AAC | IEEE BOZ 11ax (80MHz, MCS4, 90pc dc) WLAN 8.70 +986%
10724 | AAC | IEEE B02.11ax {(80MHz, MCSS, 80pe dc) WLAN 8.90 +96%
10725 | AAC | IEEE B0 11ax (80MHz, MCS6, 90pc d¢) WLAN 874 |196%
10726 | AAC | IEEE B02.11ax (B0MMz, MCS7, 90pc cc) WLAN 8.72 $96%
10727 | AAC | IEEE B02.11ax (BOMMz, MCSS, 90pc de) WLAN B.66 96 %
10728 | AAC | IEEE 802 11ax (80MHz, MCSS, 90pc de) WLAN B8.65 296"%
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10729 | AAC | IEEE B02,11ax (80MMz, MCS10, Qpc de) WLAN 864 £96%
10730 | AAC | IEEE 802.11ax (80MHz, MCS11, 80pc de) WLAN 867 £96%
10731 | AAC | IEEE 8021 1ax (80MHz, MCSD, 99pc do) WLAN 842 +96%
10732 | AAC | IEEE BO2.11ax (80MHz, MCS1, 990c dc) WLAN 8.48 +96%
10733 | AAC | IEEE 802.11ax {80MHz, MCS2, 99pc dc) WLAN 8.40 +96%
10734 | AAC | IEEE BO2.11ax (80MHz, MCS3, 99ac dc) WLAN 8.25 £98%
10735 | AAC | IEEE 802.11ax {800MHz2, MCS4, 8% dc) WLAN 8.33 +9.6%
10736 | AAC | IEEE BG2.11ax (BOMHz, MCSS, 98pe dc) WLAN 8.27 +8.6%
10737 | AAC | IEEE BO2.11ax (B0MH2, MCSS, 89 dc) WLAN 8.36 +96%
10738 | AAC | IEEE 802 11ax (B0MH2, MCS7, 99pc de) WLAN 8.42 +96%
10739 | AAC | IEEE 802 11ax (BOMHz, MCS8, 99c dc) WLAN 8.20 +96%
10740 | AAC | IEEE 802 11ax (80MHz, MCS9, 98pc do) WLAN 548 +96 %
10741 | AAC | IEEE 802 11ax (B0MHz, MCS10. 89pe dc) WLAN 8.40 +96%
10742 | AAC | IEEE 802 11ax (B0MHz, MCS11, 89pc dc) WLAN B.43 +96%
10743 | AAC | IEEE 802 11ax (160MH2 MCSU. S0pc de) WLAN £.94 +96%
10744 | AAC | IEEE 802 11ax (160MHz MCS1. B0ge de) WLAN 9.16 +96%
10745 | AAC | IEEE 802 11ax (160MHz MCSZ. 80pe dc) WLAN 893 +96%
10746 | AAC | IEEE 802 11ax (160MHz. MCS3, S0pc de) WLAN 911 298%
10747 | AAC | IEEE 802.11ax (160MHz. MCS4, 80pe de) WLAN 9.04 £96%
10748 | AAC | IEEE 802.11ax (160MHz, MCSS5, 80pc dc) WLAN 883 +96%
10749 | AAC | IEEE 802.11ax (160MHz. MCSS, 80pc d¢) WLAN 8.90 296%
10750 | AAC | IEEE 802.11ax (160MHz, MCS7, 90pc dc) WLAN B79 £96%
10751 | AAC | IEEE 802.1%ax (160MHz, MCSS, 90pc dc) WLAN 882 £96%
10752 | AAC | IEEE 802.11ax (180MHz, MCS9, $0pc de) WLAN 881 +96%
10753 | AAC | IEEE 802.11ax (160MHz, MCS10, %pc da) WLAN 9.00 +96%
10754 | AAC | IEEE 802.11ax (160MHz2, MCS11, 80pc dc) WLAN 894 +96%
10755 | AAC | IEEE 802.11ax (16IMH2, MCS0, 98pc dc) WLAN 864 +96%
10756 | AAC | IEEE B02.11ax {180MHz, MCS1, 98pc dc) WLAN 8.77 +96%
10757 | AAC | IEEE 802.11ax (180MHz, MCS2, 98pc 6c) WLAN 8.77 +96%
10758 | AAC | IEEE B02.11ax {160MHz, MCS3, 99pc de) WLAN 8.69 +96%
10759 | AAC | IEEE BOZ.11ax (180MHz, MCS4, 99pc dc) WLAN 8.58 496 %
10760 | AAC | TEEE B02.114x {160MHz, MCSS, 99pa do) WLAN 8.49 496 %
10761 | AAC | IEEE B02.11ax (160MHz, MCS6, $9pc dc) WLAN B.58 +96 %
10762 | AAC | IEEE 802 11ax (160MHz. MCS7, $9pc do) VLAN 8.48 296 %
10763 | AAC | IEEE 802 11ax (160MHz. MCSA. 98pc dc) WLAN 8.53 296 %
10764 | AAC | IEEE 802 11ax (160MHz. MCS8, 89pc dc) WLAN B854 +96%
10785 | AAC | IEEE 802.11ax (160MHz. MCS10, B8pc 6c) WLAN 8.54 296%
10766 | AAC | IEEE 802.11ax (160MHz. MCS11, B8pe de) WLAN 851 £96%
10767 | AAE | 5G NR (CP-OFDM, 1 RB, 5 MHz, QPSK; 15 ki) SGNRFR1TDD | 769 +06%
10768 | AAD | 5G NR (CP-OFDM, 1 RS, 10 MHz. QPSK, 15 kHz) SGNRFR1TDD |80 £9.6%
10768 | AAD | 5G NR (CP-OFDM. t RS, 15 MHz. QPSK_ 15 kHz) SGNRFR1TDD | 8.01 +0.6%
10770 | AAD | 5G NR (CP-OFDM. 1 RS, 20 MHz. QPSK, 15 kHz) S5GNRFR1TDD | 802 £9.6 %
10771 | AAD | 5G NR (CP-OFDAM. 1 B8, 25 MHz. QPSK, 15 kHz) 5GNRFR1TDD | 8.02 +9.6%
10772 | AAD | 5G NR (CP-OFDM, 1 RB, 30 MHz, QPSK, 15 kHz) S5GNRFR1TDD |[823 £96%
10773 | AAD | 5G NR (CP-OFDM, 1 RB, 40 MHz, OPSK, 15 kHz) SGNRFR1TDD | 803 +96%
10774 | AAD | 5G NR (CP-OFDM. 1 RB. 50 Mitz, OPSK, 15 kHz) SGNRFR1TDD | 802 £96%
10775 | AAD | 5G NR (CP-OFDM, 50% RE, 5 MHz, QPSK, 15 kHz) SGNRFR1TDD | B31 198 %
10776 | AAD | 5G NR (CP-OFDM, 50% RB, 10 MHz, GPSK, 16 kHz) 5GNRFR1TDO | B.30 296%
10777 | AAC | 5G NR (CP.OFDM, 50% 88, 15 MHz. OPSK. 15 kHz) 5GNRFR1 TDD | 8.30 296 %
10778 | AAD | 5G NR (CP-OFDM, 50% RS, 20 MHz. OPSK. 15 kHz) SGNRFR1 TDD | 8.34 +06%
10778 | AAC | 5G NR (CP-OFDM, 50% RS, 25 MHz. QPSK. 15 kiHz) SGNRFR1TDD | 842 +08%
10780 | AAD | 5G NR (CP-OFDM. 50% R8, 30 MHz, OPSK, 15 kHz) SGNRFR1TDD | 838 +96%
10781 | AAD | 5G NR (CP-OFDM. 50% RB, 40 MHz, QPSK, 15 kHz) SGNRFR1TDD | 838 +96%
10782 | AAD | 5G NR (CP-OFDM. 50% RB, 50 MHz, QPSX, 1% kHz) 5GNRFR1TDD | 843 £98%
10783 | AAE | 5G NR (CP-OFDM, 100% RSB, 5 MHz, QPSK, 15 kHz) SGNRFR1TDD | 8.31 +96%
10784 | AAD | 5G NR (CP-OFDM. 100% RB, 10 MHz OPSK_ 15 kHz) 5GNRFR1TDD | 829 +0.6%
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10785 | AAD | 5G NR (CP-OFDM, 100% RB, 15 MHz, QPSK, 15 kHx) SGNRFRITDD | 840 296%
10786 | AAD | 5G NR (CP-OFDM, 100% RB. 20 MHz, QPSK, 15 kHx} S5GNRFRITDD | 835 298%
10787 | AAD | 5G NR (CP-OFDM, 100% RB, 25 MHz, OPSK, 15 kHz) SGNRFRITDD | 844 296 %
10788 | AAD | 5G NR (CP-OFDM, 100% RB, 30 MHz, OPSK, 15 kHz) S5GNRFR!TDD | 8.39 296 %
10789 | AAD | 5G NR (CP-OFDM, 100°% RB. 40 MHz, OPSK, 15 kHz) SGNRFR! TOD | 837 296%
10790 | AAD | 5G NR (CP-OFDM, 100% RB, 50 MHz, QPSK, 15 kHz} S5GNRFR1TDD | 8.39 296 %
10791 | AAE | 5G NR (CP-OFDM, 1 RB, 5 MHz, QPSK, 30 kHz) SGNRFRITDD | 783 296%
10792 | AAD | 5G NR (CP-OFDM, 1 RB, 10 MHz, QPSK. 30 kHz) SGNRFR1TDD | 792 296%
10793 | AAD | 5G NR (CP-OFDM, 1 RE, 15 MHz. OPSK. 30 kHz) SGNRFR1TOD | 7.85 £986%
10794 | AAD | 5G NR (CP-OFDM, 1 RB, 20 MHz, QPSK. 30 kHz) SGNRFR1TDD | 7.82 *96%
10795 | AAD | 5G NR (CP-OFDM, 1 RB, 25 MHz QPSK. 30 kHz) SGNRFR1TDD | 784 298%
10796 | AAD | 5G NR (CP-OFDM, 1 RB, 30 MHz, QPSK, 30 kHz) S5GNRFR1TDD | 7.82 296%
10797 | AAD | 5G NR (CP-OFDM, 1 RE, 30 MHz, QPSK. 30 kHz) SGNRFR1TDD | 801 296%
10708 | AAD | 5G NR (CP-OFDM, 1 RB, 50 MHz, QPSK. 30 kHz) S5GNRFR1TODD | 7.89 £9.6%
10799 | AAD | 5G NR (CP-OFDM, 1 RB, 60 MHz. QPSK. 30 kHz) SGNRFR1TDD | 783 £96%
10801 | AAD | 5G NR (CP-OFDM, 1 RB, 80 MHz. QPSK. 30 kHz) SGNRFR1TDD | 789 £96%
10802 | AAD | 5G NR (CP-OFDM, 1 RE, 90 MHz. QPSK. 30 kHz) SGNRFR1 TDD | 787 £98%
10803 | AAD | 5G NR (CP-OFDM, 1 RS, 100 MHz, QPSK, 30 kHz) SGNRFR1TDD |7%3 +96%
10805 | AAD | 5G NR (CP-OFDM, 50% RB, 10 MHz, OPSK, 30 kMHz) SGNRFR1TDD | 834 £968%
10806 | AAD | 5G NR (CP-OFDM, 50% RB, 15 MHz, QPSK, 30 kHz) SGNRFR1TDD | 837 £9.6%
10809 | AAD | 5G NR (CP-OFDM, 50% RB, 30 MHz, QPSK, 30 kHz) SGNRFR1TDD |834 £96%
10810 | AAD | 5G NR (CP-OFDM, 50% RB, 40 MHz, OPSK, 30 khz) SGNRFR1TDD |834 £06%
10812 | AAD | 5G NR (CP-OFDM. 50% RB, 60 MH2, QPSK, 30 kHz) SGNRFR1TDD |835 +96%
10817 | AAE | 5G NR (CP-OFDM, 100% RB. 5§ MHz, QPSK, 30 khz) SGNRFR1TDD |835 +9.6%
10818 | AAD | 5G NR (CP-OFDM. 100% RB, 10 MHz, QPSK. 30 kHz) SGNRFR1TDD |834 +96%
10818 | AAD | 5G NR (CP-OFDM, 100% RB, 15 MHz. QPSK, 30 kHz) SGNRFR1TDD | 833 £06%
10820 | AAD | SG NR (CP-OFDM. 100% RB, 20 MHz. QPSK. 30 kHz) SGNRFR1TDD | 830 +986%
10821 | AAD | 5G NR (CP-OFDM, 100% RB, 25 MHz. QPSK, 30 kHz) SGNRFR1TDD | 841 £96%
10822 | AAD | 5G NR (CP-OFDM. 100% R8, 30 MHz. QPSK. 30 kHz) S5GNRFR1TDD | 8.41 +96%
10823 | AAD | 5G NR (CP-OFDM, 100% RE, 40 MMz, QPSK, 30 kHz) SGNRFR1TDD | B.38 £96%
10824 | AAD | 5G NR (CP-OFDM, 100% RS, 50 MMz, QPSK. 0 kHz) SGNRFRITDD |8.30 +56%
10825 | AAD | 5G NR (CP-OFDM, 100% RS, 60 MMz, QPSK, 30 kHz) SGNRFR1TDD | 841 £96%
10827 | AAD | 5G NR (CP-OFDM, 100% RB, 80 MHz, QPSK, 30 kHz) SGNRFR1TDD | 842 +96%
10828 | AAD | 5G NR (CP-OFDM, 100% RB, 90 MHz, QPSK, 30 kHz) SGNRFR1TDD | 843 L96%
10829 | AAD | 5G NR (CP-OFDM, 100% RE, 100 Mz, GPSK. 30 kHz) SGNRFRITDD | 540 296 %
10830 | AAD | 5G NR (CP-OFDM, 1 RB. 10 MHz, GPSK, 60 kHz) SGNRFRITDD | 763 296 %
10831 | AAD | 56 NR (CP-OFDM, 1 RB, 15 MHz, CPSK, B0 kHz) SGNRFRITDD | 7.73 98%
10832 | AAD | 5G NR (CP-OFDM, 1 RB. 20 M1z, QPSK, 60 kHz) SGNRFRITDD [7.74 296%
10833 | AAD | 56 NR (CP-OFDM, 1 RB, 25 Mz, QPSK, 80 kHz) SGNRFR1TDO | 7.70 £96%
10834 | AAD | 56 NR (CP-OFDM, 1 RB, 30 Mriz, QPSK, 80 kHz) SGNRFR1TDD |7.75 $96%
10835 | AAD | 5G NR (CP2-OFDM, 1 RB, 40 MHz, OPSK. 80 kMz) SGNRFR1TDD | 7.70 £96%
10836 | AAD | 5GNR (CP-OFDM, 1 RB, 50 MHz. QPSK. 60 kHz) SGNRFR1TDD | 766 +96%
10837 | AAD | 5G NR {CP-OFDM, 1 RB, 60 MHz. QPSK. 80 kHz) SGNRFR1TDD | 768 +96%
10838 | AAD | 5G NR (CP-OFDM. 1 RS, 80 MHz. QPSK, 80 kHz) SGNRFR1TDD | 7.70 +06%
10840 | AMAD | 5G NR (CP-OFDAM. 1 RS, 00 MHz. OPSK, 80 kMz) SGNRFR1TDD | 7.67 +96%
10841 | AAD | 5G NR (CP-OFDAL, 1 RB, 100 MHz. QPSK, B3 kHz) SGNRFR1TOD |77 +96%
10843 | AAD | 5G NR {CP-OFDAM, 50% RB. 15 MKz, OPSK, 80 kiiz) SGNRFR1TDD | 849 +96%
10844 | AAD | SGNR (CP-OFDM, 50% RB. 20 MKz, QPSK, 80 kHz) SGNRFR1TDD | 834 +96%
10846 | AAD | 5G NR (CP-OFDM, 50% RB, 30 MHz, QPSK, 60 kHz) SGNRFR1TDD | 8.41 +96%
10854 | AAD | 5G NR (CP-OFDM. 100% RB, 10 MHz. QPSK, 60 kHz) SGNRFRITDD | 834 +9.6 %
10855 | AAD | 5G NR (CP-OFDM, 100% RB, 15 MHz, QPSK, 60 kHz) SGNRFR1TDD |8.36 +96%
10856 | AAD | 5G NR (CP-OFDM, 100% RB, 20 MHz, QPSK, 80 kHz) SGNRFR1TDD | 837 196%
10857 | AAD | 5G NR (CP-OFDM, 100% RB, 25 MHz, QPSX, 60 kiz) SGNRFR1TDD | 8.35 +96%
10858 | AAD | 5G NR (CP-OFDM, 100% RE, 30 MHz, QPSK, 60 khz) SGNRFR1TDD | B.36 296%
10858 | AAD | 5G NR (CP-OFDM, 100% RB, 40 MHz, QPSK, 60 kiz) SGNRFR1TDO | 834 $96%
10860 | AAD | 5G NR (CP-OFDM, 100% RB, 50 MHz, QPSK, 60 kiiz| SGNRFR1TDD | B41 +96%
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10861 | AAD | 5G NR (CP-OFDM, 100% RB. 80 MHz, OPS¥, 60 kHz) S5GNRFRITDO | 840 296%
10863 | AAD | 5G NR (CP-OFDM, 100% RB. B0 MHz, QPSK, 60 kHz) S5GNRFRI1TDO | 841 +96%
10864 | AAD | 5G NR (CP-OFDM, 100% RB, 80 MHz, QPSK, 60 kHz) SGNRFR1TDO | 837 296 %
10865 | AAD | 5G NR (CP-OFDM, 100% RB. 100 MHz, QPSK, 60 kHz) SGNRFR1TDD | 841 +96%
10866 | AAD | 5G NR (OFT-5-OFDM, 1 RB, 100 MHz, QPSK. 30 kHz) SGNRFR1TDOD | 568 =96%
10868 | AAD | 5G NR (DFT-5-0FDM, 100% RB, 100 MHz. QFSK. 30 kHz) SGNRFR1TDD | 588 +96%
10669 | AAD | 5G NR (DFT-5-OFDM, 1 RB. 100 MHz, QFSK. 120 kiz) SGNRFR2TDD | 575 | 206%
10870 | AAD | 5G NR (DFT-5-0FDM, 100% RB, 100 MHz. QPSK. 120 kHz) SGNRFR2TDD | 586 $96%
10871 | AAD | 5G NR (DFT-5-OFDM, 1 RB, 100 MHz, 16QAM, 120 k) SGNRFR2TDD | 575 | +06%
10872 | AAD_| 5G NR (DET-5-OFDM, 100% RB, 100 MHz, 16QAM, 120 kriz) SGNRFR2TDD | 652 | +0.6%
10673 | AAD | 5G NR (DFT-s-OFDM. 1 RB, 100 MHz, BAQAM, 120 kHz) SGNRFR2TDD | 661 | 06%
10874 | AAD_| 5G NR (DFT-5-OFDM, 100% RB, 100 MHz, G4QAM, 120 kHz) SGNRFR2TDD | 665 |+96%
10875 | AAD _| 5G NR (CP-OFDM, 1 AB, 100 Mz, GPSK, 120 kHz) SGNRFR2TDD | 7.78 | +06%
10876 | AAD | 5G NR (CP-OFDM, 100% RS, 100 MKz, QPSK, 120 kHz) SGNRFR2TDD | 839 +06%
10877 | AAD_| 5G NR (CP-OFDM, 1 RB, 100 Mz, 16GAM, 120 kHz) SGNRFR2TDD | 795 |+86%
10878 | AAD | 5G NR (GP-OFDM, 100% RS, 100 Mz, 16QAM, 120 kHz) SGNRFRZTDD | 841 | 206%
10879 | AAD | 5G NR (CP-OFDM, 1 RS, 100 MHz, BAGAM, 120 kHz) SGNRFR2TDD | 8.12 +06%
10880 | AAD | 5G NR (CP-OFDM, 100% R8, 100 MHz, B4QAM, 120 kHz) SGNRFR2TOD | 838 206%
10881 | AAD | 5G NR (DFT-s-OFDM, 1 RB, 50 MMz, QPSK, 120 kHz) SGNRFRZTOD | 575 196%
10882 | AAD | 5G NR (DFT-s-OFDM, 100% RS, 50 MMz, QPSK, 120 kHz) SGNRFR2TDD | 596 196%
10883 | AAD | 5G NR {DFT-s-OFDM, 1 RS, 50 MMz, 16QAM, 120 kiHz) SGNRFR2TDD | 657 196 %
10884 | AAD | 5G NR (DFT-s-OFDM. 100% RS, 50 Mz, 16QAM, 120 kHz} SGNRFR2TDD | 653 +96%
10885 | AAD | 5G NR (DFT-s-OFDM, 1 RB, 50 MH2, 84QAM, 120 kiz) SGNRFR2TDD | 6.61 196%
10886 | AAD | 5G NR (DFT-s-OFOM, 100% RS, 50 MHz. 640AM, 120 kHz) SGNRFR2TDD | 665 296 %
10887 | AAD | 6G NR (CP-OFDM, 1 RB. 50 MHz, QPSK, 120 kHz) SGNRFR2TDD | 7.78 196 %
10888 | AAD | 5G NR (CP-OFDM, 100% RB, 50 MHz, QPSK, 120 kHz) SGNRFRZTDD | B.35 296 %
10889 | AAD | SGNR (CP-OFDM, 1 RB. 50 MHz, 18QAM, 120 kHz) S5GNRFR2TDOD | .02 296%
10890 | AAD | 5G NR (CP-OFDM, 100% RB, 50 MHz, 16QAM, 120 kHz) S5GNRFRZTDD | 840 296 %
10891 | AAD | 5G NR (CP-OFDM, 1 RB, 50 MHz, 64GAM, 120 ¥Hz) SGNRFR2TDO | 813 +96%
10892 | AAD | SG NR (CP-OFDM, 100% RB. 80 MHz, 64QAM, 120 kHz) SGNRFR2TDD | 841 296%
10897 | AAC | SG NR (DFT-s-OFDM, 1 RB. § MHz. QPSK. 30 kHz) SGNRFRITDD | 566 296%
10898 | AAB | 5G NR (DFT-2-OFDM, 1 RB, 10 MHz, QPSK, 30 kHz) S5GNRFRITDD | 567 £96%
10899 | AAB_| 5G NR (OFT-5-OFDM, 1 RB. 15 Mz, GPSK, 30 keiz) SGNRFRITDD | 567 | 206%
10900 | AAB | 5G NR (DFT-5-OFDM, 1 RB, 20 MHz, QPSK, 30 kHz) SGNRFR1TDD | 568 £96%
10901 | AAB | 5G NR (DFT.5-OFDM, 1 RB, 25 MHz, OPSK, 30 kMHz) SGNRFR1TDD | 568 £9.6%
10902 | AAB | 5G NR (OFT-5.0OFDM, 1 RB, 30 MHz, QPSK, 30 kHz) SGNRFR1TDD | 568 £9.6%
10903 | AMAB | 5G NR (DFT-s-OFDM, 1 RB, 40 MHz. QPSK. 30 kHz) SGNRFR1TDD |568 £9.6%
10804 | AAB | 56 NR (DFT-s-OFDM, 1 RS, 50 MHz. QPSK. 30 kHz) S5GNRFRI1TDD | 568 £96%
10805 | AAB | 5G NR {DFT-=-OFDM, 1 RS, 60 MHz. QPSK. 30 kHz) SGNRFR1TDD | 568 +9.6%
10006 | AAB | 5CG NR (DFT-s-OFDM, t RS, 80 MHz. QPSK_ 30 kHz) S5GNRFR1TDD | 568 +96%
10007 | AAC | 5G NR (DFT-s-OFDM, 50% RB, § Mz, OPSK. 30 kHz) SGNRFR1TDD | 578 296 %
10908 | AAB | 5G NR (DFT-2-OFDM. 50% RB, 10 MHz, QPSK, 30 kHz) SGNRFR1TDD | 5893 296 %
10209 | AAB | 5G NR (DFT-s-OFDM, 50% RB. 15 MMz, QPSK, 30 kHz) S5GNRFR1TDD | 596 296 %
10910 | AAB | 5G NR (DFT-s-OFOM. 50% R, 20 MMz, GPSK, 30 kHz} SGNRFR1TDD | 583 296%
10811 | AAB | 5G NR (DFT-5-OFDM, 50% RB, 25 MHz, QPSK, 30 kHz) S5GNRFR1TDD | 583 + 96 %
10812 | AAB | 5G NR (DFT-5-OFDN, 50% R8, 30 MHz, QPSK, 30 kiz) SGNRFR1TDD | 584 206%
10913 | AAB | 5G NR (DFT-5-CFDM, 50% RS, 40 MHz, OPSK, 30 kMz) SGNRFR1TDD | 584 £06%
10914 | AAB | 5G NR (DFT-s-OFDM, 50% RS, 50 MHz, QPSK, 30 kHz) SGNRFR1TDD | 585 +906%
10915 | AAB | 5G NR (DFT-5-0FDM, 50% RS, 60 MHz. OPSK. 30 kHz) SGNRFRITDD | 583 +906%
10916 | AAB | 5G NR (DFT-s-OFDM, 50% RB, B0 MHz. QPSK, 30 kHz) SGNRFRI TDD | 587 £96%
10917 | AAB | 5G NR (DFT-5-OFDM, 50% RSB, 100 MHz, QPSK, 30 kiz) SGNRFR1TDD | 584 +9.6%
10918 | AAC | 5G NR (DFT-5-OFDM, 100% RB, § MHz, QPSK. 30 kHz) SGNRFR1TDD | 586 + 9.6 %
10919 | AAB | 5G NR (DFT-s-OFDM, 100% RB. 10 MMz, QPSK, 30 kiHz) SGNRFR1TDD | 586 +9.6%
10920 | AAB | 5G NR (DFT-5-OFDM. 100% RB, 15 MHz, QPSK, 30 kHz) SGNRFR1TDD | 587 +96%
10921 | AAB | 5G NR (DFT-5-OFDM, 100% RB, 20 Mriz, OPSK, 30 kMz) SGNRFR1TDD | S84 +8.6%
10822 | AAB | 56 NR (DFT-=-OFDM. 100% RS, 25 MHz, OPSK, 30 kMz) SGNRFR1TDD | 542 + 0.6 %
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10923 | AAB | 50 NR (DFT-s-OFDM. 100% RS, 30 MHz. QPSK. 30 kHz) SGNRFR1TOD |582 +96%
10824 | AAB | 5G NR (DFT-s-OFDM, 100% RS, 40 MHz. OPSK. 30 kHz) SGNRFR1TDD | 584 49.6%
10925 | AAB | 5G NR (DFT-s-OFDM, 100% RS, 50 MHz. QPSK, 30 kHz) SGNRFR1TOD | 596 +96%
10826 | AAB | 5G NR (DFT-s-OFDM. 100% RS, 60 MHz, QPSK, 30 kHz) SGNRFR1TDD |584 486 %
10927 | AAB | 5G NR (DFT-5-OF0M. 100% RS, 80 MHz. QPSK, 30 kHz) SGNRFR1TOD |594 £96%
10828 | AAC | 5G NR (OFT-s-OFDM, 1 RB, 5 MHz, QPSK, 15 kHz} SGNRFR1FDD | 552 498%
10929 | AAC | 5G NR (DFT-s-OFDM. 1 RB, 10 MHz, QPSK. 15 kHz) SGNRFR1FDD | 652 496%
10930 | AAC | 5G NR (DFT-5-OFDM, 1 BB, 15 MHz, QPSK. 15 kHz) S5GNR FR1FDD | 552 496 %
10831 | AAC | 5G NR (DFT-s-OFDM. 1 RB, 20 MHz, QPSK. 15 kHz) SGNRFR1FDD | 551 +96%
10832 | AAC | 5G NR (DFT-s-OFDM. 1 RB, 25 MHz. QPSK. 15 kHz) SGNRFR1FDD | 551 496%
10933 | AAC | 50 NR (DFT-s-OFDM. 1 RB. 30 MHz, QPSK, 15 kHz) SGNRFR1FDD | 551 +96%
10834 | AAC | 5G NR (DFT-s-OFDM, 1 RS, 40 MHz, QPSK, 15 kHz) SGNRFR1FDD [ 551 +96%
10835 | AAD | 5G NR (DFT-5-OFDM. 1 BB, 50 MHz, QPSK. 15 kHz) SGNRFRI1FDD | 551 196%
10836 | AAC | 5G NR (DFT-s-OFDM, 50% RB. 5 MHz. QPSK. 15 kHz) S5GNRFR1FDD | 590 296%
10837 | AAC | 5G NR (DFT-s-OFDM, 50% RB. 10 MKz, QPSK, 15 kHz) SGNRFRIFDD | 577 196 %
10838 | AAC | 5G NR (DFT-s-OFDM, 50% RB. 15 MHz, QPSK, 15 kHz) SGNRFR1FDD | 590 1296%
10939 | AAC | 5G NR (DFT-5-OFDM, 50% RB, 20 MHz, OPSK, 15 kiz) SGNRFRIFDD | 582 196%
10940 | AAC | 5G NR (DFT-5-OFDM, 50% RB. 25 MKz, QPSK, 15 kHz} SGNRFR1FDD | 589 296%
10841 | AAC | 5G NR (DFT-s-OFDM, 50% RB, 30 MHz, OPSK, 15 kHz) SGNRFRIFDD | 583 196 %
10942 | AAC | 5G NR (DFT-a-OFDM, 50% RB, 40 MKz, QPSK, 15 kiHz) SGNRFR1FDD | 585 296 %
10943 | AAD | 5G NR (DFT-s-OFDM, 50% RB, 50 MHz, QPSK, 15 kHz) SGNRFR! FDD | 585 296 %
108944 | AAC | 5G NR (DFT-8-OFDM, 100% RB, 5 MHz, QPSK, 15 khz) S5GNRFR1 FDD | 581 296%
10945 | AAC | 5G NR (DFT-s-OFDM, 100% RB, 10 MHz, OPSK, 15 kHz) SGNRFR! FDD | 585 296%
10946 | AAC | 5G NR (DFT-5-OFDM, 100% RB, 15 MHz, QPSK, 15 kHz) SGNRFR1FDD | 583 296%
10847 | AAC | 5G NR (DFT-s-OFOM, 100% RB, 20 MHz, QPSK, 15 kHz) SGNRFR1 FDO | 587 +96%
10848 | AAC | 5G NR (DFT-5-OFDM, 100% RB, 25 MHz, QPSK, 15 kHz) SGNRFRIFDD | 504 296%
10949 | AAC | 5G NR (DFT-5-0FDM, 100% RB, 30 MHz, QPSX, 15 kHz) S5GNRFRI FDD | 587 206%
10850 | AAC | 5G NR (DFT-5-OFDM, 100% RB, 40 MHz2, QPSK, 15 kHz) SGNRFR1FDD | 594 £96%
10951 | AAD | 5G NR (DFT-5-0FDM, 100% RB. 50 MHz, QPSK, 15 kHz) SGNRFRI FDD | 562 +06%
10852 | AAA | 5G NR DL (CP-OFDM. TM 3.1, 5 MKz, 64-0AM. 15 kH2) 5GNRFR1 FDD | 825 £96%
10953 | AAA | 5G NR DL (CP-OFDM, TM 3.1, 10 MMz, 64-QAM, 15 kiHz) SGNRFR1FDD | 815 £06%
10854 | AAA | 5G NR DL (CP-OFDM, TM 3,1, 15 MHz, 84-QAM, 15 kH3) 5GNRFR1 FDD | 823 £96%
10955 | AAA | 5G NR DL (CP-OFDM, TM 3.1, 20 MHz, 84-QAM, 15 kHz) SGNR FR1FDD | 842 £96%
10956 | AAA | 5G NR DL (CP-OFDM, TM 3.1, 5 MHz, 84-0AM, 30 kMz) SGNRFR1FDD | 814 £96%
10957 | AAA | 5G NR DL (CP-QFDM, TM 3.1, 10 MH2, 84-QAM, 30 kMz) SGNRFR1FDD | 8.31 +96%
10958 | AAA | S5GNR DL (CP-OFDM, TM 3.1, 15 MHz. 84-QAM, 30 kHz) SGNRFR1FDD | 8.61 £96%
10859 | AAA | SGNR DL (CP-OFDM, TM 3.1, 20 MHz, 54-QAM, 30 kHz) SGNRFR1FDD | 833 19.6%
10960 | AAC | SGNR DL (CP-OFDM, TM 3.1, 5 MHz 64-QAM, 15 kHz) SGNRFR1TDD | 932 296 %
10961 | AAE | SGNR DL (CP-OFDM, TM 3.1, 10 MHz, 64-QAM. 15 kHz) SGNRFR1TDD | 9.36 296%
10962 | AAB | 5G NR DL (CP-OFDM, TM 3.1, 15 MHz, 64-QAM. 15 kHz) SGNRFRITDD | 940 296 %
10063 | AAB | 5G NR DL {CP-OFDM. TM 3.1, 20 MHz, B4-QAM, 15 kHz) SGNRFR1TDD | 955 +96%
10964 | AAC | 5G NR DL (CP-OFDM, TM 3.1, 5 MMz, 84-QAM, 30 kHz) SGNRFR1ITDO | 820 296%
10966 | AAB | 5G NR DL {CP-OFDM. TM 3.1, 10 MHz, 84-QAM, 30 kHz) SGNRFRI TDD | 9.37 86%
10966 | AAB | 5G NR DL (CP-OFDM. TM 3.1, 15 Mz, 64.QAM, 30 kHz) SGNRFR1TDO | 955 296%
10967 | AAB | 5G NR DL {CP-OFDM. TM 3.1, 20 Mz, 84-0AM, 30 kHz) SGNRFRITDD | 942 206%
10966 | AAB | 5G NR DL (CP-OFDM, T™ 3.1, 100 MHz, 84-0AM, 30 kHz) SGNRFR1TDD | 949 :96%
10972 | AAB | 5G NR (CP-OFDM, 1 RB, 20 Mz, QPSK, 15 kHz) SGNRFRITDD | 1158 |+96%
10973 | AAB | 5G NR (DFT-5-OFDM, 1 RB, 100 MHz. QPSK, 30 kHz) SGNRFR1TDD | 906 +96%
10974 | AAB | 5GNR (CP-OFDM, 100% RB. 100 MHz, 256-QAM. 30 kHz) SG NR FR1TDD 1028 |286%
10978 | AAA | ULLABOR ULLA 223 +9.6%
10978 | AAA | ULLAHDR4 ULLA 7.02 + 96 %
10880 | AAA | ULLA HORS ULLA 8.82 +9.6%
10981 | AAA | ULLA HDRod ULLA 1.50 +06%
10982 | AAA | ULLA HDRpB ULLA 144 +9.6%
10983 | AAA | 5G NR DL (CP-OFDM, TM 3.1, 40 MHz, 64-QAM, 15 kHz) SGNRFRITDO | 931 +96%
10984 | AAA | G NR DL (CP-OFDM, TM 3.1, 50 MMz, 64-QAM, 15 kHz) 5G NR FR1 TDO 942 +9.6%
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10985 | AAA | 5G NR DL (CP-OFDM, TM 3.1, 40 MHz. 64-QAM, 30 kHz) SGNRFR17DD | 9.54 +96%
10986 | AAA | 5G NR DL (CP-OFDM, TM 3.1, 50 MHz. 64-QAM, 30 kHz) SGNRFR1TDD | 850 :96%
10987 | AAA | 5G NR DL (CP-OFDM. TM 3.1, 80 MHz. 64-QAM, 30 kHz) SGNRFR17DD | 9.53 +96%
10986 | AAA | 5G NR DL (CP-OFDM. TM 3.1, 70 MHz. 64-QAM, 30 kHz) SGNRFR1TDD | 9.38 +96%
10080 | AAA | 5G NR DL (CP-OFDM. TM 3.1, 80 MH2. 64-QAM, 30 kHz) SGNRFR17DD | 9.33 +96%
10990 | AAA | 5G NR DL (CP-OFDM. TM 3.1, 90 MiHz. B4-QAM, 30 kHz) SGNRFR1TDD | 952 296 %

* Uncenainty (s detenmined using the max devistion trom fredr response soplying guler dalribrtion ard is for the square of the

e vake
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This calibration certificate documants the tracsabyity 1o natlonal stardards, which realize the physical units of measurements (S1).
The measurements and the uncertainties with confidence probability are given on the following pages and are part of e certficats,

All caibrations have besn conducted in the closed iaboratary faciity: smironment temparature (22 +3)°C and humidity < 70%.
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Accredited by the Swiss Accreditation Service (SAS) Accraditation No.: SCS 0108

The Swiss Accreditation Service is one of the signatories 1o the EA
Multilatersl Agresmant for the recognition of calibieation certificates

Glossary

TSL tissua simuéating fiquid

NORMx,y.z sansilivity in Iree space

ConvF sensitivity In TSL / NCRMx,y.z

DCP diode compreasion paint

CF crest factor (Y/duty_cycls) of the RF signal
ABCD modufation dependent linearization parameters

Poiarization ¢ 4 rotation around probe axis

Potarization ¢ 0 rotation around an axis that is in the piane normal 10 probé axis (at measurement center), ie. =07
normal 1o probe axis

Connector Angle  Information used in DASY system to align probe sensor X to the robot coordinate system

Calibration is Performed According to the Following Standards:

a) |EC/IEEE 62203-1528, *“Measurement Procadure For The Assessmant Of Specific Absorption Rate Of Human Exposure
To Radio Frequency Fields From Hand-Held And Body-Worn Wiraless Communication Davices - Part 1528: Human
Modeis, Instrumentation And Procedures (Frequency Range of 4 MHz 10 10 GHz)", October 2020,

b) KDE B65664, "SAR Measurament Requirements for 100 MHz to 6 GHz"

Methods Applied and Interpretation of Parameters:

« NORMx,y.z: Assessed for E-field polarization ¢ =0 (f < 900MHz in TEM-cell; f > 1800MH2: R22 waveguice), NORMx.y,z

aro only Intermediate values, |.&., the uncertainties of NORMx,y.z does not affect the E2-flald uncertainty inside TSL (sse

below CanvF).

NORM(fx.y.z = NOAMy,y.z * frequency_respovise (see Fraquency Response Chart), This linearization is implemented in

DASY4 sofiware versions later than 4.2, The uncertainty of the frequency response is Included in ths stated uncertainty of

ConvyF.

DCPx.y,z: DCP are numerical linearization parametars assessed based on the data of powsr sweap with CW signal. DCP

does not depend on fraquency nor media.

PAR: PAR is the Peak 1o Average Ratio that is not calibrated but determined dbased on the signal characieristics

Ax.y.z; Bryz Cryz; Dx.yz: VRX yz: A, 8, C, D are numerical linearization parameters assessed based on the data of

power aweep for specific modulation sianal, The parameters do not depend on frequancy nar media, VR Is the maximum

calitration range oxpressed In BMS voltage across the diode.

ConvF and Boundary Effect Parameters: Assessed (n flat phantom using E-field (or Temperature Transter Standard for

{ = B0OMHz} and inside waveguide using analytical fiesd distributions based on power measuremants for f > 800MHz. The

same selups are used for assessment of the paramedors applied for boundary compensation {alpha, depth) of which typical

uncertainty values are given. Thess parameters are used in DASY4 software to improve probe accuracy close to the

boundary. The sensitivity in TSL comesponds to NORM,y.z * ConvF whereby the uncertainty cormesponds 1o (hat given for

ConvF. A lrequency dependant ConvF i used in DASY version 4.4 and higher which allows extanding the validity from

+50 MHz to £100 MHz.

« Spherical Isotropy (30 deviation from isotropy); in 4 field of low gradients realized using a flat phantom exposed by a patch
antenns.

+ Sensor Offset: The sensar offset coresponds 10 the offset of virtual measurement center from the probe to (on prabe axis)
No toferance required,

« Conneclor Angle: The angle is assessed using the information gained by detarmining the NORMx (no uncertainty required).
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Parameters of Probe: EX3DV4 - SN:7732

Basic Calibration Parameters
Sensor X Sensor Y Sensor Z Unc (k =2)
Norm (uV/(V/m)®) A 0.52 0.50 050 +10,1%
DCP (mV) B 101.0 101.0 104.0 =4.7%

Callbration Results for Modulation Response

10396 | 64-QAM Wavedorm, 100 kHz 1.65 6444 | 1608 | 3.01

iE
&
2
&
E

UID | Communication System Name A B [ D VR | Max | Max
d8 | dBuV dB | mV | dev. | Unct
k=2
0 CW X | 0.00 0.00 7.00 | 0.00 | 1542 | #25% | +4.7% |
¥ 6.00 0.60 1.00 | 151.3
Z| 000 0.00 | 1.00 1548 —i!}
10352 | Pulsn Wavelorm (200Hz, 10%} X168 61.32 6.63 | 1000 | 60.0 | 22.6% | £8.6%
Y| 1.6 | ©000 | 504 —80.0 |
Z1 173 6165 | 693 60.0
10353 | Pulse Wavelorm [200Hz, 20%) X| 0.77 | ©0.00 | 4.71 | 6088 | 80.0 | +2.0% | #3.6%
Y] 080 é5.00 468 80.0
Z| 078 6000 | 487 E00 |
10354 | Pulse Wavetorm (20012, 40%) X | 006 | 12380 | 060 | 398 | 950 | =2.0% | 29.6% |
Y| 028 | 153.42 2.89 | [ 95.0 |
2008 | 12837 ] 088 | 850 |
10355 | Pulse Wavelorm (200Hz, 60%) X| 019 | 159,98 087 | 222 | 120.0 | =1.3% | £9.6%
Y| 625 Th0 | 048] 1200
Z| 1.10 | 15892 1.80 | 1200 |
10387 | QPSK Waveform, 1 MHz X | 048 | 6310 | 11.75 | 1.00 | 150.0 | 23.9% | 29.6%
Y| 072 | 68.20 | 1503 | 150.0 |
Z| 050 | 64.17 | 12.38 | 150.0
70386 | QPSK Waveiorm, 10 MHz X | 126 | 6548 | 1352 | 0.00 | 1500 | £0.8% | +0.6% |
Y 154 6815 | 15.30 "150,0 |
Z| .31 B6.20 | 13.08 | “150.0 |
X
v
4
X
\'d
Z
X
Y
Z

1.69 B4.82 | 16,52 50.0
1,71 6515 | 16.37 150.0

10399 | 64-0AM Wavelorm, 40 MHz 2.75 | 6596 | 14.97 | 0.00 | 150.0 | =2.9% | =9.6% |
283 8681 | 1584 150.0
276 | 66.27 | 15.14 T150.0 |

10474 | WLAN CCOF, 84-QAM, 40 MHz 388 | 6642 | 1551 | D.00 | 150.0 | +4.4% | =0.6%
360 | ©B6.30 | 1562 150.0
3B6 | B658 | 1560 150.0

Note: For detalls on UID paramsiers see Appendix

The reported uncertainty of measurement is stated as the standard uncertainty of measurement multiplled by the coverage
factor ke2, which for a norma! distribution corresponds 10 a coverage probability of spproximataly 95%.

‘mummhdmxvzammmﬁmmm!sr.mmhmu

B Linwarization paramutac uncertainy for ot
E Uncartainty ie detemined using the mx, devias mm Dpbriny lar distribotion and 5 expe Tor 2 3GuArS o1 1ha Tl 0,
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Parameters of Probe: EX3DV4 - SN:7732

Sensor Model Parameters
o2} ca @ T T2 T3 T4 75 16
F 1F v! msV-? msV! ms v v-! ]
x 9.3 69.67 35.37 1.64 0.00 493 0.39 0.00 1.00
¥ 99 73.29 35.00 242 0.00 4.80 0.32 0.00 1.00
z 9.3 68,66 3473 2.00 0,00 4.85 0.53 0.00 1.00
Other Probe Parameters
Sensor Arrangement Triangutar
Connectar Angle -80.3"
Mechanical Surface Detection Mode enabled
Optical Surtace Detection Mode disabled
Probe Overall Length 337 mm
Probe Body Diameter 10mm
Tip Length amm
Tip Diametar 25mm
Probe Tip to Sensor X Calibeation Point 1mm
Prabe Tip to Sensor Y Calibvation Point 1mm
Probe T 1o Sensor Z Callbration Point 1mm
Recommended Measuremant Distance from Surtace t4mm

Nater Massuremens datancs fom sudnos cin be increased to 34 mm for an Arew Scan b,
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Parameters of Probe: EX3DV4 - SN:7732
Calibration Parameter Determined in Head Tissue Simulating Media

1 (MHZ)© Relative Conductivity™ | ConvF X = ConvFY | ComvFZ | Alpha® | Depth® Unc

Permittivity™ (S8/m) {mm) (K =2)

750 419 0,89 10,36 10.36 1036 0.45 0.80 +12.0%
aas 415 0.90 10.03 10,03 10,03 0.46 080 | £12.0%
00 415 0.97 9.79 879 6.78 0.43 0.87 £12.0%
1750 40.1 1.37 893 893 8.93 0.30 0.86 $12.0%
1900 A0.0 1.40 857 857 8.57 0.28 0.88 +12.0%
2300 295 1.67 8.55 855 855 0.34 0.80 £12.0%
2450 392 1.80 842 8.42 842 0.31 0.60 £12.0%
2600 39.0 1.08 8.10 8.10 8.10 0.41 0.80 £12.0%
3300 382 27 7.53 7.53 7.53 0.40 1.35 £13.1%
3500 379 201 7.50 7.50 7.50 0.30 1.35 +13.1%
3700 37 312 7.40 7.40 7.40 0,30 1.35 =13.1%
3900 375 332 898 8.96 6.95 0.40 1.60 £13.1%
4950 36.3 4.40 6.34 6.34 6.34 0.40 1.80 +13.1%
5280 35.9 47 5.84 584 5.84 04D 1.80 #13.1%
5500 as55 507 512 512 512 0.40 180 | #13.4%
5750 354 5.22 5.38 5.36 5.36 0.40 1.80 £13.1%
5800 353 527 525 525 5.25 0.40 1,80 +13.1%

Cmummmmm;cmmwmwwn4wmwﬂmm eiga It b5 realvicioc 10 +50MHz. The unconainty is the
RSS of the ConvF y # and the uncanainty ko the y band. F y vadldly below 300 MHz Is £10, 245,
40, 50 8 70 M lor CornF assesaments & 30, 34, 128, 1mmmmmwdwmumuuw and ConvF
mu 13MHz i 9-19 MKz, Above §GHr froquancy valkity can be extendad to + 110 MHz,

F At frocuencios below 3 GHz, 1ha validity of tssue parmmetars (¢ and o} can be Telaxed 1o +10% # tiquld campansation formuia |s appled 1o measured SAR
valuos. Al faguenckas above 3GHz, the valdiy of tissuo paramaters (¢ and o) & restrictad 10 +5%. The uncorainty ks the RSS of the Corwf uncertalny tor
G0 wget ES0e PAraTeoes
S AphaDapth ane delermined during caiiteation, SPEAG wRirams Ihat e remaring duviation due 10 1he Doundary STect aller compensaton is sways less
than +1% for fnquences bekw 3 GHz and below +2% o trequencies between 3-& GMz at uny dstunce larger than half the probe Sp clamater fram the
Daundary
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Parameters of Probe: EX3DV4 - SN:7732
Calibration Parameter Determined in Head Tissue Simulating Media

f (MHz)® Retative Conductivity™ | ConvFX | ConvFY | ConvFZ | Alpha® | Dopth® Une
Permittivity” (S/m) (mm) (k=2)
6500 345 6.07 5,65 565 5.65 0.20 250 +18.6%

€ Froguercy validity o1 6.5 GHz if -500 4700 MHz, and =700 MHz at or above 7GHz. The uncertsinty & the RSS of the CoovF uncertainty al calbraion
Irecpaerey #nd this unoatainty % tha indcated fequency bard.
FMMSGJOM.WMMdnmw«mo)muMn=|m&llmmmw:c|wuhmsdﬁﬁ
values. Tha uncariginty is 2 RSS of 19 Comv uncertalnty for targe! Insue

5 Apha/Dapth are 4 during caid SPEAG natee ing due 10 the v efact &1 COMPBNSRLON (5 AMaYS %55
thin < 1% Y lreguencies below 3 GHz; bolow +2% for frequencies betwesn 3-8 GHz: wid bilow 14% tor freguencias bobwaen 610 GHz at any distarce
larger Syan hal the probe (p dameder trom the boundary.
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Frequency Response of E-Field
(TEM-Cell:Ifi110 EXX, Waveguide:R22)

1.5 —ry

1.4
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g
8
>
g 09
i

08|

07

0.6

055200 400 500 800 1000 1200 1400 7600 1800 2000 2200 2400 2600 2800 3000 3200

1[MHz)
« TEM +-R22

Uncertainty of Frequency Response of E-fiekd: £6.3% (k«2)
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Receiving Pattern (¢), # =0°

=600 MHz, TEM, 0° 1=1800 MHz, R22, 0"

ap*

0.5

8 3 5 =

E = S SN Pty .*4&—/?‘—‘—— - =0 3§

w

~0.5
0 &0 120 180 240 300 360
Roll "]
—— 100 MHz —=—B00MHz « 1800 MHz —a— 2500 MHz
Uncertainty of Axial fsotropy Assessmant: £0.5% (k=2)
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F-TP22-03 (Rev. 03)

EX30V4 - SNi7732

Input Signal [uV)

Error [dB]

10°

10*

107

Report No. HCT-SR-2209-FI001-R1

June 30, 2022

Dynamic Range f(SARuead)
(TEM cell, Ty = 1900 MHz)
. __t'/'—
p- ':-’. 9
,»-“;::
P
>
i
1
102 1077 10° 10' 10%
SAR [mWicm?|
—e— N0t Compensated - compensated
~
102 w0 100 10! 10?

SAR [mW/cm?]

—=— et compensated « - compensated

Uncartainty of Linearity Assessment: £+0.6% (k=2)
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Conversion Factor Assessment

1=1900 MHz, WGLS R22 (H_convF)

15)

SAR [(Wikg)/W]

10

-
L N

0 10 20 30 40
z [mm]

—»— anatytical -« measured

Deviation from Isotropy in Liquid
Error (¢,0), 1= 900 MHz

Deviation
&

-06

-1 -08 -068 -04 -D2 D o2 na 06 0B

Uncartainty of Spherical lsotropy Assessment: +2. 6% (k=2
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EX30V4 - SN:7732 June 30, 2022

Appendix: Modulation Calibration Parameters
UID | Rev | Communication System Nama Group PAR (dB) | Unc® k=2

0 W oW 0,00 4.7

0010 | CAA | SAH Valdatian [Sauars, 100 ms. 10me) Teut 10,00 156
10011 | GAS | UMTS-FDO (WGGHA) VIGOMA 281 186
10012 | CAB | IEEE 802110 VWit1 2.4 GHE 085S, 1 Mbpe) WILAN 787 396
10013 | CAB | IEEE B0z 11 VAR 2.4 GHz [DSSS OFDM. & Nbns) WLAN (X0 Py
FouT | OAC | GEFDE TG — B )
10023 | DAL | GPRS-FDD (TOMA, OMSK, TN D) =0 857 208
100624 | DAL | GPRS-FCO (TOMA. GMSK, TR 0-1] GSM 650 <60
10025 | DAC | EDGE-FDO [TOMA. 8PGK, T G) G 1262 96
10085 | DAG | EDGE-FOO (TOMA_BPSK, TN 0-1) GEM 955 <06
10027 | DAL | GPRAS-FD0 {TOMA GMSK, TH 0-12) GSW a.80 )
10026 | DAG | GPRS-FDD (TOMA, GMBK, TN D-1-23) GEm 355 306
10062 | DAG | EDGEFDD (TOMA, BFSK, TN 01 GSM 7.78 206
10000 | CAA | IEEE 802 18,1 Blumoath (GFSK, DHY) Buetcod 8230 28.8
10061 | GAA B02.18.1 GFEK, BHE) 187 268
10032 | GAA | TEEE 602 15.1 Bluejooth [GFSK, DFS) Bustooth 118 +0.6
10033 | GAA | TEEE A2 15.1 Bluwiooh [PV4-DOPSK, DHT Buetocth 754 FUT
10004 | GAA m Buotccth 283 256
TOUAE | GAA | IEEE §02.16.t Blumoatn (PII4-DOFBK, DHS) Buatoo ELE] 206
| 10036 | GAA | TEEE BG2.15.1 Blueinom (B-DPSK, DH11 " BGeteon 807 208
10067 | CAA | IEEE B02 15,7 Blumooth (8-DPSK, D) Huetooh 77 +5E
10088 | CAA [7ALN] Feoom 310 06
10632 | CAB | HETT, ARG COMAZ000 457 =58
10042 | GAS | 15:50115-136 FDO (TOMATOM, PY4-DOPSK, Haliraie) NAPE RiE 286
10044 | GAA | 1501 FOD ) AMPE 0.00 206
10048 | GAA (. Fidi Siut, 24) DECT 1260 <66
0045 | GAA Y65, TOMATFOIA GFSK, Doubls Sial, 179 DECT 10.78 -8
10088 | GAA | UMTS-TD0 {TD-S00MA, 1.981cp2) TE-SCOMA 10 08
10058 | DAG | EOGEFDO (TOMA, BPSK, TN O-1- = 550 =00
0088 | CAB | \EEE B02. 111 2 WiAN 212 <AE
10060 | CAB | HEE 8021 1b Wil 2.4 GHE (D595, 5 5Mbps) WOAN 283 a6
10061 | GAB | EE 802,110 WiF) 2.6 0z (DS5S, 11 hops) 360 00
0062 | GAD | IEEE B02.11 8N Vi1 5 Gz (OFDM, 6 Mbps) WLAN 060 =T
10063 | GAD | IEEE B02.11ah Wi 5z (OFOM, 3 Mbps) WLAN 483 ha
10064 | CAD | IEEE 8a2.11ah WES 5GHz (OFOM, 12 Mbps) 08 a8
10065 | CAD | TEEE 502.11aM Wi 5 Grz (OFDM, 18 Mbps a0 T
10066 | GAD | TEEE 302 11001 Wi 50Hz (OF DM, 24 Mags, WLAN 0.38 148
10067 | GAD | IEEE 802.11ah WiFL & GHz (OFOM, 35 MODS) WLAN 1092 196
10068 | CAD | IEEE 502 112 WIFi 5 GH2 [OFDM, 48 Mbos, N 10.24 386
10065 | GAD | TEEE 802.11ah WIFi 5GHz (OFDM. 58 Meps) WLAN 10.86 166
10071 | CAB | IEEE 602 110 WiFi 2.4 GHz |DSSSIOFOM, 0 Mbpa; WIAN 583 06
10072 | CAB | IEEE 802 11 [BESS0E0M, 12 Mbgs WLAN 562 F
10073 | CAD | TEEE 02 110 WiFi 2,4 GHz [DSSSOFOM, 10 Mbps 6.94 <HE
10074 TEEE 802 110 WiF) 2.4 GHz {DS5SOFOM, 28 Mbps) WLAN 18.30 296
10075 | GAB | IEEE 602115 WIFI 2.4 GHz 36 Mbgs WLAN 1077 5.6
10076 | CAB | TEEE 802.11g Wikl 2.4 GHz (DSSS/OFOM, 40 Mbga 10.04 =55
10077 | CAB | TEEE 802,11 WiFi 2.4 GHz {DSSSOFDM, 5¢ Mbps WLAN 11.00 <46
10081 | CAS | COMAZ000 (1%AT T, AGH COMAI000 iaf 0.6
“0céz | GAB | 715136 FOD Fullmta) ANPE a77 08
10080 | DAG | OPRSFD0 TH 04 B.50 Y]
10087 | CAC | UMTS-FDD ) 390 0.6
10066 | DAC | UMTSEDD (HEUPA, Sutnest 2) WCOMA 398 AE
10088 EDGEFDD (TOMA, BPSK. TH 04 GSM 355 80
D100 | CAG uem%mm.m TEFti0 587 T
10107 | GAB | LTE-FDD % 20 M2, V5-GAM) LTEFDD 642 +ad
TI0102 | CAB | 100% A8, 20 Mz, LEFOD N 195
10104 | OAG | & 100% AR, 20 OE-T00 929 a8
10104 | CAE L‘r& M:mﬁiumw—m LIE-T0D 297 198
10705 | CAE W%_:mnaauhum TE-T00 0.0 (LX)
o108 [SC-FOMA, 100% AB, 10 LTEFOD 580 s
"10108 | GAD | u'e-rw 10MAz. YEFGD 643 166
10110 | GAG 100% RB, SMHz. B. 5.8
10111 | CAG mnmmsm & FDD Bl 106
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WD | Rev | Communication Name Group PAR UncE k=2
10112 | OAG | Tﬁ?ﬁﬁ?ﬁ%ﬁ‘u—ﬁ TOMHE, B4-0AM) TE-FO0 sg JHE
“T0113 | CAG | LE-FOD (SCFOMA, 100% A5, SMHE, B4-0AM) OE-FoD 562 356
10114 | GAG | IEEE 802.11n (HT Groonteld, 13.5 Mbps, BPoK) w0 206
10115 | GAG | IEEE 802.11n [HT Greenteld, 81 Mbps, 15-GAM) WLAN (X3 166
10118 | CAG | IEEE 802.11n (HT Greonleld, 135 Mbps, B4-0AM) WLAN 815 i56
10117 | CAG | Tin (M1 Mormd, 13,5 Mbps, BPSKR) WLAN [ Fer)
10118 | OAD | TEEE 802,110 {HT Mieod, 81 Mbps, 16-QAM) WLAN () 456
10118 | CAD | IEEE B02.11n [HT Mixod, 135 Mbps, 54-GAM) WLAN (5] 156
10180 | GAD | LYE-FOD [3C-FDMA. 100% B, 15 MHz, 16-0AM) LTEFDD E45 388
T0T41 | GAD | LTE-FDD (SC-FOMA, 100% FB. 15 MHz, 5¢-0AM) LTE-FOD BEs 185
10142 | CAD | LTE-FOD (SC-TOWA, 100% FIB, 3 MHz, GPSR) LTE-FDD 575 i85
10143 | CAD | LTE-FOD (SC-FOMA, 100% AB, 3 MHz, 16-QAM, LTE-FOD 635 385
10144 | GAG | LVE-FDD (SC-FOMA, 1007% AB, 3 MHZ, 64-0AM LTE-FDD 568 <56
0145 | GAG | LTEFOD 1007 AB, 1,4 MHz, TEFDD 578 156
TOV4E | GAC | LTEFOD (SC-FOMA, 100% AB, 1.0 MHz, 16-GAM) LTEFDD GAl 358
0147 | GAG metmmuuﬂzm UEFDD 672 195
10140 | CAE S0 RB, 20 18 LTE-FDD 42 488
[;"”“ CAE meummsosna.mmm) LTEFD 550 1848
10151 | GAE | LTE-TDD (SC-FOMA, S07% AB, 20 MHz, GPSK) GET00 923 195
10159 | GAE | U 20 ‘ LE-TDD EEE 198
0753 | GAE | LTE-TOD (SG-FOMA, 5677 AB, 90 M, 66-GAM) LETHE 10.05 398
10184 | GAF | LTEFDD (SC-FOMA, 50% RB, 10 MR, OPSK) LTEFOD 575 148
76725 | CAF | CTEFDD (56 FOMA, 5% BB, 10 Wirk, 15-0A] TE+00 X3 )
70156 | GAF | LTE-FDD (S0 FOMA, 5% A8, 5 Mz, OPSK) OEFHE £y 288
10157 | GAE | LTE-FDD (SC-FOMA, 50% R, 5 Mz, 16-GAM) TTEF0D Bea 148
10188 | GAE | O FiB, 10 MMz, 04-QAM| TEF00 662 W06
0185 | GAG | T Bz, 64-GAM) TEFDD 650 8
10160 | CAG | © (S0-FOMA, 5% RS, 15 MHz, OPSK) TEFDD 582 <98
10161 | CAG | LTEFDO (SC-FOMA, 5% RB, 15 MHE, 16-QAM; TEF00 643 208
10162 | Ch ut_;bT‘_ﬂWmm. 15z, G4-CAM) TEF00 6.50 280
10166 | GAS | 50% B8, v 40z, UE-FDD 5.4 =36
10187 | GAA L‘l'emum TEFOD 821 98
10168 | CAG | LTE-FOD {SC-FDMA, 50% 8, 1.4 Mz, 64-0AM) GEFo0 5,78 =06
110189 | GAG | LTE-FDO (SC-+OMA, 1 RB, 20 Wiz, GPSK] O&F00 5.7 200
10170 | GAG | LTE-FDO {SC-FDMA, 1 A8, 20 M, 16-GAM]| TR0 652 =38
10171 | GAE | (YEFDO (SCFOMA, 1 AB, 20 iz, 54-CGAM)| HEFDO 649 296
10172 | GAE | [TE-TDO (SO-FOMA, 1 A, 20 MHz, GRSK) UE-T00 a2l =00
10173 | CAE us-mmm.ms.mmx UE-TDD 648 -8
1017¢ | GAF 1 RB, 20 Wiz, TE-YOD 10,25 =88
i 'm“mmm—aa T0WHz, GPSK] TE-Foo 5.72 =00
| 10176 | GAF | LIE-FDO [SG-FOMA, 1 RB, 10 Mz, 16-0AM] OET00 052 =45
10177 | CAE | LTE-FDO (SCFOMA, 1 B, YETDE 5.73 98
10178 | GAE 1 AB, 5 MHz, 18.Q0) UEFDD 650 08
10179 | ARE | LIE-FDD (S0-FOMA, 1 AB, 10 MHz, 64-GAM) UE-100 6.50 -3
10980 | CAG | LTEFDO (SC-FDMA, 1 A8, 5 MHz, 66-GAM) "YETEO 650 L)
10781 | GAG | LTE-F00 (SC-FOMA, 1 RB, 15 MHz, CPSK) (TE-FOD 572 =38
10782 | GAS | LTE-FDU (SC-FOMA, 1 RE, 15MHz, 15-0AM) R 6,50 298
16183 | CAG | LTE OO (56-FOMA, 1 AB, 15MHz, B-GANY TEF00 650 Fer
0164 | CAG | LTEFDD (SC-FOMA. 1 BB, SMHZ, GPSK) OEFDD 573 198
10185 | CAI us-mo m&aum.: Al LEFOD 651 168
10186 | CAG 64-0AM CEF00 650 <68
W”&E‘mmumm OEFDD EXE] 148
10188 | GAG | LTEFDD (SC-FOMA, 1 AB, 1.4 MHz, 16-0AM) TEF0D 652 198
i CAE | LTE-FDD (SC-FOMA, 1 RE, 1.8 MHz, 54-0AM) (TEFO0 650 198
10188 | CAE | IEEE BOZ 110 & 5Mbpe, SPSK) WLAN 0.09 a5
10184 | AAD | IEEE 802,170 (HT Girenntinid, 39 MBos, 16-0AM) WOAN a2 198
10155 | GAE | TEEE 802310 (HT Greenfiok, 05 Mops, E4-0AM) WLAN 821 198
10796 | GAE | JEEE 002110 %ﬁfq WLAN 810 845
0187 | AAE | IEEE BOZ.111 ( FSNbps, 1 WLAN [RE] 345
10188 | CAF | EEEE 802,110 (4T Misac, 65 NEps, B4-GAM) WOAN 827 1a8
10216 | GAF | IEEE 602,110 (4T Mg, 7.2Mipe, WLAN & 196
10220 | AAF | TEEE DOZ.11n (HT Mixed, 43,3 Mops, | WLAN n13 1485
10221 | GAC | EEE 802.11n Wiga, 53-OAM) WLAN 827 145
10222 | CAD | EE 802,110 (4T Misnd, 15Mbps, BPSI) WLAN 208 a5
10223 | CAD | SEEE 802,110 (1T Mizod, 80 Mixpm, 10-0AM) “WLAN [ 188
10224 | GAD | IEEE B02.11n (1 Mixnd, 150 Mbps, 64-GAM| WLAN 808 155
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UID | Rov | Cammumication System Name % PAR (a8) Unc® kw2
10225 | CAD 597 198
10226 | GAD | TRE 1AMz 16.GAM) UE-00 a48 an
10227 | CAD | LTE-TOD (GC-FDMA. § R, 1.4 MMz, G4-CAM) E0D 025 Y
10228 | CAD us-mo‘—%nm'mumoﬁo LTEYD0 822 186
10228 | DAG | 188 3 1 LTET00 543 106
10290 | CAG | LTE-TOD (SG-FOMA. 1 7B, 5 Mz, BA-QAM) OE-700 1025 188
10231 | CAG | LTE-TOD (SC-FOMA, 1 A8, IMHE. CTETO0 XL 148
10232 | CAD 1 948 )
"10233 | CAD | 025 386
10234 | CAD 221 196
10235 | CAD 948 106
10236 | CAD 1025 T8E
10237 | CAD | (23] 186
10238 | CAB | S48 [
10228 | CAB : R ; 05 ol
10240 | CAB m:qoo m:mvsm OETO0 821 156
10241 | CAB 3 [TE-T00 (X3 3066
10242 ‘W‘mumm LTE- 00 3 <56
10243 | CAD | LTE-TDD (SC-FOWA, 50% RB, 1.4 MHz, (TE-TO0 S48 458
10282 | CAD | UE- i TE-700 0.06 266
“10348 | CAG | 50% RB, 3MH2. 54-0AM 1TE-TDD 10.08 S6E
10766 | GHG | LTE-TDD [SC-TOMA, 50% RB. IMHE GPSK) LTE-T0D .30 156
10247 | CAG | LTE-TOD (SC-TDMA, 50% RB. 5 MHz, 18-OAM) LYETOD 991 W0E
10240 | CAG | L TET00 10,08 b6
10248 | CAG | LTETDD [SCFOMA, 50% RE 5MH2, GPEK) TE-T00 8,08 HE
10250 | SAG | LTE-TDD (SG-FOMA, 50% RE. 10MHE. 16-0AM) LE-TOD §.81 20,6
10251 | CAF | LTE-TDD [SC-TOMA, 50% RB, 10MHz, B4-OAM) LTE-T60 10,97 06
10252 | CAF TDO 50% RE 10 LTE-TDD 8.4 =06
102853 | GAF | LYE-TDD [SCF0MA, 50% Aa, 15MHE, 16-GAM) LTE-TDD 8.80 +48
10258 | GAB | LTE-TD0 (SG-FOMA, 50% AB, 15MHE. 64+-GAM) YETHO 10.14 =06
10255 | GAR | LTE-TDD (SCF DA, 60% BB 15 MHz, OPSK) TET00 820 =06
10256 | CAB | LTE-TDD [SCFDMA, 100% S8, 14 MHz, 16-0AM) TE-100 5.8 88
10257 | CAD | TYEYED (SCFOMA, T00% Ra, 1 ANz 64-0AM) JE-T00 10.08 05
WWW&W& TAMHz GPSK) YET60 R 06
70250 | GAD | DE-TOO EMHz, 1B0AM) IFE-T00 580 <8 E
10200 | CAG | UTE- mms 3MHz, E4-0AM) E-TD0 G871 +48
10261 | GAG | A5, IMHE QPSR ETES 924 =06
10262 | CAG | LTE-TOD 1S0FDMA, 1 ﬁmsuu.mam; FET00 (LX) a4
10263 | GAG Lm T00% R, 5 Wz, B4-0AM) TET00 10.16 =38
1026 | CAG TDO (GCEDMA, 100% 58, & Wz, OPS%) TET00 3 96
10265 | CAG mm T5-0AM] DETed | am 06
10268 | GAF | ETDD 100% F@, 10 [7E700 007 Y]
10267 | CAE | LTE-TDD (SC-FOMA, 100% P, 10 Mz, OPER) LTE-T0D 930 +38
10268 | CAF | LTE-TDD (GC-FDMA, 100% B8, 15 Mz, 16-GAM] LTE-TDD 10.06 4290
10265 | CAE | LTETH0 (56 FOMA, 100% 1B, 15 Mz, 64-0AM) LTET00 1013 84
10270 | CAB | LTETDD (50-FOMA, 100% AB, 16 bz, GFSK) TE-T00 a4 198
10774 | GAB | UMTS-FDD (MSUPA, Subvost 5, 3GPP RaB.10) WEOMA 487 a0
0275 | CAD Bukneal 5, 3GPT Felll 4) WESMA ) 06
10277 | CAD RS 1181 55
0278 | CAD | PHS (OPBK, BW 664 MHz. Bolloli 0.5) P TE81 68
10770 | GAQ | PHS (OPSK, B 884 Mz, Bciloll 0.38] P 26 1810
10280 | CAG Ful fale COMAZOD0 ag ke
16291 | CAG | . C9, 5065, Full Rais COMAZO00 348 16E
10292 | CAG | COMAZ000, AC3, 5002 Ful Aate COMAZO00 338 160
10293 | GAG | COMA2000, AC3, BOG. Ful Rale COMAZORG 350 5.0
10295 | CAG | COMAZD00, AG1, 506, 1Hh R 25 ¥ COMARG00 12,48 88
10287 | GAF | LYEFO0 [SC-FOMA, 50% AB, 20MHz, GPSK) Rz 581 256
3358 | GAE | TTEFO0 ISCFOMA. 0% A 3WHe. GFER) TEFoD ] )
10298 | GAF | (TE-FDO (SC-F DMA, 0% B8, 3MHz, 15-0AM) OE i 06
10300 | CAG | DE mmrmmo EFED .00 =58
10301 | GAC 160 {2818, 5ma, 10MHe, [ VWINAX 12.01 <88
10800 | CAB | TEEE 602 168 WINAK (2010, 51, 10MHe, GESK, PUSG, 30T | WINAX 1257 w6
10303 | GAB E‘W@%‘ﬁﬁiﬂﬁ.mm WIAX 1250 308
10304 | CAA | IEEE @02, m'mﬂ'(nnumwum.mm " WitaAx 11.80 -4
10305 | GAA B0 160 131:15, 10me, 10MHz, WIRAAX, 1524 +98
10 ChA | TEEE 507, 16% VIMAX (22:18, 10 ma, 10 MHz, 8GAM, PUST) WIAX 1e87 308

Certificate No: EX-7732_Jun22 Page 13 of 22

F-TP22-03 (Rev. 03) Page 95 of 119



F-TP22-03 (Rev. 03)

Report No. HCT-SR-2209-FI001-R1

EX30V4 - SN:7732 June 30, 2022
UID | Rey | Communication Name Group PAR (dB) | UncE k=2
10307 | AAB | EEE m‘fu‘&m!!'h. 10ms, 10MHz, GPEK, PUSG) WikeAX 14 <3
10408 | AAD | IEEE B02.168 WIMAX (29:18, 10 me, 10MHz, 19GAM, PUSC) WIAAX, 14,46 208
10308 | AAS | IEEE H02.108 WX (29:18, 10ms, 10 MHz 10GAM,AMC 2x3] WIMAX 14,58 =60
10310 | AAS | EEE 802,160 WIMAX (23:18, 10ms, 10MHZ, GPSK, AMG 213 | WIMAX. 1457 8
10311 | AAB me1mm15m \TEFDC f.06 +0.8
10313 | AAD | IDEN 12 DEN 1051 00
10334 | AAD | IDEN 8 BEN 13.28 -9
0315 | AAD | EEE B02.11D Wi 2.4 GH (0555, 1 Wbps, 9690 9¢) WLAN 171 06
10410 | AAD | EEE B02.11g Wiri 2.4 Gz (ERP-OFDM, 0 Mbps, 86p¢ oc) WOAN .38 00
TID317 | AAA mm%mm;&ay WOAN 036 <58
T0I52 | AAR | Pulse Wivedorm 10%) Ganorey 10.00 08
10383 | AAA | Puise Wiverorm (200 Mz, 20% Gererv 6.98 =58
10484 | AAA | Pidze Wavedorm Gereric 388 A6
10555 | AAA | Pulbe WawAoe (200 H2, B0 Ganwic .27 <0h
10355 | AAA | Puss Waverorm (200 Hz. B0% Generic 0.7 T
10387 | AAA 7 Ntz ‘Genaric 540 266
10385 | AAA | QPSK Wawsiorm, TORHE [ 522 206
0356 | AAN | B4-0AM Wavedorm, 100 Wiz Gereric 5.27 -4
10350 | AAA | 84 304z Gararic 627 =66
10400 | AAD | IEEE B02.1 166 Wi (20 MHZ, G4-OAM, 99p¢ ot} WLAN 837 0.0
10407 | AAA | TEEE BO2.11ac WiF: (60 MHE, 56-OAM, 980 k! WLAN 60 T3
10402 | AAA | IEEE B02.11ac Wi (90 MHz, 54-GAM, 9800 oo WLAN B53 -4
f04cE | AAB | T { ) COMAZLCO 376 0.6
10404 | AAB | GOMAZO00 (1XEV-00, Aav, A) GOMAZ000 377 =06
10406 | AAD cwmmmmscmmm COMAZECO 622 =48
10410 | AAN 1o 13,4.7,8. E DO 782 0
10414 | AAA m Gareric 654 X
10415 | AAA ﬁ—m‘tnmﬁmcm1 b, B4pc WLAN 154 per
10496 | AAR : AP-OF €, B850 d2) TWLAN 822 0.6
10417 | AAA | IE | 5 GHy M, § Mbgs, 98pc o) WLAN 923 =0.8
10418 | AAA Eim'\—tgwnaiﬁlm 6Mbps, 990¢. Lorg) WLAN (X0} =86
10410 | AAR | IEEE B0.11g Wiri 2.4 GHz (0SSS-OF DM, Bbps, 89pc. Shoet) | WLAN 813 A
10422 | ARA_| (EEE 802 11n (HT Greorhiskd, 72 BFSK) WOAN g3z B
10423 | AAA mmnnmwﬁ%m WLAN a7 <60
"10424 | AAE | IEEE B02 110 (HT Greanhakd, 72.2 Mbps, 54-0AM) WLAN B.a0 <88
10425 | AAE | 1EEE A02.17n (11T Greenfiold, 15Mbps, BPSK) WLAN a4y *8.6
VG425 | AAE | JEEE DUDR.11n (HT Greerfiold, 80 Mops, 16-0AM) WLAN a.45 08
10427 | AAB | TEEE BOZ A 1n (HT Groardiak, 150 Meps, 64-OAM) WIAN Al 200
10430 | AAB | LTE-FDO (OFDMA, 5 Mz, E-TM 3.1) ITE-FDO 828 -4
10431 | AAG | LTEED0 (OETMA, 10MHz, ETM A1) OEF00 838 98
10452 | AAB | LTEFDO ¢ nesoommwm ETM3) FEFDO 834 a0
0433 | AAC TEF00 B34 =46
10434 | ANG | 35 WCDMA 460 288
10435 | AAR usmomm:mzommutu} LTE-TO0 782 a8
10447 | AAA | LTEFDD SMHz, ETM AT, [res TEFDD 758 3
T0A4E | AAA a 3.1, Cippin 44%, JEFDD 753 L]
0ade | AN 1suuz E-TM 3.1, Clping 4%, LEFDD 751 EX]
10450 | AAA usmopmzou&.ema‘ Clippirg 44%] EF0D 748 ol
10451 | AAA | W-COMA (BS Test 1. 64 GPGH, Clipping 44%) 755 +48
10453 | AAD %‘W‘mam Test 10.08 06
i AAC | IEEE 9021 Tac WIF1 [160MHZ, B4-OAM. S6rc de| am ]
| 10357 | ARG | DNITS-FOD [DO-HSOPA) v T — 1Y) FrY
10458 | ARG | COMA00 | 1xEV-DO, Aee. B, 2 carriors) COMAZ000 658 +85
10458 | AAC | COMA20G0 (1 8, 3 carmiars) COMAZ2000 108
10400 | AAC WEDMA 23 160
10461 | AAL | LTE-TDD (BG-FOMA, 1 B, 1AMz, GPSK, UL S0E) ITET00 782 166
10462 | ARG | LTE-TDD [SC-FDMA, 1 AB, 1.4 Nz, 16-GAM, UL Sub) ITE 00 830 198
10463 | AAD | LTE-TDD (SC-FOMA, | A8, 1.4 Mz, BA-GAM, UL Sub) TE-T0D “Bie 156
10488 | AAD | TYETDO [SCFOMA, 1 RS, 30z, OPax, UL LYE TG0 T2 06
76488 | AAL | T AB, 3MHz, 1 ; [TETo0 [ i0E
10466 | AAG | LTE-TOD (SCFDMA, | AB, 30z, 64-QAM, UL Subj TE-T0D (X3 156
10467 | AAA | LTE-TDD (SC-FDMA, 1 AB, 5 Mz, GFSK, UL Sub) TET0D TR 156
10488 | AAF | [VE-TDO (SC-FDMA, 1 AB, 5MHz, 16-GAM, UL YO0 5.62 0.6
10469 | AAD | (TE-TDD (SGFDMA, 1 RB, 5 IAHz, 64-GAM, UL Sub) : | aETo0 B.56 188
(10470 | AAD | LTE-TDD {SCFOMA, 1 AB, 10 MRz, GPEK, UL Sub) TET0D 7E2 16.6
0471 | AAC | LTE-TDO (SC-FOMA, | AB, 10 MRz, 16-GAM, UL Sub) OETBE 8.32 306
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UID | Aev | Communication Hame Group PAR {dB) | Unct k=2 |
10472 | AAG mewﬁmgum LTE-1DD 657 388
70473 | ABA LTEMW“'@{WWW UL 5] L%-TUD 78 93
10474 | ANG LTE-TDD@::M\ T6MHz= 16-0AM, UL Scb) LTE-T00 (k7 a4
—ioa7s | AAD 1T 7 W Sh) T (534 e
10477 | ARG _me_ommmaaomamu&m TE-T00 [ES FEE]
10478 | ANG | LTE-TDD (SG-FOMA, 1 7B, 20 MHz. S4-OAM, UL Scbi) UE-TOD 857 388
0470 | AAC | LTE- 1.4 MH, GFSK, UL Sub) LETHD 7ie a6
10460 | AAA | LTE-TDD. Sk AB, 1.4 MFz, 18-GAM, UL Sub) LE-T00 818 195
10481 | AAA | LTE-TDD Bk RE, 1.3 Mz, B8-OAM, UL Suby LE100 [ a8
10482 | ARA | LIE- 3 UL Sub) UET00 7 198
I0ABS | AAA | LTE-TDD (SC-FOMA, 5% B, 3MHz, 15-GAM, 5ub) TE-T0D [E 98
10484 | AAB | LTE- B, 3 MHz, 53-0AM, UL Sub) TE-T0D (X3 PrY)
10485 | AAB | LTE-TDD (S0-FOMA, 50% RB, § MHz, QPEK, UL Sut) LFET60 RA] =393
10488 | AAB | LTE-TOD (S0-FOMA, 50% R, 512, 16-GAM, UL Sub) 100 (K a6
10487 | ARC | LTE-TOD (SC-FOMA, 50% RS, Bz, 64-GAM, UL Subj LTE-TD0 5.60 306
10488 | ARG | 0 T Sub) ET00 770 Py}
10482 | AAC nt-mmm"—mm TOIHE 16-0AM, UL Subj GE-100 831 20
10430 | AAF | LTE-TOD 50% B, mw.uow UL Sub) OET00 B.54 306
10451 | AAF | (FET) ETEE ¥.74 <95
10483 | AAF | TE-TO0 (S0-FOMA, sossmwmr.tm Te o0 Bal 00
10423 | AAF | UE-TDOD 50% 18, 1 B4-0AM, UL Suby TE-T00 .55 Y
10438 | AAF m%%mim%muu) DETE 7.08 -a5
(10485 | ARF | LTE-TDO (SC-FOMA, 50% FiB, 20 Wiz, 16-GAM, UL Sub) [7E-T00 8.37 =08
10498 | ARE | mem mm.mu«.uom UL SuE) TE-T00 854 =00
10487 | AAE S o YEYDE 787 288
1048 Wm u.sw) Te-100 8,40 =08
1043 | ARG | TE-TDO (S0-FOMA, 100% 18, 1.4 Mz, 64-0AM, UL Sobl) GE-T00 [T PrY )
1050 | AAF ut%m 100% B8, 3z, OPSK, UL Sub) [ I +86
10501 | AaF | TETDO Bz, 16-0AM, UL 5ub) ITE-TO0 (X 06
10502 | Wmsw B4-0AM, UL Suby U100 .50 =00
(10505 | AAB | LTE-TDO (SC-FDMA, 100% 118, 5 Mz, QPSX, UL Sub) UE100 7.2 -a5
10604 | AAB | LTE-TDO (SCFOMA, 100% R, 50z, 16-OAM, UL Sub) DETRO CED +38
10505 | AAC | LTE-TDO (SC-FOMA, 10 P, B0z, 64-AM, UL Sub) "ET00 A58 06
10806 | AAG | LTE-TDD (SC-FOMA, 100% F5, 10 Mk, GPEK, LA Sub) e 100 774 200
0507 | AAC | LTE-TDO (SC-FOMA, 100% 75, 10MHz. 16-GAM, UL Sub) TET00 w36 3986
10508 | AAF | LTE-TDD (S0-F OMA, 100% R, 10MHz, 64-GAM, UL Sub) LTE- 10D [ +23
10508 | AAF | LTE-TDD (9C-FOMA, 100% B, 1§ Mitz, GPSK, UL Sub) e 100 7 8
10810 | AAF | LTE TDO (SCFOMA, 100% R, 16 Wz, 16-GAM, UL Subj TE- 100 049 PTY]
10811 | AAF | [TE-TDD (5C-FOMA, 100% P8, 15 MHz, B4-GAM, UL Sub; LTE-TDD 85) 298
10512 | AAF meommtmmzommum e | 774 +94
10513 | AAT | LTE-TDD (SC-FOMA, 100% RB, 20 : e 100 f42 280
10614 | AAE mmmmum TE-T00 045 <48
0515 | AAE | IEEE B02.11D WiFi 2 4 GFz (0BS5S, 2 Mbps, B9p¢ 02) WOAN 158 a8
10516 | AAE WWw WCAN 157 198
10517 | AAF mvssm”ﬂz‘hm‘m WLAN 158 <86
10518 | AAF A02.1 1am (OFDM, 8 Mbps, 98pc oc) WAN 823 198
10818 | AAF | TEEE 802,114 W1 50z (OFDM, 12 Mbps, 9900 oc: D 168
10520 | AAB | B2 1T wh Wi 5 T8 F8po o) WLAN w12 186
10621 | AAB | IEEE 802.11wh Wikl 5 GHz (OFDM, 98 Mbps, 0090 00} WLAN 797 198
10522 | AAE 80211 aih Wi 5 GHe (OFDM, 96 Mizpe, 9906 o) WOAN 545 198
10823 | ARG ﬁm@umﬁnm WLAN 605 288
70524 | ANG | JEEE B02.118M W 5GHz B2 Mbps, F9pc WLAN [ 166
10525 | AAC | IEEE B02.11ac WIFI (R0MH2, NG5S0, 20pe 0G) WLAN B35 196
| 10826 | AAF 1180 WIF (20 MHZ, MICS1, 290 de) VLAN (X3 166
WWW%M&& WLAN 52! 268
(70528 | AAE | TEEE 8021182 WiFI MHz, MCS3, S5pc VILAN 36 486
10520 | AAF Wm—mﬂm—m S9pc 90) WLAN 838 06
10531 | AAF | IEEE 532.11ac VAFI (20 MHZ, MCS6, 99pe 00 WLAN 843 166
10532 | AAF | TEEE 802 11ac VIFT (20 MMz, MCS7, S8pc ac WLAN 2o <BE
10533 | AAE | lﬁm.llmmlﬁm!mﬁ WLAN wig 66
10594 | AAE | IEEE 8032 1130 WIF) {40 bz, WGS0, 99p¢ 96 WLAN BaE 06
10535 | AAE | TEEE 802.11ac W (A0 Mz, MCS1, 8800 “WLAN 0.45 S5E
10538 | AAF | TEEE 802 118c WiFi (A0 MHz, MCS2, WIAN WAz 4EE
| T05a7 | AAF Eem.nzﬁ(w'ﬁm.‘up!m WLAN 843 =E
10538 | AAF | IEEE 802 11ac WE (40 Mz, MGS4, 39pc 02) WLAN 554 <00
10580 | ARA B2 115C Wil {40 1AHz, MCS0, 99pc d2) WLAN (K <06
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Rov | Communication Systm Namo Group Une= A =2
10541 | AAA | IEEE 802,118z VA (40 MMz, MCS7, B8pc 961 WLAN 645 186
10542 | ANA | IEEE 5021166 WiFI (40 M, IGS8, Sepe do) VAAN E85 85
10543 | AAC | IEEE 802,118z WITT (A0MHZ WGS9, %9pc o) WLAN B85 185
10544 | ARG | IEEE B0R.11a0 MCS0, 28 do) WLAN a7 05
"T0548 | ANG | IEEE B0R.118c WIFI (30MHz, MGS1, 9900 do) WLAN 355 156
10546 | ANG | IEEE 8021 1ac T (80 MHE MGS2, Sepe 00 WAN 85 146
10547 | ARG | EEEE 8021100 WIFl (80 MHz, MCS3, 9800 o) WLAN EX) [ET)
10548 | ANG | IEEE B02.116C Wi (90 MHZ MGS4, 9900 ac) WLAN 837 +56
0550 | AND BOZ,11ac Wit (50 MHE, MGS, S 0] WOAN EE] ia
10551 | ARG ess""—"‘wﬁ'!w.nn m!!!m.'m't B850 =T
0882 | ANC | JEEE B02.116C WiFi (50 MHz, MGS8, 3300 ool WLAN 8.4 195
10553 | AAG | IEEE B02.11ac WiFi (90 MHz, MCSH, 990 06 WA 665 06
10554 | ARG Tac WiFI (180 MMz, MCS0, 98pc 02) WLAN [XT] =08
10555 | AAG | IEEE 807 11ac Wi (160 MHz, MCS1, 98pc do) WLAN 8.47 9.8
10555 | AAG | IEEE B0Z11ac Wil (100 MHz, MCS2, B8pc 00 WLAN 850 306
10557 | AAG | IEEE 8021 1ac W (180 Kg.mmw WIAN DAz =BE
10658 | AAC | IEEE 802 118e Wi (160 M, 88pc 3o WILAN [ <66
10580 | AAC | IEEE B0C.11ac Wi {160 Mz, MGS6, Vape 90 WLAN 8,73 06
10581 | W“'i!&-‘ﬁuzﬁ‘!mmm; " B0p0 06) WLAN a5E <5 E
10562 | AAL | IEEE B0z 11ac Wikl (180 Mz, Bepc do) WLAN BES 156
10563 | AAC | IEEE 802,113 WiFi (160 Mz, MCSS, 9pc aa) WLAN 877 56
10654 | AAC | IEEE 532.11g WiFi 2.4 GHz [DSSS-OFDM, § MOps, 2ope 00 WLAN (323 166
o AR EEE 20T AW E4 Tk (GBS PO, 12Wos, SlpoosT | WA T
(70560 | AMC | IEEE 802,110 Wik 2.4 G2 (D555-0F DM, 18 Mbps, 990 o) WLAN B3 196
"T08ET | AAC | IEEE B0Z. 110 WiFs 2.4 Gz (DSSS-OFDM, 24 Mbps, 9905 o) WLAN () 186
0568 | ANG | B02.11g WEI24 e o} WLAN E37 165
T0560 | ARG Wn‘&ﬁa WLAN 210 386
0570 | ANC | IEEE B02.110 Wi 2.4 GH2 (DSSS-OFOM, 54 Mbps, 90 00, WLAN €30 186
"IO8TY | AMC | EEEE 802,11k Wi 2.4 GHz (DSSS, | Mbps, 80pc 0) WAN % 195
10572 | ANG | GHz (D WUAN 199 196
10579 | AMG WAN 198 198
10574 | AAG WLAN 198 198
10875 | AAC WLAN ) 168
V0876 | AMG . WLAN 580 188
10577 | ANG WLAN 70 188
10576 | AAD WLAN 849 195
10570 | AAD | WUAN 539 196
70480 | AAD | WLAN s 1885
10581 | AAD | IEEE 502.11g WIFI 24 G WLAN £35 188
10582 | AAD | IEEE 802,119 WiFi 2.4 00 (DSS5-OF DM, 54 Mbps, B0pe oo} WLAN B67 165
10683 | AAD | JEEE D02.110h Wi 50Hz (OFOM, 0 Fe o, WLAN 553 388
10584 | AAD | [ X 860 488
I08EE | AAD | HEEEBOZ) b WE S G (OFDM, 12 Mbps, 90p¢ 60 WLAN B.70 196
6566 | AAD | SEEE A02.11aM Wl 5 OFz (GFDM, 18 Mops, 9006 de) WLAN (X3 386
10587 | AAA | IEEE BO2.11Wh Wl 50HE [ , 24 e o WLAN 536 188
S0800 |-AAA S 808 11 WoT H G IOPON. e B AN )
10588 | AAA 80211 £ . 8000 o) WLAN B35 188
10530 | AAA A0Z.11h Wi 5GHE 54 Mbps, W o) WLAN 867 386
10551 | AAA | TEEE 802,110 (HT Mised, 20 Mz, MCS0, 80pc do) WLAN 8563 186
10562 | AAA | IEEE 802,110 (M1 Mimg, 20 Wiz, MCS1, B0pe da WLAN 879 196
10563 | AAA | IEEE 802.11n (WT Miscg, S0pc g, AN T 300
10864 | AAA | IEEE B02.110 (HT MAIR0, 20 MHFIZ, IAGS3, S0pe 901 WLAN (R0 FoT
10505 | AAA | EEEE B02,11n (HT Minsd, 20 Mz, MCS4, B0pc do WLAN B.74 198
05606 | AAA | IEEE B02.11n (HT Mimd, 20 Mz, MCSS, S0pc dal WLAN 871 168
0857 | AAA | TEEE 502110 (M1 Misad, 20MEz, MGSE, 90 96) WLAN 872 185
10558 | AAA | TEEE 802.110 (4T Misad, 201z, MGST, 0pc 00 WLAN a5 488
10569 | AAA | IEEE BO2.11n (MT Mixeg, 40 Mz, MCSD, 80pc oa) WLAN ) 198
V0000 | AMA | IEEE 002,110 (M1 Momg, 1, 50pe do) WLAN B85 388
0601 | AAA | IEEE B02.110 (HT Mixed, 40 Mz, M52, S0pe 96) WLAN 3] 188
7003 | AAA | IEEE 802,110 (HT Mixed, 40 Wz, IACS3, 80pc de) WOAN Eod 188
10603 | AAA | IEEE 802,110 (HT Mised, 40 1Hz, MCSA, Sopc do) WLAR [ [
10604 | AAA | IEEE 802.11n | : z B0pe o, VALAN 576 166
1060 | AAA | IEEE 502.11n (HT Misad, 4074, MCSB, 10p6 90) WLAN ES7 185
0606 | AAG | TEEE 802 110 [HT Mived, 40 MHz, MCS7, B0pc 0c) S 196
10807 | ARG | IEEE BG2.118z Wiri (20 MHz. MIGSD. 80pe dt) WLAN 2 196
T0G0N | AAC | IEEE 5021120 WIFI (20 MHz, MCE1, S0pc 96) VILAN [ 166
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UID | Fev | Communicatian Systeen Name Group PAR (dB) | Unc® k=2
10608 | AAC | IEEE B0Z11ac WIF| (20 Mz, MCBE, 80pc o) VILAN 657 06
TIOE10 | AAC | IEEE B0@. 1180 W (20 MH2, MCS3, B0pE 9¢) WLAN B78 D6
e | et e e e o S
10812 | AAG Tiac W] (20 Wiz, A0pa 02) VILAN 877 196
10613 | AAD | IEEE 602 118 WE1 (20 Mz, MGSE, BOpC 06) WLAN [ T6E
10614 | AAC | IEEE BO2.1Yac Wi (20 MiHz, MCS?, 80pc de) WA (5] 106
"I0BIA | AMDS | Tiac WEI (20 B0po0 o< WLAN .62 06
10618 | ARG | IEEE 6027 1ac Wi (80 MRz, MGS0, 80pc o) WLAN 882 <5
V0017 | AAC | IEEE BU.11ac Wi (80 Mz, MCS1, B0pc d3) WLAN .81 9.6
TOB1E | ANC | IEEE B02,11ac WIFI (80 Mz, | 90pc o) WIAN B.58 =06
TIDE1G | AAG | TEEE B02.1100 WiF (40 MHZ, MGS3, D0pG o2 WLAN [ “RE
IDBZ0 | AMC | IEEE D02.11ac WiFs (80 Mz, MCSE, 80pc oc! WLAS 8.87 06
10821 | AAC | JEEE BG2.11ac WiFI { . , 3ps o WLAN 877 X
(VD22 | AAC | TEEE H02.110g WiFI (40 MHz, WGBS, 9090 0 WLAN [X] =08
10623 | AAG | EEEE 02,1180 Wi (40 MHZ, MCST, 9005 o0 WLAN 582 A8
10629 | ANC | EEE BO2.110c WIFL (40 MHz, M558, 3000 o) WLAN 600 00
0B | ANG | EEE AG2.11a0 WIF) (40 MHZ, WGST, 9090 06 WLAN [E <45
"IDBZ6 | ANG | EEE 802,180 WiF) (80 MHz, MCS0, 3005 oc| WLAN 383 06
10627 | AAC | EEE 602 .uniﬁgﬁﬂiﬁﬂ'{ﬁm WLaN a8 =06
TGE2E | ANG | EEE 8a2,11ac WIF (80MHZ, M52, 900 0t WLAN X4 <68
I0E28 | ANG | IEE B02.11a5 WIF (B0MHE, MCS3, 80pe e WLAN aa5 98
I0B30 | AAG | EEEE B02.11a0 Wik (80 Mz, MCSS, 3o o WOAN 872 =08
16831 | AMS E’Eﬁt‘znuﬁ%ﬁ&‘ﬁ&%x WLAN LX) T
0082 | ANE | EEE 502, 11a0 WIF) (80 MHZ, MCSS, 90pe (e WLAN ase a6
10823 | AMNC | IEEE 802,180 WiFi (BOMHNE, MCS7, 800% dc] S 96
10834 | ANC | IEEE B02.1100 WFy (B0MNz, MGES, S0pe ac) WLAN 550 Py
10635 | AAC | IEEE 802.11a0 90 e WLAN a5 L
TI0B3E | ANG | 802,110 WIFI (180MHE, e oo aa 188
10837 | AAG | IEEE B02,1180 WiFi (160 MHE MCS1, 30pc oo WUAN 879 A
70638 | AAG | IEEE B02.11uc W (160 Spc g0 WLAN a8 Va5
10838 | AAG 1 Tag WiF) (160 MHz, MGS3, 90pe dc WLAN B )
10840 | AAC 2,110 W] (160 MHz, MCS4. S0pc da 558 Y86
10841 | BAD | JEEE 932 11m0 WiRi muu.m-%m VILAN 806 195
70 AAG | IEEE 602 1130 VAF 180 Mz, ICSE. S0pe dc WLAN 806 156
10640 | AAC | TEEE 802 1130 Wil {160 MMz, MGS7, DOpe 9t WLAN B8 106
10648 | ARL 802115 WE] {160 MHz, MCS8, S0pc de WLAN 5.05 YHE
10545 | ARG | TEEE 802 118: W (160MHE, vﬁ%« WLAN 811 58
0645 | AAG | TE-TDO (SC-FOMA, 1 RB, §MHz, GPEK, UL Subeg,7) DETBS | 1.8 X
10647 | AAC | LTE- ; 1RE, 20 - UL Sub=2,7) 0D 1190 =48
T0G4E | ARG | COMAZ000 (1% Advanced) COMAZ000 3. -ih
0682 | AAG | LTE-TDD (OFDMA, 5 Mz, 10 3.1, Glppig 4434 TE-T00 a1 96
10853 | AMG | LIE-TOD T 3.1, Clipping 4% UETHD 7AR 348
0854 | ARG | LTE-TOD (OFDMA, 15MHZ. ETM 31, Gipping 4% TTET00 448
70855 | AAC | LTEYHD ( MHe, E-TH 3.9, uw EDD 721 196
10658 Vit (200 Hz, 10% Toz 000 186
70858 | ARG | Pulie Visssiar 20%) Yozt 2 388
10880 | AAC | Puiss Vamvaiorm 40, s S 196
| 10881 | AAC | Pulse Wavalim (200 Hz, 60% Toet 22 196
10682 | AAC | Pubn {200 Hi. 6% Test 0.97 466
| 10670 Bhaooth Low 218 8.6
10671 | AAD | IEEE 80C 11ax ) WLAN 50§ 396
10572 | AAD | EEE 8621 fax (20MHz, MGST, 9095 0 WLAN 857 08
10673 | AAD | [EEE 602 11 ax (20 MHz. MCS2, 8000 o WLAN 8,78 “aE
10674 | AAD | IEEE 802,178 (20 MHz, MGS3, S0pe 00 B.74 <06
10675 | AAD 0021 Tax | . NIGSA_ S0px: 0U| WIAN 890 0.6
10670 | AAD 1 1% 120 Wz, 0SS, 20p: dcl WAN 877 56
10677 | AAD B2 110 20 Wbz, NICS8, 80pc da) WLAN 873 <36
I0E7E | AAD | WEEE B0Z11ax (20 MHe, MCS7, 50pE 00 (3 96
| 10875 | AAD | EEE 80211 0x (20 My, MGS8, 80pe oc WLAN EEd 08
10660 | AAD Tiax (20 MHz, . 0pc do WLAN 880 T
10081 | AAG | TEEE 80211 8% (20 MHz, MCS10, B0p0 dgj [ 1588
| 0882 | AAF | IEEE 802.11ax (20 MHz, MGS11, #0p0 %) WLAN BEa 06
10633 | AAA | IEEE 802113 (20 MHz, MOS0, 98pc e VILAN E42 368
10654 | AAC | IEEE 8521 1ax (20MH2, MGST, 3800 doj VILAN §.20 456
10685 B0C 1182 (20 MHz, MGA2, 9800 0c) (%5 166
1068 | AAG BOZ 37 [20 g e [E] 268
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TI0687 | AAE | IEEE 002,118 (20 MHL MGSH, S9pe 60) 0,45 0.0
10628 | AAE | TEEE B0Z 11 ax 120 MHz, MGSS, 06 de) WIAN 525 488
10659 | AAD | IEEE 802112 [20MHz. MGG, 980 o WLAN 155 206
10620 | AAE | IEEE BOZ118x (20 MHZ. MIGE7, 990 00 WLAS 828" 0.8
10681 | AAB Tiax (20MHz, MOSS, 9900 o WIAN 8,25 186
10822 | AAA | IEEE B02 115% (20 Mz, MGSE, 3800 o WLAN 8.28 206
oesa B2 118 (20MHz, MGS10, ap0 0oy WLAN [¥i] 440
TO694 | AAA BO2 1 1ax (20MHz, MCS11, 980c och WLAN 857 06
10695 | AAA | TECE B02.1 132 (40MHz, MGS0, 9905 o) WLAN .78 306
10608 | AAA | IEEE BO2 11ax (40MHE, MOS, 00pt e} WLAN B 368
10697 | AAA | IEEE 802 11an (40 MMz, MCS2, 8300 o) WLAN 8.61 106
10848 | AAA | IEEE 602 113 (40 MHz, MGS3, 00pc oc) WLAN (3 286
10633 | ARA | IEEE 6021128 (40 MHZ, M54, 90pe o) WLAN [ 166
10 ANA 802112 (40 MHz, MCSS, 90p0 oc! WLAN #.73 106
70701 | AAA | TEEE 802,118 (40 MHZ, MGS#, 9090 O WLAN B85 368
VG702 | AAA | IEEE 802.11ax (40 MHz, MCS7, 009G o) WLAN 870 186
T0703 | AAA | IEEE 80211 ax (40 MHz, MCSH, 90pc o WLAN B.62 208
0704 | AAA | IEEE 802 113 (80 MHz, MCSS, G0p0 o VILAN (3 FrY)
10705 | AAA | IEEE 502.11ax (60 MHz, MOS10, 9090 o) VILAN B&5 456
V0708 | AAC | IEEE 302 11ax (60 MHz, MCS11, Slipa do) WLAN (3 156
10707 | AAC 502,110 (60 MHa, &) WLAN 832 355
10708 | AAC | IEEE 5021182 (60 MHz, MCST, 99pC &%) WLAN BE5 456
10708 | ANC | IEEE 502.11ax (80 MHz, MCS2, 99p¢ 00 WLAN B35 266
CIGTI0 | ANG | Taux (80 Mz, MCS3, 88pc de VLAN 3 306
0711 | ANC | IEEE B32.11ax (80 MHz, MCS4, S8pc o) WLAN Baa 388
10712 | ANC | IEEE DOR.11ax (40 MFa, MCS5, 99p¢ 00, VLAN 67 158
16710 | AAC | EEE B02,118x (40 MHz, MGSU, 88pc o6) WLAN 5 188
10714 | ANC | EEEE 802.110x (40 WMz, MCS?, 86pc o) WLAN 73 186
10715 | AAG | [EEE 802.11ax Ma WLAN BAS 156
TT0716 | ANG | IEEE BUZ.11ax (A0 2, MGS0, 850C 00) WLAN 830 196
10717 | ANG | IEE DOZ.118x (40 Mz, MCST0, S6pc 95 WLAN B4 196
T071E | ANG | IEEE B02.1 1ax {40 Mz, MCE11, 96pc da) WLAN 220 +58
TI0719 | AAG | IEEE 802,11 {80 MHz, MBS0, 50pe 001 WLAN 831 198
10720 | AMG | TEEE B0, 11X 100 ML, 1CST, B0pe 00) WLAN 847 160
70721 | AMC | IEEE 002,110 100 1Az, MCS2. S0pc 40) WLAN CE] 448
072 | ANG Wa WUAN 355 355
10723 | AN | TEEE 802,113 {80 MHI, MGSA, GOpe 00 WLAN 870 86
10724 | ARG | TEEE DUZ.118% {00 Mz, MICSS, B0pc dc WLAN ECY) 465
10725 | ANG | IEEE 502.11ax {80 MMz, MCS8, 0pc oo WLAN 874 196
TO72E | ARG m-m*r—%wa‘m-‘. Tax 3  80pc VAN 572 108
10727 | ARG | IEEE B0Z,11a¥ {30 M, MGSE, 00pG 06) WLAR 808 55
0730 | AAC | IEEE B02.118x (B0 MHz, MGSH, B0pc d0) WLAN BES 188
10720 | AAC | IEEE B0 11ax (00 MHz, MCS10, 80pc dc) WLAN BE4 106
30730 | AAC | IEEE 802 1 1ax (80 Mz, MCS11, S0pa d0) WLAN 867 356
10731 | ANG | TEEE 802.11a¥ (80 Az, MGS0, 99p¢ 00) WILAN Bz 386
| 10730 | ARG 802,11 8x 180 MHz, MCS1, 88p¢ o2, WILAN B4E 46,6
10739 | AAC | IEEE 802.11ax (80 MHz, MCS3, 88pc o) VILAN &40 366
T0734 | AAC | IEEE 303 11ax (80 Mz, MC53, 99pr ¢ VILAN (%) 258
10 AAC | TEEE 800,11 ax (80 MHa, MGSA, 90pC 05) WLAN B33 166
10738 | AAC | IEEE 8021132 (90 MHz, MCSS, 89pc oo Ba7 266
10737 | AAC | IEEE 80211ax (80 MHz, & VAN 8.6 386
T0790 | AAC | IEEE 802.11ax 3 . @apc ) WLAN (X5 166
10738 | AAC | IEEES32.110x (90 MHa, MGSE, 900 00 VILAN 829 406
V740 | ARG mm.:o%t&w VILAN g 205
10741 | AAG | B02.1 1ax (80 MMz, MCS10, 88pc o) WLAN BAD 156
70748 | AAC | IEEE 802 11ax !!o‘ma‘mi“s.m‘m WILAN (X5 156
10743 | ARG mg*nm—m ) , 50pc de) WLAN E54 106
10744 | ARG | TEEE 892.11ax (160 MHe, MCS1, 90pa o) WLAN 5.16 368
10745 | AAG | IEEE 802118 (150 MHz, MCSZ, o0 VILAN (X5 PT
107608 | AAC | IEEE 8031 1x {160 MHz, MGCS3, 90p0 o) WLAN X1 486
111747 | AAC | TEEE 802 11as (180 MH2, MCS4, D06 60 WIAN [XT] 206
10748 | AAC | IEEE 802 11ax (160 MHz, MCSS, 8090 o, 569 )
10740 | AAC | IEEE B02.11ax (160 MHz, MGSE, Blipa o) WLAN 080 <56
70750 | AAG | IEEE 80211 (160 MHz, MGS7, 30p0 o VILAN [ 256
10751 | AAC | TEEE 802.11a% (180 MHz, MGSS, 9090 06} WLAN 062 306
107452 | AR | TEEE 802 112% (160 WHE, MOSA, S dc) WLAN (3 90
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10752 | AAC 8021 1ax {160 Mz, MCS10, 80pc d2) WLAN 200 8.6
10754 | AAG | IEEE 802 11ax 160 MH2, MCS11, BORC d¢) WLAN sa¢ +8a
70755 | AAG | IEEE DOR.118% (160 MAHz, MCS0, 89pc O¢ WLAN sk 56
| TO78€ | ANC | IEEE 802 11ax |160)AHz, MCS1, S8pe 3d WLAN a7 T
0757 | ARG | EEEE 802.118x {160 MMz, MCS2, S8pc do WLAN a8y 185
TI0756 | ANG | IEEE 02,1165 |160 IHz, MGSS, 99p< 00 WLAN EED =L
V0788 | ANC 2.1Tax (160 WHz, MGSA, G6pc 3¢ WLAN a50 X
0760 | AMG | TEEE B02.11ax (160 ML, MEAE, S8pc aa WoAN 848 =T
10761 | ANG | EEE BU2,118x (160 MH2, MCSS, 99pe 96 WLAN 358 A
70762 | ANC | TEEE BOZ.11ax (100 MFz, TACST, ot ¢ WLAN 049 300
0763 | AAD | IEEE B02.11ax 160 MHz, MESSE. Sap: o WLAN a5 Irx]
10764 | AAC | TEEE B02.118x (160 MHz, MCSE, S5pc 50) WLAN a54 308
10765 | AAC | IEEE 002.11aX (100 MHZ MCS10, S8pc do) WUAN 54 =0t
10766 | AAC | IEEE 8021 1ax | 160 MHz, MCS11, 88pc o WCAN a5 A8
10787 | ARG mm«wmvna,smww&m SGNAFAT TOD | 7.00 96
o7 | ARG | K, 18 Wiz SGNAFATTOD | 801 a4
0788 | AAG Wtsm SENA PRI 100 | 801 6
10770 | ANG | 5 NR [CP-OFOM. 1 RB, 20 MHz, GFSK, 15 WHE SANAFRITOD | 802 198
10771 | ANC | 53 NEL{CP-OFDM, 1 RB, 25 MHz, GPSK, 15 iz, SGNAFRT DD | Aoz +38
TI0772 | AAG | 53 MR {CP-OFOM, | RB, 30 MRz, OFEK, 1542 SENAFRITOD | 82 =1
0773 | ANG | 50 VA [CP-OFOM, 1 B, 40 MHz, OPGR, 15 W SGNA PRI TOD | 809 =06
10774 | ANG | 5 NR {CP-OFOM, 1 AB, 50 MHz, CPSK, 15 wz) SENAFAITDD | a02 PeY)
10778 | AAC | 0% i SENS TR YOO a3l 438
10776 | ARG | 53 I (GPOFDM, 50% RS, 100z, OPSR, 15KAZ) | SGNAFRTTOD | 830 96
10777 | AMD | 56 NR (GP-OFDM, 50% F8, 1507, GPSK, 15 kH2) 53 NA FRT 10D 8,90 a6
10778 | AAD | 5 NA [CP-OFDM, 50% AB, 20MHz, OPSK, 15 kHz SGNAFRTTDD | B3¢ +a4
TI0778 | AMS | 56 NA (CP-OFDM, 50% B, 28 Iz, GPSK. 18 kHz 0 842 [EX]
“'m'?ﬁ"'m‘m»u SONAFAI 10D | 838 a8
10781 | ARG | 50 NA [GP-OFDM, 5% R, ADIHE, QPSR 15 WHx SGMA PRI TDD | 820 <30
10782 | AAG | 5G N [CP-OFDM, 50% RS, 50 iz, OPS_ 15 i SENATAT 00 | a4 =8
10783 | AAC | 53 MR (CO-CFDM, 100% P8, & iz, QPSR 18 kidz) SGNAFAT 100 | 831 a6
10784 | AN 100% 98, 10MHE, GPSK, 16 KH2) SGNAFRT D0 | 8.28 g
10785 | AAG | 50 NA (GF-OFDM, 100% R8, 15 MHz, QPSX, 15 kiz SGNAFAT TOD | 8.0 +58
10786 | AAC | 5GNH (CP-OFDM, 100% A, 20 MHz, OPSX_ 15 kHz FANAFAT 100 | 848 300
10787 | AAC 100% 5 15 kHz 50 NR FR1TDO .44 =96
*"mm"”m‘mlatw—g | 100% 3, 30 MHz, OFSK. 15 KHz SGNAFRITOD | a3 a6
10789 | AAC | 50 NA (CP-OFOM, 100% 18, 40 MHz, QPSK_ 15 Kz SENAFE TOD | a7 an
(10780 | AAG | 56 A [CP-OFDM, 100% P, BOMHz, GPSX, 15 KHz) SGNAFRT D0 | am B
10787 | AAC | 56 N (CP-OFOM, | RE, 5MHz, OPSK, 30 5 SGNAFRTTDD | 784 138
10752 | ARG m“m‘t‘nmwx SENGFAT TOD | 7aE 195
10793 | ARD 1B, 15MHz, CPSK, 30 k) EENEFRITOD | 785 390
70704 | ANG AR, 20 MHz, PS5 SANAFATIO0 | 782 oYy
10785 | ANG | 5 SGNAFATT0D | 184 186
70786 | AMG | SENATR TOD | Ta 198
70787 | AMD TO0 | @01 166
0798 | ARG SONAFATTOD | 788 188
10788 | AAC 1 RE, 60MH2, GPSK, 30 kHt EGNAFRY TOD | 793 198
10801 | ARG | 5G NR (GP-OFOM, 1 RS, 80 MHz. GPSK, 30 Wz i 789 58
10807 | AAG | 50 N (OP-OF DM 1 RE GOMHz, GPSX. 30 kHz) EGNAFA1TDD | 7.87 188
70003 | AAE | 5G NR(CP-OFDA, 1 B2 00 MMz, QPSK. 30 WHa) G NA EAT TDD 106
10805 | AAD | 6G 0% A8, 10MHZ, OFSK, 30 AHz) WENAEAITOO | B 306
10806 | AAD | =05 AD, 15 Mz, CPSK, 30 iz GG NAFATTOD | 847 P
| 10800 | AAD | , 30 hHz) 56 NA FAYT 100 8,34 86
10810 | AAD £ RE 7, GPBK, 30 W) G NA FRITDO | &34 496
10812 | AAD | BG 50 : PEK, 90 WHz) BENAFAI TOD | 6.95 2568
10817 | AAD mu EGNAFA TD0 | 6.5 PrY
0818 Wﬁmmukﬂk‘.‘i& SQNAFAITOD | 6.4 B
10813 | AAD | 50 NR (OP-OF DI4, 100% AB. 15 MHz, GPSK, 30 W, SGNA FA1TDD | 8.3 <56
10820 | AAD | 5G N (CP-OFDM, 100% AB, 20 MHz, GPSK, 30 kHd: G NH FHTTDG | 640 206
10821 | AAE T00% I8, 25 MHz, QPSK, 30 kHz) EGNAFATTDO | 641 <06
10822 | AAD | 5G NR (CP-DFDM, 100% B, 30 Mz, GPSK. 30 ki) 56 NA FA1 DD | B.4) +06
(10523 | AAG | 56 NA [CP-OFDM, 100% A8, 40 MHz, OPSK, 30 W) 5GMA FA1 100 | 838 06
10824 | AAD 100% A8, 50 MHE, QPSK, 30 ke, SENAFRITOO | 840 05
10825 | AAD | 56 NA [C-OF0M, 100% AD. 80 MHz. GPSK. 30 kiHr; SGNAFAITOD | B.41 8
10827 | AAD | 53 NA (CF-OF DM, 100% RB, 80 MHz. GPSK, 30 kHa| SGNA FAITDD | D43 0.6
10838 | AAE | 50 NA [CP-OF DM, 100% A& S0 Mz, OPSK, 30 kg SGNAFR1 TR0 | A3 a0
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10829 | AAD | 50 MR {CP-GFOM, 100% R, 100 Mz, OPSK, 30 Rzl SONA PRI TOD | 840 =58
"I0B30 | AAD | &0 NS (CP.OFDM, | RB, 10MHz, OPSK, 60 SGNA AT 10D | 788 )
"I0R37 | AAD | 50 I (GP-OFOM, 1 AR, 15 MHz, OPBK, 60 SENAFAI TOD | 773 <58
10832 | AAD | 5 N {CP-OF DM, 1 AB, 20 MHz, GPSIK, 60 RHZ, SGNAFRT 10D | 7,74 =06
10833 | AAD 17D, 25 MRz, OPSK, 60 WHz) SONA PRI 10D | 7.0 =88
70534 | AAD | T P8, 30 Wiz, 85 W) WEHAFAI TOD | 778 286
10835 | AAD | 50 NA [GF-OFDM, 1 RB, 0 MHz, QFSK, B0 kH2, 5G NA FR1 100 | ; <55
10838 | AAE | &G NA{CP-COFDM, | AB, 50 MHz, OPSK, 60 WHZ 50 NA PRI T00 | 7,80 198
10837 | AAD i |1 A8, 60 . 60 WHz SGNA FAY 100 7.8 -66
0B38 | AAD | 50 NA [GF-OF DM, 1 B, B0 Mz, OPSK, 60 RHZ) 56 | 7.0 <08
10840 | AAD | 5G NR (CP-CFOM, 1 RB, 80 M, OPSK, 60 hH 5GNAFRTTOD | 7.67 388
10841 | AAD ﬁﬂﬁ‘g’&ﬁtm.mm.&.w»m SGNRFAITOD | 7.0 48E
10843 | AAD | 50 N (GP-OF DM, 50% RB. 15 MHZ. OPSK, 5 Kz} SGNAFAI 100 | BAB 358
10844 | AAD | 5G NA (CP-OF DM, 50% RB. 20 MHz, OPSK. 60 WHa! G N FRTT00 | 8,04 400
10545 | AAD , 5% R8, 30 . 80 Wz, G NA FR1 10D B4t JaE
10854 | AAD | 50 NR (CP-OFOM, 100% B, 10MH2, GPSK, 50 NRi) 50 NA FATTOD | BaA 198
10855 | AAD | 56 NA (CE-OFDM, 100% BB, 15 Mz, GPSK, 60 ki, §GNA FA1 TD0 | 806 306
10855 | AAD | 50 NA (GP-OFTM, 100% A8, 20 MH2, GPSK, 80 AH2, ToO | Bar 158
10857 | AAD | 5G N (GP-OFDM, 100% RB, 25 MHZ, GPOK, 50 hHzs 50 NA FA1 100 8,35 198
10858 | AAD | 5G NA (CP-OFDM, 100% RB, 30 MHz. GPSK, 60 k) SGNAFAI T0O | BB <BE
10855 | ARD | BGNAT 100% B8, 40 &0 BG NA FA1 10D B34 468
10880 | AAD | 50 NA (GE-OFDM, 100% 18, S0MH2, GPSK. 50 kHy) 50 NA FA1 10O [(XH 5.8
10881 | AAD | 50 NA (GP-OFOM, 100% FB, 60 MHE, GPSK, 60 WHE SGNAFR] 10D | 6,40 400
10863 | AAD | 5 MR (CP-OFOM, 100% RB. B0 MIlz. GPSK, 60 kHx EG WA A TOO | 641 368
10884 | AAE | 5G NR (CP-OFOM, 100% RE 99MHz GPSK, 63 kHz BENAPRITOD | BT 358
10855 | AAD | 5G NA (CP-OFDM, 100% RE, 100 MHZ, OPSK, 50 W3] 56 NAFAT 00 | BAT 2.6
10885 | ARD | 5 NA . LB, 100 MHz, GPSK, 30 kH2) 5GNAFA1T0O | 5.68 <56
10858 | AAD | 5 MR (DF T-=-0F DM, 100% BB, 100MHz, SPSK, 30 kHz) BENHPRTTES | Eea 466
Y0888 | AAD | 9G N [DFTSOFGH, T AB, 100z, GPEK. 130 ) SGNAFRETID | 57 98
10870 | AAD | 50 NA [DET-3-OFDM, 100% A5, 100MHZ, QPSK, 120 RHZ) SONAFR2 T0D | 6.8 =00
10671 | AAD | 50 NR [DF T-5-0FOM, 1 RB, 100 MHz, 160AM. 120 5G NA FR2 (413 -85
10872 | AAD | 5G N (OF 1-=-OF DM, 100% H8, 100MHz, 160AM ‘!. %w 660 =56
10873 | AAD | 5G NA (DFT-=-OFDM, | B8, 100 Mz, HACAM, 120 hit) SGNAFAR D0 | 661 256
10874 | AAD | 5G NH (OF e 0F DM, 100% RB, 100MHZ, G40AM, 120 k) 56 NA FR2 T0O | 6.68 <86
10875 | AAD | 5@ NR [GP-OFDM, 1 RB, 100 MMz, GPSK, 120 kHz) A =06
10876 | AAD | 50 NA (GP-OFDM, 100% AB. 100MHz, GPSK, 120 ki z} SGNAFRZ 100 | 6.38 <56
10877 | AAD | SENA| 1 A8, 100 Mz, 1 20 W) 50 NR FR2 T0D 7.85 <856
TORTE | AAD | 50 NA [GP-OFOM, 100% RE, 100 MHz. TE0AM, 120 &1z) 5GNA FR2 100 | B.al <88
10879 | AAD | 5@ NA (CP-OFOM, 1 AB, 100 MHz, BAGAM, 120 kidz) B3 NA FR2 10D [XH 0.6
10880 | AAD | 50 WA (CP-OFDM, 100% F&, 100 120 k) SGNAFRZ 100 | 690 =00
10881 | AAD | 53 NA (DF T-=-OFDM, | AB, 50 MHz, GFSK, 120 #H2) GG NA FRZ D0 || 6.78 <38
10882 | AAD | 55 NA (DF TS OFDM, 100% 8, 50MHz, OPSK. 120 kHa) 598 +9.6
10883 | ARD | 56 1NA (DF T-5-OFOM, 1 RB. 50 MHz, 160AM. 120 kHz| TOO | 657 88
10884 | AAD | 50 1 (DF T-2-OFOM, 1 120 ki) SGNAFR2 TOD | 653 <548
10805 | AAD | 5G NA (OF T5-OFSA, | AB, 50 MHz, B9GAM, 120 ¥HE) SGNAFRZ 10D | 681 295
I08RE | AAD | 56 N (DT OFDAM, 100% R, 50 Mz, G40AM, 120 ki) 865 198
i08B7 | AAD | 50 A (OP-OFDM, 1 7B, SOMMNz. GPSK, 120 ki) G NAFRZTOD || 778 385
30660 | AAD | 50 NP (CP-OFDML 100% 120 KH7) S5 WA PRz TOD 186
(7088 | AAD | 66 N (CP-OFCA. 1 RB, SOMHz, 160AM, 12000 | SGNRERzToD | @ 308
10830 | ARG | 5G NA (GP-OFDM, 100% 18, 50Mitz, 160AM, 120 kHz) EGNAFAZ 00 | 84D FeT
10881 | AAD | 5G NR (CP-OFDM, 1 P8, 120 5G Nit FA2 TOD (35 196
10832 | AAD | SGNR 1 . 50 MHz, 84QAM, 120 kHz) 5G o0 B4 496
10897 | AAD | SG NA (OFFa-0F0M, 1 75, GMEIE, GPSK. 30 hHz| EENAFRI DD | 568 266
10535 | AAD | 55 NR (OF-6-OFOM, 1 B, T0W¥z, GPSX_ 30 hH) N TOD | 587 15E
10833 | AAD | 5G NR (OF F8-OFOM, 1 A8, 16 Wbz, OPSK. 30 KHz) SG NP FAI TOD | BB7 186
10930 | AAD | 56 MR -OFDM, | 30 kHz ) SGNAFAITOD | Bee 196
10601 | AAD | SGNA | 1 . QPSK. 30 kHe) SGNAFAI YO0 | &ee <86
10602 | AAD | 5G N [OF Y =-GFOM, 1 A5, 30 e, GPSK, 30 kHz NAEAITOD | 568 186
10803 | AAD | 5G N (DF --OFOM, 1 RS, 40 Wbz, GPGK, 30 KHz, 5GNA FA1 DD | 5.08 <66
10204 | AAD | 50 NR (DF T=-OFDM, 1 A, 50 1z, OPSK, 30 WHI. SGNAFA TDD | Be8 206
10005 | AAD | 50 NR (DF T=-CEDM, 1 K8, 60 Mz, GRS, 30 KH) SENRFRITEO | 568 280
10606 | AAD | 53 NA [DF T-5-0F0M, 1 A, B0 MHz, OPEK, 30 KHz) SGNA FATT00 | B6l <66
19207 | AAD | 56 N [OF T-+-0F DM, 50% AR, SNz, GPEK. 30 W) 5GNAFATTOD | .78 <06
10506 | AAD | 50 NA X A 0MHz, QPSK, 30 NHa) SGNA PRI TOO | 593 =06
10008 | AAD | 5G NA (DF T=-OFOM, 50% B8, 15MHz, OPSK. 30 kHe) “HG NAFET T00 5.6 P
0810 | AAD | 53 NA |OF T-5-GIF DM, 50% Fis, 20MHz. QPSK, 30 hHz) 50 NA PRI 10D | 584 206
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EX30V4 - BN7732 June 30, 2022
R0 | Rev | Communication Systom Mame Orowp | PAR(dB) | Une" k=2
10811 | AAD | 56 NP (DF F-6-OFOM, 50% AB, 25 MHz, OPSK, 30 1) &G N FRT 100 55 188
10812 | AAD | 5G NA (DF T-5-OFDM, 50% B, 30 Mz, OPSK, 30 kH2) SGNAFATTOD | 584 166
10913 W?ﬁ'%WKTﬁMW.M G NE FATT0D || 584 196
T0814 | AAD | 50 NA (DF T-6-OFDM, 50% A8, 50 3 SGNRFHITOD | 585 1985
0615 | AAD | 5 NR (DF T-6-OFOM, 50% A8, 60 M2, OFSK, 30 ZENAFRITOD | SAY 1856
T041E | AAD | Sortk A8, 00 MHz, GPSK, 30 kHz) 5a NS FR1 100 | S87 185
10017 | AMD | 5 : 100 Wz FGNAFRI 00 | 506 195
0H1E | AAD | 50 N (OF T-OFDM, 100% RS, SVaFz, GPSK, 30 k2] 5 588 188
0515 | AMD | 50 NE (DF T-5-OFDM, 100% AB, 10MHz, OFSK, 30 hHZ) SGNAFARL TO0 | 588 1468
10820 | AAD | 50 NA (DF T-5-0F0M, 100% AE, 15 MiHz, OPSK, 30 KHz) SGNA PRI TD0 | 587 195
10821 | AAD | 5G N {DF T4-OFOM, 100% RS, 20 Mz, OPSK, 30 kHa) SGNAFRITOD | s8¢ 368
16922 | AAD | 58 'ﬁ%ﬁm.imn 25 iz, QPSK, 90 KHZ) SONAFRITOD | 582 145
10923 | AAD | JOFT- , 100% 30 KHz 53 NA Fi 100 564 106
10824 | AAD | 50 WA (DF T-2-OFDM, 100% RSB, 40 W1, QPSK, 30 kHz 53 NA PR D0 584 a5
10828 | AAD | %G NA IDFT<-OFDM, 100% A&, 50 Mz, OPSK, 30 kHz) SGNAFAI 100 | 595 2938
30526 | AAD sﬁ‘gm‘lmw TOD | 584 08
10827 | AAD | 56 Nl (DF 1--0FOM, 100% R8, B0MFz, GPSR. 30 WHz) SGNA FR1 100 | 694 <48
10828 | AAD | 53 NA (DF T--OFDM, | RB, 5 Mk, OPSK, 15 kHz) 5GNAFRIFDD | 550 2086
10529 | AAD | 5G NA [DF T.a0OF0M, 1 A8, 10 Mz, GPSK, 15 ki) EGNRFATFOD | 5.52 288
10530 | AAD | 50 NR [OF T--0FOM, 1 AB, 15MH2, OFSIK, 15 kH7) 552 =44
10831 | AAD "mﬂmw 15 Wz 50 NA FA1FDD | 550 6
asz | AnB 26 MHz, GPEK, 15 WHz) 5GNAFRIFDD | 551 368
10833 | AAA m»«.m 15 Kz} i 551 2956
10834 | AAA | 50 MR [DF 1--0FOM, 1 B, 40 MHz, QPSK, 15 kHE) 5GMA FA1 FOD | G.51 B
“Taaas T ARA | 5 NA (OF T=-OFDH, 1 A8, B0VHz. GPSK, 16 W2 SANAFRTFOD | 551 56
10938 | AAC m»m 56 NA PR FDD | H.a0 Y
10337 | AAB | 50 NA [OF -5-OF DM, 50% ABE. 10MHz. OPSK, 15 kH) 5G WA PRI FOD | 577 58
70538 | AAB | 50 NR (DF T-5-OFDM, 50% B, 15 MHE, QPSK, 15 kHe, 5G NR PR FOD. 590 =88
10533 | AAB , B0% AB. 20MHz. OPSK. 15 kHz) SGNA FAT FOD | 582 -50
10840 m‘mmﬁmxm*mwrsm BG AR FAT FOD | 5.88 -36
10041 | AAB | 50 N (OF T-5-0F DM, 50% 7B, SOMHE, QPSK, 15 kHr 50 MA FAY FOD | 589 208
10942 | AAB | 5G NA (OF -=-OF DM, 50% RB, 40 MHz. GPSK_ 15 kiz, SGNA FATFDD | 6.85 5.6
f0568 T AAB | 5G NA (DFTA-OFO. S0 Al 80UVl GPEK V810 ENAPATFEE | E =3
10544 m‘m“ G MA FA1 FOD | G.81 a8
10045 | AAB | 50 MR (OF 1-5-0F DM, 100% A8, 10MHz, GPSK, 15 hHe| 5G WA PR FDD | 5,85 =86
| 10946 | AAC | 50 NH (OF -e-OFDM, 100% AB, 15MHz. QPSK, 15 kHx) 5G NR FA1 FOD 583 =36
10947 | AAB- mmmwﬂm ymmmmmuw BENA P FDO | BT -2.8
(V05&H | AAB : 5GNA FR1 FOO | 5.04 06
10948 | AAE | 5 NA (DFFsOF SGNAFR1 FOD | 5,87 =86
[ 10550 | AAE | 60 N (UF -5-OFOM, 100% AB. ADMHE GPSK, 15 hHz) SGNRFAI DO | 6.4 =55
10951 | AAB | 50 NH (OF I-+-0FDM, 100% AB. S0MHz, GPBK, 15 kHx) 1 580 88
70852 | AAH | 5% NA B (CP-OFDM, T 3.1, 15 542y 5GNA FA) FOD | 825 =08
10953 | AAE | 56 NA DL (GP-OFDMA, TM 31, TS, 65 0AM, 15 3F7) SGNA PRI FOD | B.15 =56
"1005¢ | AAB | 50 NR DL (CP-OFDR, TM 3.1, 15 MHz, BE-QAM, 15 RHz. WENATHIFOO | Ba3 <26
10955 | AAB | 50 NA DL TM 3.1, 20 Mz, B4-GAM, 15 eHz 5G NA FAY FOD | BAD 0.6
10856 | AAB 3.1, SMH, 64.QAM, 30 W) 50 NA FR1 FDD [KL] <88
10 AL 3.1, 10MHz, 56-0AM, 30 WH, 5G MR P FOO | 8.1 <86
| 10953 | AAB | 50 NA DL [ TM 3.1, 15 MHz, 66-QAM, 30 hHz, WENATRIFOD | 661 =36
10958 | AAB mmm%m-w SGNA PRI FDD | B.33 <48
| 10560 | AAR | 5G NF DL (GP-OF DM, TM 3.1, 5 Az, 65-GAM_ 13 0} SGNAFAITOD | 532 L
10881 | AAB | 50 NA DL (GP-OF DA, TM 3.1, 10MHe, 66-0AM, 15 kHz) 838 08
10862 | AAD | 50 NA DL (CP-OFDM, TM 3.1, 15 MHz, 5&:(AM, 15 kHz) SGNAFRI 10D | 0,40 a5
10863 | AAB Egﬁ%mu.mm.mmy SGNRFRTTDD | 488 <48
10864 | AAB T 3.1, 5MH2, 64-OAM, 30 Kz} EGNR FA1 00 | 328 1948
10865 | AAS | 50 NA DL (GP-OFDM, TM 31, 10MHE, 4-0AM. 30 kHs SENATRI 10D | 937 L]
10566 | AAB | 50 NA OL (GP-OFDM, TM 3.1, 15MHz. 64-OAIA. 30 KHe SENAFRITO0 | 055 266
10867 | AAB | 509 DL (CP-OFDM, T 2.1, 20MHz. 64-GAM, 30 hHe SONRFRITOD | 042 484
10068 | AAB ermsmu SONAFR1TD0 | 648 185
10672 | AAB . 20MHz, OFSK, 15 k) FRT BREE 195
mewmuw 906 168
10674 | AAB | 50 1A (CP-OFDM, 100% RS, 100 Mz, S56.CAM, 30 KHE) S3NAFRI 100 | 1028 FeT)
70970 | AAA | ULLA BOR ULLA 223 a8
16878 | AAA | ULLA HDA4 LA T 396
10860 | AAA | ULLA HORB ULLA BA2 FET
10681 | AAA | ULLA HDRpd ULLA ) a8
10882 | AAA | ULLA HORpa O 144 198
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EX3DV4 - SN:7732 June 30, 2022
"UID | Aev | Communication System Name % PAR (0B) | UncE K =2
TOGED | AAA | 5 WA DL [CP-OFDM, TM 3.1, A0MHZ, 54-GAM, 15 ki=z) 55 1 100 EET +a8
10884 | AAA | 53 NA DL (CP-OFDM, TM 2 1. 50 MHE, S4-OAM, 15 KHe) SGNAFRTTDD || A2 A5
i0885 | AAA | 5 |CESEDM, T 37, 40MHz, 65-0AM, 30 hi) 5GNA PRI 100 | 958 I
086 | AAA | 5 WA DL GP-OFDM, TV 5.1, SOMHz, 54-0AN, 30 kH2) SGNA FRY 100 | 450 46
70807 | AMA | 5G WA DL (CP-OF DM, Th 3.1. 60 MHZ, B4-QAM. 30 kHz) SGNAFATT00 | 959 9.8
0868 | AAA T ki) SGNAFRI 10D | 948 08
0080 | AAA | 3G NS DL (CP-OFDM, TM 3 1, S0MHz, 54-GANM, 30 hHz) 56 NA FATTOD a3y 48
10860 | AAA | 50 NS DL [OP-OFDM, TM & 1, SOMHZ, S4-GAM. 30 k) SO NAFR1TOD || 952 L]

E Uncertainty ls datermined using the max. deviation from linear rasponsa applying rectangutar distribution and is expressed
for the square of the field valus,
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Attachment 6. — Dipole Calibration Data
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Schmid & Partner
Engineering AG

Zeughausstrasse 43, B004 Zurich, Switzeriand

Accredited by the Swiss Accraditation Sarvice (SAS)
The Swiss Accreditation Service is one of the signatories to the EA
Multilateral Agreement for the recognition of calibration certificates
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Calbration Equipment used (MATE critical for calibration)
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Report No. HCT-SR-2209-FI001-R1

Sarvice sulsse d'étalonnage
Servizio swizzero dl taratura
Swiss Calibeation Service

Accreditation No.. SCS 0108

rr—

This catbration cantficate documants the racsability to natonat standards, which realize the physical units of measurements (Si).
The measurements and the uncertainties wih canfidence probablity are given on the following pages and are part of the certficate,

All calibrations have been conducted in the cosed laboratory faciity: environment temperature (22 1 3)°C and humicty < 70%

This calibration certificate shall not ba reproducead except in full without written approval of the laboratory,

Prmary Standards D Cal Date {Cortticate No ) Schadued Calibraton

Powear matar NRP SN 14778 D4-Apr-22 (No. 217-03525/03524) Agr-23

Power sensor NRP-Z91 SN: 103244 04-Apr-22 (No, 217-03524) Apr-23

Powear sensor NRP-Z81 SN 105245 D4-Apr-22 (No. 217-03525) Apr-23

Referance 20 dB Atteruator SN BHO394 (20K) D4-Ape-22 (No. 217-03527) Agt-23

Type-N mismatoh combination SN: 310962 /06327  D4-Apr-22 (No, 217-03528) Apr-23

Raferanca Probe EX30v4 SN: 7349 31-Dec-21 (No. EX3-7348_DecZt) Dec-22

DAES SN: 601 D2-May-22 (No. DAE4-B01_May22) May-23

Secondary Standards o# Check Date (in houso) Scheduled Check

Power mater £44198 SN GB39512475 30-Oct-14 (in house check Oci-20) In howse check: Oct-22

Power sensor HP 84814 SN US37292783 07-0ct-15 (1 house chedk Oct-20) In house check: Oct-22

Power sensar HP 84814 SN MY41083315 07-Oct-15 (in house check Oct-20) In house check: Oct-22

RF generator R&S SMT-D6 SN 100972 15-Jun-15 (in house check Oc-20) In house chack: Oct-22

Network Analyzer Agilent EB3S8A | SN. US41080477 31-Mae-14 (in heuse check Oct-20) In housa check: Oct-22
Name Funcsan Signagure

Callbrated by:

Agproved by:

Cortificate No: D2450V2-743_May22
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Calibration Laboratory of S Schweizerischer Kalibrierdienst

Schmid & Partner Pa— 53 cs: Service suisse d'étalonnage
Engineering AG g Servizio svizzero ol taratura

Zeughsussirasse 43, 8004 Zurich, Switzerland G TN S Swiss Calibration Service

Accredited by the Swiss Accreditabon Senvics (SAS) Accreditation No.: SCS 0108

The Swiss Accreditation Service is one of the signatories to the EA

Multilateral Age for the recognition of calibration certificates

Glossary:

TSL tissue simulating liquid

ConvF sensitivity in TSL / NORM x.y,z

N/A not applicable or not measured

Calibration is Performed According to the Following Standards:

a) |EC/IEEE 62209-1528, "Measurement Procedure For The Assessment Of Specific
Absorption Rate Of Human Exposure To Radio Frequency Fields From Hand-Held And
Body-Worn Wireless Communication Devices - Part 1528: Human Models, Instrumentation
And Procedures (Frequency Range of 4 MHz to 10 GHz)", October 2020.

b) KDB 865664, "SAR Measurement Requirements for 100 MHz to 6 GHZ"

Additional Documentation:
c) DASY System Handbook

Methods Applied and Interpretation of Parameters:

* Measurement Conditions: Further details are available from the Validation Report at the end
of the certificate. All figures stated in the certificate are valid at the frequency indicated.

e Antenna Parameters with TSL: The source is mounted in a touch configuration below the
center marking of the fiat phantom.

» Return Loss: This parameter is measured with the source positioned under the liquid filled
phantom (as described in the measurement condition clause). The Return Loss ensures low
reflected power. No uncertainty required.

SAR measured; SAR measured at the stated antenna input power.
SAR normalized: SAR as measured, normalized to an input power of 1 W at the antenna
connector.

« SAR for nominal TSL parameters: The measured TSL parameters are used fo calculate the
nominal SAR result.

The reported uncertainty of measurement is stated as the standard uncertainty of measurement
multiplied by the coverage factor k=2, which for a normal distribution corresponds to a coverage
probability of approximately 95%.

Certificate No: D2450V2-T43_May22 Page 2 of 6
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Measurement Conditions
DASY system canfiguration, as far as not given on page 1.
DASY Version DASYS2 V52.10.4
Extrapolation Advanced Extrapolation
Phantom Modutar Flat Phantom
Distance Dipole Center - TSL 10 mm with Spacar
Zoom Scan Resolution dx, dy.dz =5mm
Frequency 2450 MHz £ 1 MHz
Head TSL parameters
The following parameters and calculations were applied.
Temperature Permittivity Conductivity
Nominal Head TSL parametors 220°'C 39.2 1.80 mhoim
Measured Head TSL parameters (220202)'C 383£86% 1.84 mho/m £6 %
Head TSL temperature change during test <05°C — —
SAR result with Head TSL
SAR averaged over 1 cm® (1 g) of Head TSL Candition
SAR measured 250 mW input power 13.5 Wkg
SAR for nominal Head TSL parameters normalized to 1W 53.2 Wikg £ 17.0 % (k=2)
SAR averaged over 10 em® (10 g) of Head TSL condition
SAR measured 250 mW input power 6.26 Wikg
SAR for nominal Head TSL parameters normalized to 1W 24.8 Wikg £ 16.5 % (k=2)
Certificate No: D2450V2-743_May22 Page 306
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Appendix (Additional assessments outside the scope of SCS 0108)
Antenna Parameters with Head TSL

Impedance, transformed to feed point 5470+ 5810
Retumn Loss -228dB

General Antenna Parameters and Design

| Electrical Deisy (one direction) | 1.160 ns

After long term use with 100W radiated power, only a slight warming of the dipole near the leedpoint can be measured

The dipale is made of standard semirigid coaxial cable, The center conductor of the feeding line is directly connected 1o the
second arm of the dipole. The antenna is therafore short-circuited for DC-signals. On some of the dipoles, small end caps
are added to the dipole arms in order to improve matching when loadad according to the position as explained in the
*Measurement Conditions"” paragraph. The SAR dats ara not affected by this change. The overall dipole length is still
according to the Standard.

No excessive force must ba applied to the dipole arms, because they might bend or the soldered connections near the
feedpoint may be damaged.

Additional EUT Data

| Manufactured by | SPEAG

Carificate No: D2450V2-743_May22 Paga 4 of 6
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DASYS5 Validation Report for Head TSL
Date: 31.05.2022
Test Laboratory: SPEAG, Zurich, Switzerland
DUT: Dipole 2450 MHz; Type: D2450V2: Serial: D2450V2 - SN:743
Communication System: UID 0 - CW: Frequency: 2450 MHz
Medium parameters used: = 2450 MHz; o = 1.84 S/m; & = 38.3; p = 1000 kg/m’
Phantom section: Flat Section
Measurement Standard: DASYS (IEEE/IEC/ANSI €C63.19-2011)
DASYS52 Configuration;
» Probe: EX3DV4 - SN7349; Conv¥(7.96, 7.96, 7.96) (@ 2450 MHz; Calibrated: 31.12.2021
o Sensor-Surface: |.4mm (Mechanical Surface Detection)
o Electronics: DAE4 Sn601; Calibrated: 02.05.2022
» Phantom: Flat Phantom 5.0 (front); Type: QD 000 P50 AA; Senal: 1001

» DASYS52 52.10.4(1535); SEMCAD X 14.6.14(7501)

Dipole Calibration for Head Tissue/Pin=250 mW, d=10mm/Zoom Scan (7x7x7)/Cube 0:
Measurement grid: dx=3mm, dy=>5mm, dz=5mm

Reference Value = 116.2 V/m; Power Drift = 0.08 dB

Peak SAR (extrapolated) = 27.0 Wikg

SAR(1 g) = 13.5 W/kg: SAR(10 g) = 6.26 W/kg

Smallest distance from peaks to all points 3 dB below =9 mm

Ratio of SAR at M2 to SAR at M1 = 50%

Maximum value of SAR (measured) = 22.1 Wikg

dB8
0

{-4.00
-8.00
12.00
16.00

-20.00

0dB=22.1 Wkg=13.44 dBW/kg

Certificate No: D2450V2-743_May22 Page Sof 6
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Impedance Measurement Plot for Head TSL

2 450000 Gz
383 56 pird
2450000 GHz

On ) A 20
Chi: Start 229000 GHy  —

S 00
4000 Ch 1 Avg = RO \
On1i 3w 225000 OHe = Stop 2.63000 GHz
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Calibration Laboratory of AN, BolvwehissTontior Kalvieitionet
Schmid & Partner = fo* (s: Servico susse détalonnage
ineering AG z & Servizio svizzero di taratura
M,wmm Switzertand »4@.« N’/ S swiss Calibration Service
Accradited by the Swiss Acoreditation Sarvics (SAS) Accreditation No.: SCS 0108

The Swiss Accreditation Service is one of the signatories to the EA
Muttilateral Agreement for the recognition of calibration certificates

Calbralion date:

This cafibeation cartificate documents the raceabilty to national standards, which realze the physical units of massurements (S1),
The messurements and the uncartainties with canfidence probability are given on the following pages and are part of the cortficate

Al calibraions have been conducted In the closed 1aboratory factity: environment temperature (22 £ 3)°C and humidity < 70%.

Calibeation Equipment used (M&TE ceitical for calibration)

Report No. HCT-SR-2209-FI001-R1

Primary Stardards Dw Cai Datw (Certificata No.) Scheduled Calibration

Power meter NRP SN: 104778 04-Apr-22 (No. 217-03525/03524) Apr-23

Power sensor NRP-291 SN; 103244 04-Apr-22 (Ne. 217.03524) Apr-23

Power senaor NRP-Z91 SN: 103245 04-Apr-22 (No. 217-03525) Apr-23

Raferance 20 4B Attenustor SN: BH294 (20k) D4-Apr-Z2 (No. 217-03527) Apr-23

Type-N mismatch combination SN: 310982 / 068327 04-Apr-22 (Na. 217-03528) Apr23

Referance Probe EX30V4 SN 3503 03-Mar-22 (No. EX3-3503_Mar22) Mur-23

DAE4 SN: 601 02-3ay-22 (No. DAE4.801_May22) May-23

Secondary Standards 10 # Check Date (in house) Schedulod Check

Power mater £44196 SN: GB385124758 30-0c1-14 {in house check Oct-20) In house check: Oct-22

Pawer sersor HP 84814 SN; US37292783 07-0ct-15 (in house check Oct-20) In house check: Oct-22

Power sarsor HP 8481A SN MY41093318 07-0c1-15 (in house check Oct-20) In house check: Oct-22

RF generator R&S SMT-06 SN: 100672 15-Jun-15 (in house check Oct-20) In house chack; Oct-22

Notwork Analyzer Agient EBISEA | SN: US41080477 J1-Mar-14 [in hause check Oct-20) In house chock: Ogt-22
Nare Function Signaturs

Calitated by:

Appraved by
This calibration certificale shall not ba reproc a4 axcept in ful without written approval of the iaboratary.
Certificate No: DSGHzV2-1253_May22 Page 1 of 8
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Calibration Laboratory of

S Schwelzerischer Kallbrierdienst
Schmid & Partner ¢ Servics suisse détsionnage
Engineering AG Servizio svizzero di taratura
Zeughausstrasse 43, 8004 Zurich, Switzeriand S swiss Calibeation Service
Accredited by the Swiss Accreditaton Sanios (SAS) Acereditstion No.: SCS 0108

The Swiss Accreditation Service is one of the signatories to the EA
Muttilateral Agreement for the recognition of callbration certificates

Glossary:

TSL tissue simulating liquid

ConvF sensitivity in TSL / NORM x,y,z
NIA not applicable or not measured

Calibration is Performed According to the Following Standards:

a) IEC/IEEE 62209-1528, "Measurement Procedure For The Assessment Of Specific
Absorption Rate Of Human Exposure To Radio Frequency Fields From Hand-Held And
Body-Wom Wireless Communication Devices - Part 1528: Human Models, Instrumentation
And Procedures (Frequency Range of 4 MHz to 10 GHz)", October 2020.

b) KDB 865664, “SAR Measurement Requirements for 100 MHz to 6 GHz"

Additional Documentation:
c) DASY System Handbook

Methods Applied and Interpretation of Parameters:

e Measurement Conditions: Further details are available from the Validation Report at the end
of the certificate. All figures stated in the certificate are valid at the frequency indicated.

* Antenna Parameters with TSL: The source is mounted in a touch configuration below the
center marking of the flat phantom.

* Return Loss: This parameter is measured with the source positioned under the liquid filled
phantom (as described in the measurement condition clause). The Return Loss ensures low
reflected power. No uncertainty required.

SAR measured: SAR measured at the stated antenna input power.
SAR normalized: SAR as measured, normalized to an input power of 1 W at the antenna
connector.

» SAR for nominal TSL parameters: The measured TSL parameters are used to calculate the
nominal SAR result.

The reported uncertainty of measurement is stated as the standard uncertainty of measurement
multiplied by the coverage factor k=2, which for a normal distribution corresponds to a coverage
probability of approximately 95%.

Cerificate No: DSGH2V2-1253 May22 Page2of8
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Measurement Conditions
DASY system configuration, as far as not given on page 1.

DASY Version DASY52 V52.10.4

Extrapolation Advanced Exirapoiation

Phantom Modular Flal Phantom V5.0

Distance Dipole Center - TSL 10 mm with Spacer

Zoom Scan Resolution dx, dy=40mm,dz =14mm Graded Ratio = 1 4 (Z direction)
5250 MHz £ 1 MHz

Frequency 5600 MHz £ 1 MHz
5750 MHz + 1 MHz

Report No. HCT-SR-2209-FI001-R1

Head TSL parameters at 5250 MHz
The following parameters and calculations were applied.

Temperature Permittivity Conductivity

Nominal Head TSL parameters 20°C 359 4.71 mho/m

Measured Head TSL parametars (220+02)°C 349+6% 452 mho/m+6 %

Head TSL temperature change during test <05°C e -
SAR result with Head TSL at 5250 MHz

SAR averaged over 1 cm® (1 g) of Head TSL Condition

SAR measured 100 mW input power 8,10 Wikg

SAR for nominal Head TSL parameters normalized to 1W 80.4 Wikg £ 19.9 % (k=2)

SAR averaged over 10 cm’ (10 g) of Head TSL condition

SAR measured 100 mW input power 2.31 Wikg

SAR for nominal Head TSL parameters normalized to 1W 22.9 Wikg £19.5 % (k=2)
Head TSL parameters at 5600 MHz

The following parameters and calcutations were applied.
Temperature Permittivity Conductivity

Nominal Head TSL parametors 220°C 355 5.07 mhoim

Measured Head TSL parameters (220202)°C 34426% 487 mhoim 28 %

Head TSL temperature change during test <05°C — —
SAR result with Head TSL at 5600 MHz

SAR averaged over 1 cm’ (1 g) of Head TSL Condition

SAR measured 100 mW input power B.28 Wikg

SAR for nominai Head TSL parameters normakized to 1W 82,1 Wikg £ 19.9 % (k=2)

SAR averaged over 10 cm® (10 g) of Head TSL condition

SAR measured 100 mW input power 2,37 Whkg

SAR for nominal Head TSL parameters normalized to 1W 23.5Wikg £ 19.5 % (k=2)
Certificate No: DSGHzV2-1253_May22 Page 30t 8
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Head TSL parameters at 5750 MHz
The following parameters and calculations were applied.

Temperature Permittivity Conductivity
Nominal Head TSL parameters 220"C 354 5.22 mhoim
Measured Head TSL parameters (220+0.2)°C 3424+6% 5.02 mho/m £ 6 %
Head TSL temperature change during test <05°'C — —

SAR result with Head TSL at 5750 MHz

SAR averaged over 1 cm’ (1 g) of Head TSL Condition

SAR measured 100 mW input power 8.06 Wikg

SAR for nominal Head TSL parameters normalized to 1W 79.9 Wikg  19.9 % (k=2)

SAR averaged over 10 cm® (10 g) of Head TSL condition

SAR measured 100 mW input power 229 Wikg

SAR for nominal Head TSL parameters normalized to W 22.6 Wikg £ 19.5 % (k=2)
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Appendix (Additional assessments outside the scope of SCS 0108)
Antenna Parameters with Head TSL at 5250 MHz

Impedance, transformed to feed point 4950-32)0

Reaturn Loss -208d8

Antenna Parameters with Head TSL at 5600 MHz

Impedance, transformed to feed point 522Q+31iQ

Return Loss -285dB

Antenna Parameters with Head TSL at 5750 MHz

Impedance, transformed o feed point 53B6Q+29i0

Return Loss -27.0dB

General Antenna Parameters and Design

| Electrical Deiay (one direction) | 1.196 ns

After long term use with 100W radiated power, anly a slight warming of the dipole near the feedpoint can be measured.

The dipoie is made of standard semirigid coaxial cable. The center conductor of the feeding line is direclly connected to the
second am of the dipole. The antenna Is tharefore shori-circuited for DC-signals. On some of the dipoles, small end caps

are added to the dipole arms in order o improve matching when ioaded according to the position as explained in the
"Measurement Conditions” paragraph, The SAR data ars not affected by this change. The overall dipole length is still
according 1o the Standard.

No excessive force must be applied (o the dipole arms, because they might bend or the soldered connections near the

feedpoint may be damaged.
Additional EUT Data

| Manufactured by | SPEAG
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DASYS Validation Report for Head TSL
Date: 31.05.2022

Test Laboratory: SPEAG, Zurich, Switzerland

DUT: Dipole DSGHzV2; Type: DSGHzV2; Serial: DSGHzV2 - SN:1253

Communication System: UID 0 - CW; Frequency: 5250 MHz, Frequency: 5600 MHz, Frequency: 5750
MHz

Medium parameters used: = 5250 MHz; o = 4.52 S/m; & = 34.9; p = 1000 kg/m* ,
Medium parameters used: = 5600 MHz o = 4.87 S/m; & = 34.4; p = 1000 kg/m” ,
Medium parameters used: { = 3750 MHz: o = 5.02 S/m; & = 34.2; p = 1000 kg/m’
Phantom section: Flat Section

Measurement Standard: DASY S (IEEE/IEC/ANSI C63.19-2011)

DASY 52 Configuration:

» Probe: EX3DV4 - SN3503; ConvF(5.5, 5.5, 5.5) @ 35250 MHz, ConvF(5.1. 5.1, 5.1) {@ 5600 MHz,
ConvF(5.08, 5,08, 5.08) @ 5750 MHz; Calibrated: 08.03.2022

« Sensor-Surface: 1.4mm (Mechanical Surface Detection)

« Electronics: DAE4 Sn601: Calibrated: 02.05.2022

» Phantom: Flat Phantom 5.0 (front); Type: QD 000 P50 AA; Serial: 1001
« DASYS5252.10.4(1535); SEMCAD X 14.6.14(7501)

Dipole Calibration for Head Tissue/Pin=100mW, dist=10mm, f=5250 MHz/Zoom Scan,
dist=1.4mm (8x8x7)/Cube 0: Measurement grid: dx=4mm, dy=4mm. dz=1 4mm

Reference Value = 75.61 V/m: Power Drift = 0.04 dB

Peak SAR (extrapolated) = 28.5 Wikg

SAR(1 g) = 8,10 W/kg: SAR(10 g) = 2.31 W/kg

Smallest distance from peaks to all points 3 dB below = 7.2 mm

Ratio of SAR at M2 1o SAR at M1 = 69.6%

Maximum value of SAR (measured) = 18.4 Wikg

Dipole Calibration for Head Tissue/Pin=100mW, dist=10mm, f=5600 MHz/Zoom Scan,
dist=1.4mm (8x8x7)/Cube 0: Measurement grid: dx=4mm, dy=4mm, dz=1 4mm

Reference Value = 75.75 Vim: Power Drift = 0.05 dB

Peak SAR (extrapolated) = 31.2 Wikg

SAR(1 g) = 8.28 W/kg; SAR(10 g) = 2.37 Wikg

Smallest distance from peaks fo all points 3 dB below = 7.2 mm

Ratio of SAR at M2 to SAR at M1 = 66.7%

Mauximum value of SAR (measured) = 19,7 Wikg
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Dipole Calibration for Head Tissue/Pin=100mW, dist=10mm, f=5750 MHz/Zoom Scan,
dist=1.4mm (8x8x7)/Cube 0: Measurement grid: dx~4mm, dy=4mm, dz=1.4mm

Reference Value = 73.51 V/m; Power Drift = 0.06 dB

Peak SAR (extrapolated) = 32.3 W/kg

SAR(] g) = 8.06 W/kg; SAR(10 g) = 2.29 W/kg

Smallest distance from peaks to all points 3 dB below = 7.2 mm

Ratio of SAR at M2 to SAR at M1 = 65.3%

Maximum value of SAR (measured) = 19.2 Wikg

dB8

0

— 5.00
10.00
15.00

20.00

25.00

0dB = 19.7 Wikg = 12,94 dBW/kg
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Impedance Measurement Plot for Head TSL
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